SunLhitar

PARTS BOOK
SJS/A-BA2

DE|EZE HRK 0] 4]
DEZ HE 21 X2

Direct Drive, Automatic 2—Needle
Belt Loop Sewing Machine

PME-100120

SunStar CO.. LTD.




Information

A. Parts Book T4
Structure of Part Book

@

tm, Bed & Machine Body Mechanis
el =3 FE oA

‘Cover

Sormaliea mma

et e

[ thisi =i

i@ 2% 92i=]

[uzim 2w 9=

FOEET]

ueid 3 9.2 ws

[usis 2% 0= wmEs

[@in The oea

a1 e

@ zua

CErEN

)

ML

e

o el el felelele ke e e belele e e b e b e e et e e e e e e e B e B e e e e e

1, Hkea Pt My Matnrnd R 4 B
ik M| 8 ), BLeoLags Geatis Mazali S8 4]

o
O:EA 8 17 ZE
Unique code by mechanism
@ oA E 07 €A
Unique name by mechanism
@ HAE

Explode view
®Ref .No:TIIEH

o

D7 AE HS

Unique identification number by part |

®Parts No.: 117 MZ ZE=
Unique Product code

®Note:sX[Ateh E7] & M2
Refers to notice and memo
OFS Y.OES IR =Y
Name of Part:Unique name of parts
®Q'ty ‘HLtE2S| &
The number of parts
@Assembly no.:=(#8) TtES| AlH HS

Unique identification number by set part

+ I C = e}
Category ode remarks
H It
T &
0ld part 01-030C-1230
AS-000000-00 Z(#) THE
Set parts
& TE 000000- J17H me
New Part GP-000000-00 Instrumental parts
x 1 1
EP-000000-00 Mo|H oE
Electrical parts

From the library of: Superior Sewing Machine & Supply LLC




o] & Ex A% Bo] wg" 5 glo]

1. 29 £33 JEE ME =Y A AF
NG FE g FE AldEs £ FEo27 7o) ey,
AR fjwd2 AE EZFRUT

¥ A= Parts Booko.Z2 A
3. AP o3 glo] Ale] ¥R 2 & JAsUTH
1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be

purchased as ass’y items only.
2. This is a parts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.

From the library of: Superior Sewing Machine & Supply LLC



MACHINE MODEL

SJS/A-BA2
Sunstar Jean System
MAE} 2 A|AEY 2-Needle
Series
Al2|= Belt Loop Attacher

From the library of: Superior Sewing Machine & Supply LLC



CONTENTS

==
=

At

|. Machine Part 7]7 3}E

NIVOTVTOzZzEC X" — T OQ™0HOOQOmP>

Machine Body Mechanism
2| Z A

Upper Shaft MeChanlsm ---------------------------------------------------------------------------------------
A=

Lower Shaft Mechanism
e
Presser Bar Mechanism
TS

Thread Trimmer Mechanism
APE BA

X-Y Moving Mechanism P
X-Y O|& A

Thread Adjusting Mechanism

A =H 2

Belt Loop Supply Unit Mechanism P
MEDZ SSZER ZHA

SE=ES)
Belt Loop Puling Unit MEChanism @ ... .......cccuueeeererrermmmnnneenereeerennnneeaeeeeremnnnnesesseeeennnnes
HED2| AEZEX 2

Belt Loop Cutting Unit MeChanisSm — gu....cieuveueuiiuienieiiuiiuieiuienienieieuienieeaiencenceseacensensans
HEZ7| AYTx| 2

Jig Slide MECNaNiSM  @eiueeierurieiernrieiereriesurerierereesesureesesaresesesecsssasesesassssesnsssasnsnes
SEl0|E X[ 2HA|

Lubrication MEChaniSmM @ eeeeeeeeeeereeeeeeiraneeeecesaneeteccssseceecessaccccccsssssccccsssssscccssssssccccones
=7 2

Air Control MECNANISM @ eeesreeesreseasesenseseaseosassesessosessosensssnssssassosassosessessnssssnssssnssosanse
S A

Stand & Thread Stand MEChANiSM  @uiueiesecseiesecneiesacnereracneresncncsesacnesecacncsasacsesacncsesacncnnes

AEHE gl AlmjZo| ZHA

CONtrol BOX MECNANISM =~ @ eeeereecessscessacesncesssscsssasessascssasssssccssssesssscsssscsssssssssscsssscssnses
HEE gtA 2

Operation Unit MEChaNiSM @ eeeseeresssestsusestorusesterusesesrasesesresasestorasssrrassssssasssessesasssss
g0l RUE 2

ACCESSOr ieS MEChAN S = @ eeseesseccsessccesecccescscsscccsecscessscssssasessscssssssessscsssssssssscsscsascssscns
oh M AME| A

Double-Acting Cylinder Presser Foot Mechanism (Option)
=& MEH CSU 2 (MEAL)

Stair Gap Double-Acting Cylinder Presser Foot Mechanism (Option)

CHAt 55 AEID cR2 2A (MEALRY)

I ndex

o|ld| A
1 —

From the library of: Superior Sewing Machine & Supply LLC

o6

60

62



Machine Body Mechanism
9| A 2

Option
P

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = o Q'ty ,
Period
A-1 GP-028397-02 Arm et 1 Nov.06.09
A-2 GP-013729-05 Bed H = 1 Apr.09.09
GP-013729-02 Bed H| = 1
A-3 GP-028399-01 Face Plate oz 1
A-4 GP-028398-01 Face Plate Gasket HE AR 1
A-9 SC-0533-3400 Screw(11/64, n=40) ZLIAH11/64, n=40) 8
A-10 01-110R-1230 Face Plate Rubber Cap S0 2oy 1
A-11 91-001M-120D Caution Sticker HAIOAEAH 1
A-12 GP-014812-00 Take-up Lever Cover AR 7|7 H 1
A-13 SC-0528-1230 Screw(9/64"n=40) ZILIAH9/64"n=40) 1
A-14 SC-0174-1230 Screw(11/64, n=40) ZLIAK11/64"n=40) 13
A-15 GP-016448-00 Bed Cover(R) HI = H () 1
A-16 GP-016445-00 Bed Cover(R ) Gasket HI = ()7t 2 1
A-17 GP-016443-00 Bed Cover(L) HI =7 (=) 1
A-18 GP-016442-00 Bed Cover(L) Gasket H| E7H 8 (ZH) 7FA 1
A-19 SC-0120-1230 Screw(9/64”n=40) ZLIAH9/64"n=40) 3
A-20 GP-025274-00 Thread Guide(T) Aldol(T) 1
A-21 GP-023859-00 Thread Guide(L) A20l(L) 1
A-22 GP-014228-00 Rear Cover HAEY 1
A-23 GP-016414-00 Rear Cover Gasket SAFH taA 1
A-24 GP-014213-00 Cylinder Body Al=F7| diC| 1
A-25 49A003S-811H Nipple L Z(M5, 4d) 1
A-26 SC-000168-00 Screw(M4xP0.7, L=20) ZILIAHM4XP0.7, L=20) 2
A-27 AS-003851-00 Piston Ass’y I AE(X) 1set
A-28 06-051R-1600 Piston O—Ring I AE AY(P-9 0-3) 1
A-31 GP-014217-00 Piston Spring IAEATEY 1
A-32 GP-014216-00 Tension Release flange AEFI|EUX| 1
A-33 GP-023890-00 DU Bushing(b6x10L) DU R4 (p6x10L) 1
A-34 03071SC-4113 Screw(M3xP0.5, L=10) ZELIAHM3XPO0.5, L=10, 6Z}) 2
A-35 GP-016827-00 Bed Right Cover (B) H| = Z7{6{(B) 1
A-36 GP-016828-00 Bed Left Cover (B) H| EXE7HH (B) 1
A-37 AS-004442-05 Bed Right Cover (A) Ass'y H E 2 ZHHA(E) 1Set
A-38 AS-004444-07 Bed Left Cover (A) Ass'y Hl E X EHHA(E) 1Set
A-39 SC-000736-00 Screw(M4xP0.7, L=10) ZELIAHM4XP0.7, L=10) 9
A-40 SC-000038-00 Screw ELIAL 2
A-41 SN-000118-00 Nut E X HE(M4) 2
A-42 04-003R-120H Needle Bar Rubber Cap Ht=Cf D5 op7y 1
A-43 04-104R-1230 Arm Rubber Cap ofgtAtE 2 oirj 1
A-44 01-042R-640L Rubber Cap(L) 207 (cH) 1
A-45 01-073R-120H Bed Rubber HE 0% 1
A-46 GP-017081-01 Model Mark DEol3 1
A-47 GP-014417-00 Top Cover SIEA 1
A-48 AS-005852-00 Bobbin Winder Ass’y AZI|(x) 1Set
A-49 41S001S-306H Bobbin Winder Base Ass’y AZIH 0| A () 1Set
A-50 GP-016481-00 Bobbin Winder Shaft AT TFESH 1
A-51 SC-0105-7500 Screw(M4) ELIAHM4) 1
A-52 41S006S-306H Bobbin Winder Pulley A7 &E E2| 1
A-53 SC-0104-5607 Screw(11/64”, n=40) ZILIAH11/647, n=40) 2
A-54 41S008S-306H Bobbin Winder Action Ring AT EEY 254 1
A-55 41S009S-306H Bobbin Winder Shaft Rubber Ring A7 5 17 1
A-56 41S010S-306H Bobbin Winder Lever AZ7| By 1
A-57 41S011S-306H Bobbin Winder Adjusting Plate AT =T 1
A-58 SC-0130-1230 Screw(1/8”n=40) EL ELIAH1/87, n=40) 1
A-59 02-011W-2302 Washer 24M 1
A-60 41S013S-306H Bobbin Winder Lever Shaft AT e & 1
A-61 415014S-306H Bobbin Winder Adjusting Cam AT =" Y 1
A-62 SC-0211-7500 Screw ELEAL 1

From the library of: Superior Sewing Machine & Supply LLC




Machine Body Mechanism
9| A 2

Option
P

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = o Q'ty ,
Period
A-63 04-009C-3710 E-Ring E-2(234d 5) 2
A-64 415017S-306H Bobbin Winder Action Plate A7 2sH 1
A-65 41S018S-306H Bobbin Winder Action Body AT ZESH 1
A-66 40-007W-1600 Washer b FEA 2
A-67 41S021S-306H Bobbin Winder Spring Azl g AZy 1
A-68 41850225-306H Bobbin Stopper Hel AEH 1
A-69 415023S-306H Screw ELIAL 5
A-70 GP-017160-00 Bobbin Stand HEIARE 1
A-71 415025S5-306H Bobbin Winder Mes AZT| WA 1
A-72 SC-0130-1230 Screw ELIAL 2
A-73 AS-008929-01 Thread Tension Adjusting Ass’y A AEE =EER(X) 1Set
A-74 415028S-306H Thread Tension Adjusting Shaft AV A =H 5 1
A-75 GP-030579-00 Thread Guide Plate Alohf & 1
A-76 40-204A-1230 Thread Tension Disk Alotf HA| 2
A-77 GP-003213-01 Thread Tension Spring Az =81 Azl 1
A-78 40-804W-1230 Thread Tension Spring Stopper Al xH ATZE AET 1
A-79 40-024A-1230 Spring Cover B L 1
A-80 40-204A-2350 Thread Tension Nut AxE =H Y HE 1
A-81 SN-0121-7400 Nut(15/64”n=28) AR =™ £ 1 1
A-82 AS-005853-00 Safety Plate Ass'y SHH EH(E) 1Set
A-83 GP-024234-00 Safety Plate R ZH 1
A-84 GP-017106-00 Safety Plate Bracket o el 1
A-85 GP-017105-00 Safety Plate Holder o EEH 1
A-86 01S047S-306H Safety Plate Hinge Screw OHM I ChfA} 1
A-87 10-020W-2700 Washer 2kM 2
A-88 WS-000252-00 Spring Washer(M6) HAAZERIM(M6) 12
A-89 SC-0533-3400 Screw ELIAL 1
A-90 GP-023891-00 Motor Cover D E{F{H 1
A-91 GP-044126-00 Motor Cover Support Bar 2E AW X|X| & 4
A-92 SC-0174-1230 Screw(11/64”, n=40) ZE FH ELIAN11/647, n=40) 4
A-93 GP-017286-00 Cover for back electricity = He M7 1
A-94 01-136S-1230 Screw ELEAL 10
A-95 GP-018205-00 CE Mark CE oi=3 1
A-96 40-013A-300G Thread Guide with Two Holes 5 7Y Aol 1
A-97 01-027C-1230 Thread Guide with Two Holes Nut F 78 AZol HE 1
A-98 01-015A-7400 Thread Guide with Three Holes M 7Y Aol 2
A-99 SN-0121-7400 Thread Guide with Three Holes Nut N 7Y Aol HE 2
A-100 GP-023860-00 Thread Guide (R) A20[(%) 1
A-101 GP-009821-00 Caution Sticker A HAIAE[AHA 1
A-102 GP-030397-00 Thread Guide Bushing Aokl R4 2
A-103 GP-041774-00 Option |Face Plate oo 1
A-104 GP-039228-00 Option |Base 20| X ZQlef F=F H|o|A 1

From the library of: Superior Sewing Machine & Supply LLC




pper Shaft Mechanism

U
AF
o

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = o Q'ty .
B-1 GP-014224-00 Upper Shaft a5 1
B-2 GP-036245-00 Link Cam kL] 1
B-3 025003S-306H Link Cam Washer 23Y 24N 1
B-4 02-0035-2500 Screw(15/64"n=28) ELtAH15/64"n=28) 1
B-5 SC-0317-2700 Screw(15/64”n=28) ZELEAH15/64"n=28) 4
B-6 AS-005854-00 Thread Take-Up Lever Ass'y AA7|(X) 1Set
B-7 GP-014231-00 Thread Take-Up Lever AR 1
B-8 GP-012609-00 Needle Bar Crank Htsi 3™ 3 1
B-9 GP-012606-00 Thread Take—-Up Lever Crank ArM7I3H3 1
B-10 08-511A-123A Needle Bearing A 7| SH| o 2 (KT8123NC3) 1
B-11 08-511A-123A Needle Bearing AR7|IHEH A (KT81 23NC3) 1
B-12 08S5045-306H Needle Bar Crank Rod Hisof 383 2 1
B-13 08S55075-123A Needle Bar Left Screw HHSCH C/R 2lLtA} 1
B-14 GP-028441-01 Needle Bar Holder A Hh=Ci &ol A 1
B-15 08-5085-123A Needle Bar Holder Screw HHSCH &o| LIAt 2
B-16 08S506S-306H Thread Take—Up Lever Pin AlRf 7| 1
B-17 SC-0317-2700 Screw A HE ohll DFLIAL 1
B-18 045106S-306H Needle Bar Guide Block =i ohll E5 2
B-19 GP-014193-00 Needle Bar Hi=CH 1
B-20 GP-013984-01 Needle Bar Upper Bushing sl &2 4 2
B-23 15084SC-8119 Screw(M4, L.=6) Z LIAKM4, L=6) 2
B-24 GP-028440-01 Needle Clamp HHsEY= 1
B-25 GP-014191-00 Needle Clamp A Fix Plate HsE2¥ZADY T 1
B-26 27-005A-7507 Nut HE(234 4) 1
B-27 SC-000721-00 Screw(M4, L=15) ZELIAKM4, L=15) 1
B-28 GP-028402-01 Needle Thread Guide A HisAIHAA 1
B-29 GP-028403-00 Needle Thread Guide B Ht=AlohiB 1
B-30 GP-028427-01 Needle Clamp A HE 28 ZA 1
B-31 GP-028404-01 Needle Clamp B =23 =B 1
B-32 SC-0105-7500 Screw(M4, =6) ZILIAHMA4, L=6) 3
B-33 SC-000726-00 Screw(M4x12) ELHAHM4AX12) 2
B-34 GP-025062-00 Needle(1955-07-MR425) Hts 2
B-35 BR-000138-00 Bearing A A% H 0 23 A(6003DDUNR) 1
B-36 BR-000139-00 Bearing B A ™ H0{2B(6003DDU) 1
B-37 GP-013987-00 Upper Shaft Bearing Bushing(F) AEH o R A(M) 1
B-38 SC-A308-4517 Screw(1/4"n=40) ZLEAN1/47n=40) 4
B-39 025009S-306H Bobbin Winder Driving Wheel A7 7 & 1
B-40 05008MC-4517 Screw EILIA} 2
B-41 GP-013986-00 Upper Shaft Bearing Bushing(M) AEH - R A(T) 1
B-42 BR-000093-00 Bearing A% F 013 (6904DDUNR) 1
B-43 CL-000235-00 Upper Shaft Collar AF 72} 1
B-44 SC-0317-2700 Screw(15/64"n=28) AE g2l ELpAL 2
B-45 BR-000141-00 Bearing A% % H|0{2(6302DDUNR) 1
B-46 GP-002480-00 Coupling o HEY 1
B-47 SC-0317-2700 Screw(M6, L.=8) A= FHET ELIAKMG, L=8) 8
B-48 SFAM-550-001 Main Motor FEEDE 1
B-49 02-020S-120D Screw(M5, L=25) ELEAHMS, L=25) 4
B-50 07-011W-1230 Spring Washer AT (P5) 4
B-51 10-020W-2700 Washer =t (95) 4
B-52 255001S-306H Hand Pulley Gear A HEZ2|7]0 A 1
B-53 SC-A308-4517 Screw(15/64"n=28) I LIAK15/64"n=28) 4
B-54 2550015-306H Hand Pulley Gear A HEEZ2|7]0] A 1
B-55 GP-013654-00 Hand Pulley Bushing HEZ2RY 1
B-56 SC-0317-2700 Screw(15/64”n=28) DX LIAH15/64"n=28) 1
B-57 255105S-306H Hand Pulley Shaft HeEEe = 1
B-58 25S0075S-306H Hand Pulley Roller HEZ2 228 1
B-59 255006S-306H Hand Pulley Roller Stud Screw HEZe| 228 THtAL 1

From the library of: Superior Sewing Machine & Supply LLC




Upper Shaft Mechanism

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
B-60 GP-037449-00 Hand Pulley Spring HEZe| Ay 1
B-61 02-026A-120D Hand Pulley sHEZZ| 1
B-62 2550125-306H Screw HEZ2| ELIAL 1
B-63 GP-013995-00 Upper shaft Timing Pully A FElo|Y E2| 1
B-64 SC-A308-4517 Screw(1/4”, n=40, L.=6) ELIAH1/47, n=40, L=6) 2
B-65 GP-013382-00 Upper shaft Drive Gear AEFTE7|0] 1
B-66 SC-0317-2700 Screw(15/64"n=28) ZLIAH15/64"n=28) 6
B-67 GP-017082-00 Base For Lower Shaft Drive Gaer 5tE 7£&7|0f HlojA 1
B-68 06025MC-7113 Screw E LA 2
B-69 18015SW-3111 Washer kM 2
B-70 GP-013983-00 Pulley for Lower Shaft A StETESAEE 1
B-71 GP-011734-00 Oscillator Shaft Gear 242|olg 7|0 1
B-72 BR-000085-00 Bearing H| 02 (60822) 2
B-73 GP-011733-00 Oscillator Shaft A o[E = 1
B-74 BE-000089-00 Upper shaft Timing Belt A= Elo| ¥ E(S5Mx 200X 710) 1
B-75 GP-010328-00 Bracket For Idler ofo|E{ =23 1
B-76 SC-000433-00 Screw(M8, L=15) LEAKMS, L=15) 1
B-77 SC-000432-00 Screw(M6, L=70) ZILIAHMS6, L=70) 1
B-78 BR-000089-01 Idler Bearing ofto| S2{t| 0] & (63972) 2
B-79 GP-012051-00 Idler Shaft of0|E F 1
B-80 018127S-306H Nut(M6) L{ E(M6) 4
B-81 SC-000506-00 Screw(M6x90) & ZEHLIAHM6X90) 1
B-82 WS-000157-00 Washer O}0| =2 2kM 1
B-83 07S008S-306H Washer SIEERAE 9N 1
B-84 GP-028401-02 Support Needle Bar Bz dbs) 1
B-85 GP-028442-00 Needle Bar Holder B sHsCH &ol B 1
B-86 GP-028444-00 Block =0 &o| 18 E™ 1
B-87 GP-028446-00 Needle Bar Block Guide Hsd £3 JtolE 1
B-88 02031SC-7113 Screw s 23 7t0|= DM LEA} 2
B-89 04-004A-120B Needle Bar Lower Bushing HhHsCH SR A 2
B-90 SC-0533-3400 Screw E LA 1
B-91 09-045W-3701 Spring Washer 0| =0|2kM 1
B-92 SC-0317-2700 Screw(M6, L=8) st& 78 AEZ2| FLHAH(MS, L=8) 2
B-93 90S015S-306H Nut HE 1

From the library of: Superior Sewing Machine & Supply LLC




Lower Shaft Mechanism

ol
i
i
)

From the library of: Superior Sewing Machine & Supply LLC




Applied

Ref. No. Parts No. Note Name of Parts = o Q'ty :
Period

C-1 GP-014227-00 Lower Shaft A SHEA 1
C-2 GP-013985-00 Timing Pully for Lower Shaft A SHEA Elo| Y E2| 1
C-3 SC-0317-2700 Screw(15/64"n=28) ZLIAH15/64"n=28) 2
C-4 07S008S-306H Trust Washer EBAE 2IM 2
C-5 07S007S-306H Needle Bdaring o] & H|0{&(KT81110) 2
C-6 CL-000088-00 Lower Shaft Rear Bush Collar stE®RY7t2t 1
Cc-7 GP-013990-00 Lower Shaft Rear Bush stEER4 1
C-8 10S114S-306H Lower Shaft Collar stE7tet 1
C-9 SC-0164-2700 Screw(11/64”n=40) E LIAH11/647n=40) 2
C-10 GP-014264-00 Lower Shaft A Bushing(F) SHEAR A (M) 1
C-11 CL-000086-00 Hook Collar =7t} 1
C-12 SC-000722-00 Screw(M4x0.7, L=6,) ELIAKM4X0.7, L=6, FF=2E & 2
C-13 GP-000814-00 Hook Jtat 2
C-14 GP-028395-01 Bobbin Hl 2
C-15 GP-018052-00 Bobbin Case HolzojA 2
C-16 GP-014318-00 Lower Shaft B 5t=B 1
C-17 AS-003849-00 Spline Holder Ass'y AEEIRIEH(X) 1set
Cc-18 GP-014206-02 Spline Shaft AEzlel & 1
C-19 06060MC-4517 Screw(M6xP1.0, L=5) ZLIAHMBEXP1.0, L=5) 4
C-20 GP-014236-00 Timing Pully for Lower Shaft B StEBEtO| YU Z2| 1
c-21 BR-000139-00 Bearing for Lower Shaft B 5t B H|0{2B(6003DDU) 2
Cc-22 GP-014237-00 Lower Shaft B Bushing SHEBX A 1
C-23 SC-A308-4517 Screw(1/4”, n=40, L=6) ZE|LEAK1/47, n=40, L=6) 2
C-24 GP-013815-00 Hook Shaft =5 1
C-25 GP-013793-00 Hook Shaft Felt E5UE 2
C-26 GP-014202-00 Hook Holder 7totEro| 2
Cc-27 GP-013816-00 Hook Holder Block 710t Eo| £ 2
C-28 SC-0105-7500 Screw(M4x0.7, L=4) ZELEAKM4X0.7, L=4) 2
C-29 SC-000736-00 Screw(M4x0.7, L=15) E LIAHM4XPO0.7, L=15) 2
C-30 SN-000074-00 Fix Bushing Nut IHFHHE 2
C-31 GP-014260-03 Hook Base EHolA 1 Apr.09.09
C-32 GP-015277-00 Hook Base Cover(R ) Holder EH|o|AFH (?)EH 1
C-33 GP-013790-00 Piston Holder oAESH 1
C-34 02015SC-7113 Screw(M4x0.7, L=10) Z LFAHM4XP0.7, L=10) 4
C-35 05008MC-4517 Screw(M5x%0.8, L=8) ZE LIAKM5XP0.8, L=8) 1
C-36 SC-0164-2700 Screw(M5x%0.8, L=5) ZE LIAKM5XPO0.8, L=5) 1
C-37 GP-013812-00 Rotor Spring ZEAZE 1
C-38 GP-013813-00 Rotor Stop Ball ZEAEE 1
C-39 GP-013804-00 Rotor ZH 1
C-40 SC-000755-00 Screw(M5x%1.35) E LIAHM5XL35) 1
C-41 SC-000731-00 Screw(M5x1.40) E LIAHM5 X L40) 1
C-42 SC-000747-00 Screw(M5xL45) Z LEAHM5 X L45) 1
C-43 SC-000748-00 Screw(M5xL50) Z LIAHM5XL50) 1
C-44 GP-013800-00 Rotor Shaft 2HF 1
C-45 13030SC-4517 Screw(M4x0.7, L=8) E LIAHM4XPO0.7, L=8) 1
C-46 GP-014316-04 Needle Plate (F) () 1 Apr.09.09
C-47 SC-000568-00 Screw E LA 5
C-48 GP-014317-04 Needle Plate (R) E2H(F) 1 Apr.09.09
C-49 08037SC-4517 Screw(M6XP1.0, L=20) E LIAHMBEXP1.0,L=20) 1
C-50 49A015S-811H Nipple HE (XS M5,40) 1
C-51 GP-014261-00 Hook Bushing(U) 244 1
C-52 GP-014048-01 Triming Pulley(S) for Hook(F) = (™)Eto|Y Eal () 1
C-53 GP-014221-00 Hook Bushing(L) Z24(3h ]
C-54 BR-000143-00 Bearing(F) for Hook(F) =(™) Hlo{=2A(6005DDU) 1
C-55 GP-014050-02 Triming Pulley(L) for Hook(F) = (M)EtolY E2|(cH) 1
C-56 SC-0173-1230 Screw(15/64"n=28, L=6) ZLtAH15/64”, n=28, L=6) 2
C-57 SC-A308-4517 Screw(1/4”n=40, L=6) ELIAK1/4”, n=40, L=6) 2

From the library of: Superior Sewing Machine & Supply LLC




Lower Shaft Mechanism

ol
i
i
)

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = o Q'ty :
Period

C-58 BE-000090-00 Hook Shaft Timing Bdlt Z ZEl0| Y™ E(S5MX150%295) 1
C-59 SC-000485-00 Screw H| =7 FLEAL 2
C-60 GP-014454-00 Bed Cover H| =74 5 1
C-61 SC-000738-00 Screw(M5xP0.8, L=15) ZILIAHM5XP0.8, L=15) 2
C-62 GP-014223-01 Gib x| = 2
C-63 GP-014225-00 Space AH O] A 2
C-64 GP-014222-00 Slide Plate salo| =x 1
C-65 GP-014226-00 Base Plate H| O AT 1
C-66 GP-013797-00 Stopper AEH 1
C-67 02031SC-7113 Screw(M5x0.8, L=10) ZELIAHM5XPO0.8, L=10) 1
C-68 26018SC-7113 Screw(M6XP1.0, L=35) ZLIAHMBXP1.0, L=35) 4
C-69 08062SC-4113 Screw(M5x%0.8, L=20) ZILIAHM5XP0.8, L=20) 2
C-70 SC-000738-00 Screw(M5x%0.8, L=15) ELIAHM5XPO0.8, L=15) 8
C-71 06060MC-4517 Screw(M6XP1.0, L=6) Y =HLIAHM6XP1.0, L=6) 3
C-72 GP-013798-00 Connecter 74H 1
C-73 46S002S-306H Washer H2tM (M6) 1
C-74 GP-023910-00 Clamping Lever S Zai6{(GN 300-45-M6-20-SW) 1
C-76 14002SC-7113 Screw(M6xP1.0, L=15) ZELIAHMBEXP1.0, L=15) 2
C-77 SC-000516-00 Screw FE{O| M| ZF LIAL 1
C-78 GP-015295-00 Cutter Tension Spring HE{RHAZE 1
C-79 GP-013811-01 Sensor Bracket MM =i 1
C-80 SC-001241-00 Screw(M3xP0.5 L=3) ELIAHM3XP0.5, L=3) 1
C-81 SC-000726-00 Screw(M4xP0.7 L=12) ZILIAHM4XPO0.7, L=12) 1
C-82 27-005A-7507 Nut HE(M4) 2
C-83 20S075S-306H Washer Z2tM (M4) 4
C-84 BE-000091-00 Hook A Shaft Timing Bdit SHEAERO| AU E(S5MX210X440) 1
C-85 BR-000138-00 Bearing H o & 1
C-86 GP-023707-00 Lower Shaft B Busing (M) st& B 2A4(F) 1
Cc-87 SC-0351-1600 Screw OHLEAL 2
C-88 46S002S-306H Washer 24M 1
C-90 AS-006724-00 Slide Ass’y &2l0|E(x) 1set
C-91 EM-000304-02 Switch Box Ass'’y 29X ME(x) 1set
Cc-92 GP-019776-03 Front Cover MM 1
C-93 GP-019772-01 Rear Cover =M 74 1
C-94 SC-000389-00 Screw(ST4xL8) TIHLIAHST4XLS) 4
C-95 SC-000654-00 Screw(M3xL16) D™ LIAHM3XL16) 4
C-96 GP-019773-00 Push 1 EMA 1
C-97 GP-019774-00 Push 2 FM2 1
C-98 GP-032387-00 Needle Plate Cover 7] 2
C-99 SC-001083-00 Screw ELEAL 4
C-100 CA-001906-00 Limit Switch Cable 2|0|E A% #Ho|= 2
C-101 27-00900-7507 Washer 24M 4
C-102 84-012A-4532 Union Y FH2Y 2
C-103 05A039S-811H Air Hose oo A 2
C-104 GP-045554-00 Hose Holder DHEH AT AZO| 1 Apr.09.09
C-105 22006SC-7113 Screw(M3xp0.5) OHLEAL 1

From the library of: Superior Sewing Machine & Supply LLC




Presser Foot & Wiper Mechanism
w2gk gl ofo|H B

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period

D-1 GP-015247-00 Presser Foot Bracket Shaft CRUEIPIE 2
D-2 GP-015272-00 Presser Foot Bracket (R ) CEHEPI(F) 1
D-3 GP-015271-00 Presser Foot Bracket (F ) CRUsaPI(H) 1
D-4 GP-015236-00 Presser Foot Piston CRUnAE 2
D-5 RI-000079-01 O-RING (DYR-8) 0O-3 (DYR-8) 4
D-6 08037SC-4517 Screw(M6xP1.0, L=10) Z LFAHMBXP1.0, L=10,) 4
D-7 GP-015249-00 Gib for Presser Foot Guide LEYIl0| =72 2
D-8 GP-015242-01 Presser Foot Guide cRUItolE 2
D-9 GP-015248-00 Plate for Presser Foot Guide L Egvlo| =8 2
D-10 09007SC-4113 Screw(M3XxP0.5, L=12) Z LFAHM3XPO0.5, L=12) 8
D-11 27-015A-7507 Spring Washer 213 2M(M3) 8
D-12 GP-015241-01 Presser Foot Support Block CEIUXX =Y 2
D-13 WS-000163-00 Washer L FUX|X| St 2
D-14 GP-030507-00 Screw(M5xP0.8) ZILIAHM5XPO0.8) 2
D-15 07-011W-1230 Spring Washer A= 2t (M5) 2
D-16 GP-027546-01 Presser Foot Return Spring LCRualEHATE 2
D-17 SC-000721-00 ScrewM4xP0.7, L=12) LIAHM4XPO.7, L=12) 2
D-18 GP-015288-05 Presser Foot(F) L RU(H) 1
D-19 GP-015289-05 Presser Foot(R) CRU(F) 1
D-24 03071SC-7113 Screw(M3xP0.5, L=14) ZE LFAHM3XPO0.5, L=14) 4
D-25 11-016W-2700 Spring Washer AmEl 2L (M3) 4
D-26 06011SW-2111 Washer =2t (M3) 4
D-28 GP-016438-02 Support For Wiper Base 20| I H| O A HFE] 1
D-29 GP-016441-01 Wiper Cylinder Base (R ) 2}o|H Al 2 (F)H| o] A 1 Nov.06.09
D-32 AS-005497-00 Wiper Cylinder Ass'y 2to|HARIH (x) 2Set
D-33 49A003S-811H Nipple HE (A M5,40) 3
D-34 14002SC-7113 Screw(M6xP1.0, L=15) ZE LIAKMBEXP1.0, L=15) 1
D-35 22-012W-2516 Spring Washer Az 2L (M6) 2
D-36 180155W-3111 Washer = 2k (M6) 1
D-37 GP-020438-03 Wiper Support Base 2+0| I X| x|t O] & 1
D-38 GP-020437-00 Wiper Support Base Fix Plate 10| H X| K| H| O] A7 A HH 1
D-42 GP-016439-01 Wiper Cylinder (F) Base(B) eto|mH MBI (M) ol 2(B) 1
D-43 PN-000365-00 Needle Roller Pin(@6x16.8L) Hol|E £ #(26x16.8L) 1
D-44 GP-016440-01 Wiper Cylinder (F) Base(A) 20| H A 21K (M)H| 0] A (A) 1
D-46 49A015S5-811H Nipple HE(LXE M5,40) 1
D-47 SC-000796-00 Screw(M6x%1.0, L=12) ELIAHM6%1.0, L=12) 1
D-48 22-012W-2516 Spring Washer A T2l LM (M6) 2
D-50 08091SC-7113 Screw(M6xP1.0, L=20) Z LEAHMBXP1.0, L=20) 1
D-51 GP-027178-00 Control Support for Wiper Base 20| Hjo|A =X wrAl 1
D-52 GP-020926-00 Wiper Arm ool o 5
D-53 GP-020916-00 Wiper 2}o| i 2
D-54 SC-A320-4222 Screw ZILIAH1/8"n=40) 2
D-55 AS-006727-00 Presser Foot Bracket(R) Ass’y LEa =2ap(F)(x) 1set
D-56 AS-006728-00 Presser Foot Bracket(F) Ass’y 2 22PPI(N)(X) 1set
D-58 90S015S-306H Nut(M8) L E(M8) 2
D-59 07035SC-7113 Screw(M3) IHLEAL 2
D-60 GP-033846-00 |Option |Presser Foot(F)-16mm LR(HE)-16mm 1
D-61 GP-033847-00 [Option |Presser Foot(R)-16mm L2YHF)-16mm 1
D-62 GP-037846-00 |Option |Presser Foot(F)-12mm LERuk(™)-12mm 1
D-63 GP-037847-00 |Option |Presser Foot(R)-12mm CR2H(F)-12mm 1

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
@©
L
O
Q
=
-
Q
£
E
c
-
T
@©
o
ut
L
-

AE A

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
E-1 GP-014766-01 Shaft for Trimming Cyliner AEARILH & 1
E-2 05-014C-1230 E-Ring E3(49) 3
E-3 GP-022340-00 Trimming Cylinder AP A EIH 1
E-4 49A003S-811H Nipple HE( X8 M5,40) 2 E-35

E-4-1 22A044S-306H Speed Controller AnlE ZEED 2
E-5 SN-000103-00 Nut AEAMBIHZEAEHLHE(A) 2
E-6 GP-013791-00 Stopper AMEMBIHZEAET 2
E-7 SN-000104-01 Nut AMEYBHEEAEHHE(B) 2
E-8 CA-001905-00 Cable MM el2d HolE 2
E-9 GP-013794-00 Fork for Cylinder AMEABHEZE23 2
E-10 PN-000220-00 Fork Pin z3H 2
E-11 05-007W-4532 E-Ring E2(5@) 2
E-12 GP-013792-01 Ficed Shaft for Cylinder AMEAMEIH DY E 1
E-13 GP-017798-00 Trimming Lever(R ) AR (F) 1
E-14 GP-013801-00 Trimming Lever(F ) AR M (H) 1
E-15 GP-013802-00 Spacer AH M 1
E-16 02023SC-7113 Screw(M4XxP0.7 L=8) ZE LEAHM4XPO0.7, L=8) 2
E-17 04014SC-4517 Screw(M5XP0.8 L=5) ELEAHM5XPO.8, L=5) 2
E-18 GP-014204-00 Thread Trimmer Support APE e 2
E-19 GP-023911-00 DU bushing(@5x8L) DU R4 (@5x8L) 4
E-20 GP-014196-01 Moving Mes SH A 2
E-21 SC-000726-00 Lower Thread Catcher LA ZFO| 2
E-22 GP-015146-00 Fixed Mes Bracket o A=l 2
E-23 GP-014195-00 Fixed Mes s 2
E-24 SC-000739-00 Screw(M3xP0.5, L=8) Z=HELIAHM3XPO.5, L=8) 4
E-25 22006SC-7113 Screw(M3xP0.5, L=8) Z LIAHM3XP0.5, L=8) 4
E-26 15039SC-7113 Screw(M3xP0.5, L=15) ZLIAHM3XPO0.5, L=15) 4
E-27 11-016W-2700 Spring Washer A TRk (M3) 4
E-28 06011SW-2111 Washer =2t (M3) 4
E-29 Screw(M3xP0.5, L=15) Z LFAHM3XPO0.5, L=15) 2
E-30 11-016W-2700 Spring Washer A T2 (M3) 4
E-31 06011SW-2111 Washer b (M3) 4
E-32 GP-022340-00 Trimming Cylinder AR A2l 1 E_35
E-33 AS-005488-00 Trimming Cylinder Ass’y AR AlEIH(x) 1Set
E-34 - Screw(M3x1=25) ELIAHM3XL=25) 2
E-35 AS-005521-00 - HE Rx3a FA(x) 1

From the library of: Superior Sewing Machine & Supply LLC




X-Y Moving Mechanism

S 2

X-Y Of

-3

41,41-2,41

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
F-1 20-001A-120H Y-Feed Bushing(F) Y-0|& ™ 24 1
F-2 20-002A-120H Y-Feed Bushing(R) Y-0l& = 24 1
F-3 20-003A-1254 Y-Feed Shaft Y-0|& % 1
F-4 GP-014265-00 Y-Feed Arm Y-0|& et 1
F-5 SC-A308-4517 Screw(1/4”n=40) ZILEAH1/4"n=40) 3
F-6 SC-000484-00 Y-Feed Hinge Stud Screw Y-O| & &I X| ChtA 1
F-7 GP-017109-01 Y-Sensor Film Y- A ZEX| g 1
F-8 22-0535-1254 Screw(11/64”n=40) ELIAH11/647n=40) 1
F-9 GP-014268-01 X—-Feed Lever Gear X-0| &2l 7] 0 1
F-10 GP-014267-00 X-Feed Block X-0| &5 1
F-11 GP-014266-00 X—Feed Block Shaft X-0|EEHSF 1
F-12 SC-A308-5607 Screw X-0l& £58 & EUAL 1
F-13 GP-017111-01 X-Sensor Film X—MI M ZEX| 2 1
F-14 22-0535-1254 Screw X—MIAM ZX| 2 ELEA 1
F-15 GP-014229-00 X-Feed Lever Gear Shaft X-0| &l = 1
F-16 20-116A-120H X-Feed Lever Gear Shaft Collar X-0| &2 HF 7t2} 1
F-17 SC-0533-3400 Screw ELEA 2
F-18 STMO1-000001 X-Driving Motor Ass'y X-TSEE(X) 1Set
F-19 GP-018599-00 X-Drive Gear X-0|&FS7]04 1
F-20 SC-0317-2700 Screw E LA 4
F-21 SC-000726-00 Screw(M4 L=12) ELIAHM4, L=12) 8
F-22 01-017W-1600 Washer kM 8
F-23 SC-0296-3900 Screw(M5 L=12) ELEAHMS, L=12) 8
F-24 10-020W-2700 Washer 2t 8
F-25 GP-013991-02 X-Motor Mounting Plate X-2 B F AT 1
F-26 STMO1-000001 Y-Driving Motor Ass'y Y-TSEE{(X) 1Set
F-27 20—-030A-120H Y-Drive Gear Y-0|&F&S7]04 1
F-28 GP-013992-02 Y—Motor Mounting Plate Y- E{ AT 1
F-29 GP-017110-00 X-Sensor Base X—Ml A O] A 1
F-30 GP-014836-00 X-Sensor X=MI A 1
F-31 SC-0173-1230 Screw(3/16”, n=32) ZLIAK3/16”, n=32) 4
F-32 GP-017108-00 Y-Sensor Base Y-M A o] A 1
F-33 GP-014837-01 Y-Sensor Y—Hl A 1
F-34 AS-005848-03 X=Y Roller Guide X-Y E8{7}0|E 1 May.21.09
AS-005848-02 X=Y Roller Guide X-Y E8{7l0|= 1 Dec.29.08

F-35 08062SC-7113 Screw(M5xP0.8,L=20) ZE LEAHM5XP0.8,1=20) 4
F-36 07-011W-1230 Spring Washer AT EILM (M5) 6
F-37 10-020W-2700 Washer 2t (M5) 6
F-38 01-017W-1600 Washer kM 1
F-39 GP-014599-01 Feed Bracket molE=zPl 1
F-40 02031SC-7113 Screw(M5xP0.8,L=10) E LIAHM5XP0.8,L=10) 6
F-41 GP-014439-01 Feed Plate(60) 0| 5E(60) 1

F-41-2 GP-019624-01 Feed Plate(55) 0| &2 (55) 1

F-41-3 GP-020453-01 Feed Plate(57) 0| & E(57) 1
F-42 GP-014437-01 Clamp Bracket Sz =z 1
F-43 GP-014438-01 Clamp Support S T X|X| T 1
F-44 18047SC-7113 Screw(M5%P0.8,L=15) ZLIAHM5XP0.8,L=15) 4
F-45 18047SC-7113 Screw(M5xP0.8,L=15) ZE LIAHM5XP0.8,L=15) 2
F-46 06060MC—-4517 Screw(M6 L=5) Z LEAKMG, L=5) 4
F-47 GP-014440-03 Feed Guide Plate Io|E Zlo| =gt 1
F-48 SC-000568-00 Screw EEHEILEAL 4
F-49 GP-020439-00 A Carpet Stoper(R) SCHAEH(R) 1
F-50 GP-020440-03 A Carpet Stoper(L) St AEH(F) 1
F-51 GP-020441-00 A Carpet Stoper Fixed Plate St AEH DM B 1
F-52 02023SC-7113 Screw(M4xP0.7, L=8) SEAEH IHE DHLIA} 4
F-53 GP-024738-01 Safety Guide oHM JtolE 1
F-54 02023SC-7113 Screw(M4XxP0.7, L=8) X 70| E D LEAL 2

From the library of: Superior Sewing Machine & Supply LLC




X-Y Moving Mechanism

& 2

-Y O|

X

41,41-2,41-3

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
F-55 GP-025021-00 Feed Bracket Support mo|=E =2l 22| 1
F-56 02031SC-7113 Screw(M5%P0.8, L=10) ool E Eapl B2 D™ LA} 2
F-57 18047SC-7113 Screw(M5%P0.8, L=15) H EZ{H D - LA} 4
F-58 20-046A-120H Cloth Feed Support Plate sHE oS X x| 1
F-59 SC-0543-2302 Screw(11/64”n=40) E7H} 81X DAL 3
F-60 GP-030422-00 Guide Shaft JolE & 1
F-61 GP-019602-00 Hinge Screw CHoFAL 1
F-62 GP-033848-00 Option |Feed Plate—16(50) 0| & EH-16(50) 1
F-63 10-065A-9577 Cable Holder 70l &ol 1
F-64 SC-0543-2302 Screw IHLEAL 1
F-65 GP-037848-00 Option |Feed Plate 12mm(30. 50) 0|&E 12mm(30. 50) 1
F-66 GP-037860-00 Option [Feed Plate 12mm(Normal) Ol &E 12mm (- HEFR!) 1
F-67 20S0755-306H Washer Y& SE M 4
F-68 18014SW-3115 Spring Washer ATE QLM 2

From the library of: Superior Sewing Machine & Supply LLC




Thread Adjusting Mechanism

NES=[EI>

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
G-1 AS-005898-00 Thread Tension Control Ass'y(Foundation) |l =& Ex|(x)-2t=5& 1Set
G-2 AS-005849-01 Thread Tension Control Ass'y(General) AxEH ER(x)-derg 1Set
G-3 AS-005899-00 Thread Tension Control Ass'y(Heavy) AEH HX(x)-FES 1Set
G-4 40-108G-2070 Thread Tension Spring(Foundation) AR =™ AT -UEE 2
G-5 40-333G-123A Thread Tension Spring(General) A xF Azg-olukg 2
G-6 40-333G-123B Thread Tension Spring(Heavy) AR =™ ATZ-FEE 2
G-7 40-127A-7500 Thread Tension Plate Az HEF) 1
G-8 40-011P-7500 Thread Tension Adjusting Shaft Ay F=HE 1
G-9 40-111G-3800 Thread Take-up Spring(Left) AR 7| A= (2 1
G-10 40-013P-7500 Thread Take-up Spring Guide Plate A7 Az of 2
G-11 40-014P-7500 Plate for Guide Plate AT Az ok 1
G-12 40-015P-7500 Washer for Guide Plate ARf7| A= oH 2
G-13 40-016P-7500 Collar for Guide Plate A7 Az oH 1
G-14 40-102A-7500 Thread Take-up Spring(Right) AT AZER(2) 1
G-15 40-111A-7500 Body for Thread Take—up Spring A7 A= FA 1
G-16 40-110S-7500 Screw [1/8"n=44, L=4] AT A=Y A DHLEAL 2
G-17 01-020S-7400 Nut for Thread Tension Stud AT =HE HE 1
G-18 40-113A-7500 Adjusting Plate for Thread Take—up Spring|& 7| A=2l =& ut 1
G-19 40-019G-7500 Stopper for Thread Take—up Spring A7 A= AEH 1
G-20 40-0188-7500 Screw [9/64”n=40] A7l 228 AETH DFLEA 1
G-21 40-117P-7500 Thread Take-up Spring Guide Shaft AT AT oHlH 1
G-22 40-116P-7500 Stud for Thread Tension Control (Large) [&A &3] =& chfAK(CH) 1
G-23 01-018P-7400 Stud for Thread Tension Control (Small) [& &2 =& ChfAl(4) 1
G-24 40-141P-7500 Pin for Tension Disk (Small) Az A 1 E (D) 1
G-25 40-142P-7500 Pin for Tension Disk (Large) Az =EPAl I E(CH) 1
G-26 01-022P-7400 Pin for Thread Guide Alohy & 1
G-27 40-120P-7500 Stud for Thread Guide (Large) Hx Aohl ThfAK(CH) 1
G-28 40-122P-7500 Stud for Thread Guide (Small) 2z Mot ehbal(=) 1
G-29 40-128C-7500 Nut [11/64"n=40] Hzx Aohf HE 2
G-30 40-132P-7500 Thread Release Pin (Small) AEFT| H(D) 1
G-31 40-138P-7500 Thread Release Pin (Large) A=F7] ®H(d) 1
G-32 01-017P-7400 Thread Tension Disk A REFHA 4
G-33 01-017W-7400 Plate for Thread Tension Disk AT ZHFHA FEH 1
G-34 40-804W-1230 Stopper for Thread Tension Spring AZE =™ AZE AR 2
G-35 40-204A-2350 Control Cap for Thread Tension S Y = Y 1
G-36 40-126P-7500 Sub Thread Tension Disk Hx A =EFA 4
G-37 40-100A-75L7 Sub Thread Tension Spring Hx A Azg 2
G-38 40-123P-7500 Sub Thread Tension Nut Hx A xH HE 2
G-39 GP-030578-00 Thread Guide Plate Al okLY 1
G-40 40-140S-7500 Screw [9/64"n=40] dotE oy L 1
G-41 GP-030397-00 Thread Guide Bushing Alohl 24 1
G-42 01-019G-7400 Thread Tension Release Spring x| A=l 1
G-43 GP-014328-01 Thread Tension Release Plate AEF7| 1
G-44 01-019R-7400 Stud Screw for Thread Tension Release Plate |l =3 7| & ¢t 2
G-45 SC-0543-2302 Thread Guide Bushing Alohy £4 1
G-46 01-019C-7400 Stopper for Thread Tension Control A=A ZEhx 1
G-47 SC-0531-2302 Screw [9/64"n=40] AxH x| AEH DHLIAL 1

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
©
£
3]
Q
=
=
c
>
>
o
o
S
7]
o
o
o
-
=
)
(a1

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
H-1 GP-015464-00 Base Bracket (B-1) =5 & H o] A2 (B-1) 1
H-2 GP-018761-00 Base Bracket (B—2) Sa &R H ol A =2t (B-2) 1
H-3 GP-018762-00 Base Bracket (B-3) =5 &x|H o] A =217 (B-3) 1
H-4 GP-018763-00 Base Bracket (B-4) S=axHolA=212(B-4) 1
H-5 GP-015463-00 Base Bracket (M) SSYR[H| 0| A2 (M) 1
H-6 06025MC-7113 Screw(M6XP1.0 L=25) Z LEAHMBXP1.0 L=25) 4
H-7 22-012W-2516 Spring Washer Az (SEH 6) 4
H-8 GP-015461-00 Base Bracket (L) S ExHo| A=) 1
H-9 SC-000714-00 Screw(M8xP1.25 L=30) SZ X ZHLIAHM8XP1.25 L.=30) 1
H-10 SN-000094-00 Nut SEERNAFHHE 1
H-12 AS-005489-00 cylinder Ass'y SR ABIH(x) 1Set
H-13 06060MC-4517 Screw(M6xP1.0 L=5) ZE LEAHMBXP1.0,L=5) 1
H-14 GP-015509-00 Cut Fixing sl 1
H-15 GP-015566-00 Valve Holder Bracket Yol 1
H-16 02015SC-7113 Screw(M4xP0.7 L=10) ZLIAHM4XP0.7,L=10) 2
H-17 18014SW-3115 Spring Washer AZAMN(2EH 4) 2
H-18 20S055S8-306H Washer HotMd(22Z 4) 2
H-19 AS-005490-00 Safety Valve Ass'y IR E () (7 =) 1
H-20 SC-000190-00 Screw(M4xP0.7 L=30) ZE LEAKM4XP0.7,1=30) 2
H-21 18014SW-3115 Spring Washer AZAMN(SEH 4) 2
H-22 2050555-306H Washer HotMd(22Z 4) 2
H-23 27-005A-7507 Nut F2HH E (M4 2
H-24 GP-015225-00 Guide Shaft S &X70|ES 1
H-25 GP-015846-00 Sliding Suppor Block SEIO|EX|X| £ 1
H-26 BR-000135-00 Ball Bearing =H]| o] & (SSEM16WW) 2
H-27 GP-016939-00 Felt S=AE20|EESHSRUE 3
H-28 08091SC-7113 Screw(M6XP1.0 L=20) ZE LEAHMBXP1.0,1=20) 2
H-29 22-012W-2516 Spring Washer YA AZZ 24 (M6) 2
H-30 GP-015250-00 Roller Suppor Bracket ER = 1
H-31 06025MC-7113 Screw(M6XP1.0 L=25) Z LEAHMBXP1.0,L=25) 2
H-32 22-012W-2516 Spring Washer AT (Z2E 6) 2
H-33 18015SW-3111 Washer rgszw(@gg 6) 2
H-34 06-102A-967B Bearing 2 2 2 2t o > (CF6UUR) 1
H-35 13030SC-4517 Screw(M4xP0.7 L=5) ELIA |'(M4><P0 7,L=5) 1
H-36 RI-000140-00 O-Ring AEH 28 1
RI-000074-00 Ring D2=(U/P 8X15%5.5) 1
H-37 GP-015462-00 Base Bracket (R) Sa&xHolAERIAH(R) 1
H-38 SC-000624-00 Screw S5 &R FHHFLIAL 1
H-39 06060MC-4517 Screw(M6xP1.0 L=6) E LIAHMBEXP1.0, L=6) 1
H-40 GP-018377-00 Fixed Shaft For Supply Unit SEYXIEHF 1
H-41 GP-015450-00 Moving Cylinder Support 0| &M 2l X| X| £ 1
H-42 GP-015256-00 Buffer 2+57| 1
H-43 GP-015255-00 Buffer Fixing ST -y 1
H-44 SC-000168-00 Screw(M4xP0.7 L=20) ZE LEAHM4XP0.7,1=20) 2
H-45 18014SW-3115 Spring Washer AT (SE Y 4) 2
H-46 20S075S-306H Washer Hetq(sald 4) 2
H-47 GP-015510-02 Sliding Block Guide 0P =Tl = 1
H-48 06025MC-7113 Screw(M6xP1.0 L=25) ZE LEAHMBXP1.0,L=25) 1
H-49 26018SC-7113 Screw(M6XP1.0 L=35) Z LIAHMBXP1.0,1=35) 1
H-50 22-012W-2516 Spring Washer 2zt (SaA 6) 2
H-51 18015SW-3111 Washer HetM (524 6) 2
H-52 GP-015529-00 Holder Bracket =HE2 1
H-53 GP-015259-00 Sensor Bracket M=zl 2
H-54 GP-020936-00 Sensor Bracket(F) MM E2I(A) 1
H-55 18153SC-3123 Screw(M4xP0.7 L=10) Z LA M4XP0.7, L=10) 3
H-56 SC-0105-7500 Screw(M4xP0.7 L=4) ZE LAHM4XPO0.7, L=4) 3
H-57 GP-015847-00 Loader Sliding Plate 2o N 1

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
©
£
3]
Q
=
=
c
>
>
o
o
S
7]
o
o
o
-
=
)
(a1

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
H-58 06025MC-7113 Screw(M6XP1.0 L=25) E LIAHMBEXP1.0,L=25) 2
H-59 22-012W-2516 Spring Washer 2zt (SaA 6) 2
H-60 GP-015528-00 Valve Openning Plate 4 = 7f ght 1
H-61 18152SC-3123 Screw(M4xP0.7 L=15) ZE LEAKM4XPO0.7, L=15) 2
H-62 09-045W-3701 Washer o|=0|etN (52 4) 2
H-63 14002SC-7113 Screw(M6XP1.0 L=15) Z LEAHMBXP1.0,L=15) 3
H-64 22-012W-2516 Spring Washer AT (52E 6) 3
H-66 SC-0105-7500 Screw(M4xP0.7 L=4) ZE LIAHM4XPO0.7, L=4) 1
H-67 GP-015251-00 Pivot for Sensor Reading HMUX| & 1
H-68 AS-005496-00 Buffer Cylinder Ass'y ASABIH(X) 1Set
H-69 14002SC-7113 Screw(M6XP1.0 L=15) ZE LIAKMBXP1.0,L=15) 4
H-70 22-012W-2516 Spring Washer A2ZAM(2EH 6) 4
H-71 GP-017042-00 Bumper Stopper ASAET 1
H-72 GP-032403-00 Rubber Cap IR opy 1
H-73 SC-000515-00 Bolt AEI|IEE 1
H-74 GP-015449-01 Bumper Supprot S| XX 1
H-75 08091SC-4113 Screw(M6XP1.0 L=20) E LIAHMBXP1.0, L=20) 2
H-76 01A124S-811H Nut F2ZHH{ E(M10) 1
H-77 GP-015845-00 Finger Unit Lift Cylinder LA S AN 1
H-78 GP-015546-01 Finger Unit Lift Cylinder Piston AR S MEHIAE 1
H-79 06-05IR-1600 O-Ring A B HE 2 2
H-80 SC-000717-01 Screw(M6XP1.0 L=15) ZHELIAHM6EXP1.0, L=15) 1
H-81 015127S-306H Nut F2H{E(M6) 1
H-82 RI-000084-00 O-Ring P-50-d 1
H-83 GP-022404-00 Nipple L 2 (LA M5,49) 1
H-84 49A003S-811H Nipple HE (A M5,40) 3
H-85 GP-022403-00 Fitting Il g (M-3UT) 1
H-86 SC-000726-00 Screw(M4xP0.7 L=12) ZE LEAKM4XPO0.7,L=12) 2
H-87 18014SW-3115 Spring Washer AT (SE Y 4) 2
H-88 20S075S-306H Washer Hetq(sald 4) 2
H-89 GP-015258-01 Finger Base Plate Support 2 H| o] A TR X L 1
H-90 06025MC-7113 Screw(M6xP1.0 L=25) ZE LEAHMBXP1.0,L=25) 1
H-91 018127S-306H Nut SZHA E(M10) 1
H-92 GP-016140-00 Finger unit lift lever Spring ZAZR M HAZE 1
H-93 GP-015834-00 Finger Holder Plate Support HAEHEX| XY 1
H-94 GP-023890-00 DU bushing(@6x10L) DU R4 (@6x10L) 2
H-95 PN-000365-00 Needle Roller Pin(@6x16.8L) Ho|E £ #(26x16.8L) 2
H-96 PN-000363-00 Needle Roller Pin(@4x15.8L) Lo|E E2f ®(@4x15.8L) 4
H-97 SC-000777-00 Screw(M6xP1.0 L=10) ZE LFAKMBEXP1.0, L=10) 2
H-98 05008MC-4517 Screw(M5xP0.8 L.=8) ZE LIAKM5XP0.8, L=8) 2
H-99 GP-015841-00 Finger Plate oA a 1
H-100 GP-015252-00 Connector for Finger Support Plate HAX| X HAHEH 1
H-101 GP-015397-00 Spacer for Finger Fixing AHIDYAHO|A 1
H-102 SC-000160-00 Screw(M4xP0.7 L=35) ZE LEAHM4XP0.7,1=35) 1
H-103 02015SC-7113 Screw(M4XxP0.7 L=10) E LIAHM4XP0.7,L=10) 2
H-104 GP-015390-00 Metric Ruler Support 0| E{ XpX| x| Cf 1
H-105 15039SC-4113 Screw(M3xP0.5 L=15) ZLIAHM3XP0.5,L=15) 2
H-106 11-016W-2700 Spring Washer ATRMN(SEA 3) 2
H-107 0601SW-2111 Washer HetM (53 d 3) 2
H-108 SC-000564-00 Finger Control Bolt UAZUZHEE 1
H-109 SN-000075-00 Nut HEHE 1
H-110 27-005A-7507 Nut FZH E(M4) 1
H-112 DO-000318-00 Metric Ruler 0| E{ X} 1
H-113 03071SC-4113 Screw(M3xP0.5 L=10) Z LEAHM3XP0.5,L=10) 1
H-114 11-016W-2700 Spring Washer 2Z2eiM (534 3) 1
H-115 060HSW-2111 Washer HeotMd(s2Z 3) 1
H-116 GP-015286-00 Cylinder Support Plate YA M EIHX| X £ 2

From the library of: Superior Sewing Machine & Supply LLC




Belt Loop Supply Unit Mechanism

WETE IFA B

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
H-117 KY-000007-00 Key 37| (4x4x20) 2
H-118 GP-016075-00 Cylinder for finger rotate A A 2
H-119 RI-000071-00 O-Ring 0-8 P-17 2
H-120 RI-000072-00 O-Ring o-d P-12 4
H-121 GP-016049-00 Cylinder Piston for Finger Rotate LA MABHIAE 2
H-122 GP-015994-00 Rack Gear for Finger Rotate e 2
H-123 GP-016055-00 Cylinder Spacer for Finger Rotate A3 HMABHAHOIM 2
H-124 RI-000073-00 Ring T AEZ2 =8 (8x12x3.5) 2
H-125 RI-000010-00 C-Ring C8 HEY(R-17) 2
H-126 49A003S-811H Nipple HE (A M5,40) 4
H-127 SC-000726-00 Screw(M4xP0.7 L=12) ELIAKM4XP0.7 L=12) 4
H-128 18014SW-3115 Spring Washer AZAMN(SEH 4) 4
H-129 2080755-306H Washer HotMd(22Z 4) 4
H-130 151056SC-7113 Screw(M4xP0.7 L=15) Z LHAHM4XP0.7,L=15) 2
H-131 18014SW-3115 Spring Washer AZEAMN(5EH 4) 2
H-132 2080755-306H Washer HeotMd(52Z 4) 2
H-133 GP-015293-02 Finger Shaft Base LA EH 0| A 2
H-134 GP-001882-00 DU bushing(@6x8L) DU R4 (@6x8L) 4
H-135 GP-016002-00 Pinion Gear for Finger Rotate HAS| ™ u|A7]0f 2
H-136 GP-015253-01 Rack Gear Guide ojojztol= 2
H-137 02015SC-7113 Screw(M4XxP0.7 L=10) E LIAHM4XP0.7 L=10) 4
H-138 03071SC-7113 Screw(M3xP0.5 L=10) Z LEAHM3XP0.5,L=10) 4
H-139 GP-015840-02 Hat Support 27| o x| X| H (&) 2
H-140 03071SC-7113 Screw(M3xP0.5 L=10) ZE LEAKM3XP0.5,L=10) 2
H-141 11-016W-2700 Spring Washer AT (=&H 3) 2
H-142 49A003S-811H Nipple HE (A M5,40) 2
H-143 GP-015580-00 Hat Support Cover 27| x| K| T AH 2
H-144 03005MC-3123 Screw(M3xP0.5 L=5) ZE LIAKM3XPO0.5, L=5) 2
H-145 GP-015537-00 Grip Positioning Pivot 2| = 9 x| Zy 1
H-146 SC-001102-00 Screw(M6xP1.0 L=8) Z LHAHMBXP1.0, L=6) 2
H-147 GP-015233-01 Finger Fixed Support 2 &ol 2
H-148 SC-0105-7500 Screw(11/64"n=40) ELHAH11/64"1=40) 4
H-149 GP-015235-00 Finger Plate AHE0E 2
H-150 GP-015527-01 Finger Mobile Support YHZZHX| K| 2
H-151 18153SC-3123 Screw(M4xP0.7 L=10) ZLIAHM4XPO0.7, L=10) 2
H-152 09-045W-3701 Washer Ol 20l2tH (284 4) 2
H-153 03050SC-4517 Screw(M3xP0.5 L=3) Z LFAHM3XPO0.5, L=3) 6
H-154 07035SC-7113 Screw(M3XP0.5 L=6) ZILIAHM3XPO.5, L=6) 4
H-155 11-016W-2700 Spring Washer AT (5EH 3) 4
H-156 06011SW-2111 Washer HeotMd(s2Z 3) 4
H-157 PN-000241-00 Belt Loop Support Pin(U) H E 2| Fho| HE(Ah 2
H-158 PN-000242-00 Belt Loop Support Pin(L) 8l E pa|&o| E (s} 4
H-159 GP-015843-01 Finger Stiffening Support(R) W E Da|mEo|($) 1
H-160 GP-015842-01 Finger Stiffening Support(L) W E 2| &ol (2 1
H-161 GP-015398-00 Support for Hook Plate S EX|X| 1
H-162 05008MC-4517 Screw(M5%P0.8 L=8) ZILIAHM5XP0.8, L=8) 1
H-163 GP-018653-00 Belt Loop Holder Sopport B H E 12| EH X| x| EB 1
H-164 GP-015388-00 Belt Loop Support Plate W E | &o| 1
H-165 14002SC-7113 Screw(M6XP1.0 L=15) E LIAHMBEXP1.0 L=15) 1
H-166 22-012W-2516 Spring Washer 2zt (SaA 6) 1
H-167 18015SW-3111 Washer HeotMd(52Z 6) 1
H-168 GP-018648-01 Cylinder W E Zo| Al 2lr 1
H-169 03071SC-7113 Screw(M3XP0.5 L=10) Z LFAHM3XPO0.5, L=10) 2
H-170 11-016W-2700 Spring Washer 2T AN (z8E 3) 2
H-171 06011SW-2111 Washer HeotMd(58Z 3) 2
H-172 GP-018634-02 Belt Loop Holder Cylinder Piston HWE 2| Ho|MEHIAE 1
H-173 RI-000096-00 O-RING(DYR-10A) -2 (DYR-10A 1

From the library of: Superior Sewing Machine & Supply LLC




Belt Loop Supply Unit Mechanism

WETE IFA B

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
H-174 SC-000721-00 Screw(M4XxP0.7 L=12) E LIAHM4XP0.7, L=12) 1
H-175 GP-018663-01 Belt Loop Holder Cylinder Piston Return Spring [ ED 2| EO[ABIHI|AEZ[H AT 1
H-176 GP-018660-00 Belt Holder Cylinder Plate HWEFO|AMZHEOIE 1
H-177 15105SC-7113 Screw(M4xP0.7 L=15) ZE LEAKM4XPO0.7, L=15) 1
H-178 27-005A-7507 Nut SZHHE(M4) 1
H-179 03071SC-7113 Screw(M3%xP0.5 L=10) Z LFAHM3XPO0.5, L=10) 2
H-180 11-016W-2700 Spring Washer AT (5EH 3) 2
H-181 06011SW-2111 Washer HetMd(s2Z 3) 2
H-182 49A003S-811H Nipple HE(TXE M5,40) 1
H-183 SC-001241-00 Screw(M3xP0.5 L=3) Z LHAHM3XPO0.5, L=3) 2
H-184 GP-018662-00 Belt Loop Support Shaft H E 12| &0l X|X| & 1
H-185 GP-018656-00 Belt Loop Holder W E 2| Fol 1
H-186 13030SC-4517 Screw(M4XxP0.7 L=6) ZE LAHM4XPO0.7, L=6) 1
H-187 GP-016840-00 Cover for Supply Uint S o &R 7 1
H-188 GP-020634-00 Cover Support Rubber FHX|X| 15 4
H-189 GP-020636-00 Cover Support Rubber(F) X[ X| L2 (F) 1
H-190 18153SC-3123 Screw(M4XxP0.7 L=10) E LIAHM4XPO0.7, L=10) 5
H-191 GP-011441-01 Dustproof Rubber A SR D RA 3
H-192 GP-011442-01 Dustproof Rubber B EIESInEey=) 1
H-193 AS-005829-00 Finger Cylinder Ass’y AA MalH(x) 1set
H-194 GP-029071-00 Belt Loop Holder Cylinder Piston Wear-Ring [# E 12| o] M2IH A E o 2
H-195 GP-033404-00 Belt Loop Holder-28 HWE Ja| Fol|-28 1
H-197 09-045W-3701 Washer 0| 20| 2kM 3
H-198 18015SW-3111 Washer XMA B2 THLIAL 24 4
H-199 18014SW-3115 Spring Washer AT oL 2
H-200 GP-022404-00 Nipple HE 1
H-201 06011SW-2111 Washer HetM (53 AH3) 2
H-202 18014SW-3115 Spring Washer A2mE (A HY) 2

From the library of: Superior Sewing Machine & Supply LLC




Belt Loop Pulling Unit Mechanism

HEZ| AESEX| A

w

ey

/"N\
\
8500 \

From the library of: Superior Sewing Machine & Supply LLC




Assembly

Ref. No. Parts No. Note Name of Parts = o Q'ty No
-1 GP-015032-00 Grip Guide o 1= ol f= 1
-2 14002SC-7113 Screw(M6XP1.0 L=15) ZE LIAHMBEXP1.0,L=15) 2
-3 GP-015695-00 Pulling Cylinder Base(L) QlE A Bl H| ol A(5) 1
-4 02031SC-7113 Screw(M5%P0.8 L=10) ZILIAHM5XP0.8 L=10) 8
-5 07-011W-1230 Spring Washer AT M (SEA 5) 8
-6 18049SW-3111 Washer "ot (s&ad 5) 8
-7 GP-015697-01 Pulling Cylinder Base(R) QlEAEITH| 0| A () 1
-8 GP-015696-01 Pulling Cylinder Base(L) QI & BT H| ol A(=}) 1
-9 GP-015692-00 Pulling Cylinder Base(U) QI E AR O] A (&) 1
I-10 SC-000723-00 Screw(M4XxP0.7 L=20) QI EF x| =HLIAHM4XPO.7, 1L=20) 4
=11 27-005A-7507 Nut(M4) L E(M4) 4
I-12 AS-005495-00 Pulling Cylinder Ass'y I EFAMBH(R) 1
1-13 AS-005494-00 Pulling Cylinder Ass'y QIEMX|AMRIC(X) 1
-14 GP-015900-00 Pulling Cylinder Support(R ) IEMBIE X X|CH (%) 1
I-15 18047SC-7113 Screw(M5xP0.8 L=15) ZLIAHM5XP0.8 L=15) 4
I-16 07-011W-1230 Spring Washer A =M (SEE 5) 4
=17 05008MC-4517 Screw(M5%P0.8 L=8) ELIAHM5XP0.8,L=8) 1
1-18 WS-000202-00 Rubber Washer CIEAMBIHIFoIMB 5
-19 90S015S-306H Nut(M8) S 24 E(M8) 1
I-20 GP-015829-00 Pulling Cylinder Sensor Plate olE M2 M AT 1
1-21 GP-015901-00 Pulling Cylinder Guide Shaft QIEAMRIHIIOIESR 1
|-22 GP-015902-00 Pulling Sensor Support(R ) Base QI &M M X|X|CH ()4 o] & 1
1-23 151056SC-7113 Screw(M4xP0.7 L=15) ZLIAHM4XP0.7 L=15) 2
1-24 SC-000755-00 Screw(M5XP0.8 L=35) ZLIAHM5XP0.8 L=35) 1
1-25 49A009S-811H Nut(M5) 4 E(M5) 1
1-26 04004MC-4517 Screw(M4xP0.7 L=4) ZELIAHM4XP0.7,L=4) 1
1-27 GP-015793-00 Pulling Sensor Support ol &M A X| x| clf 1
1-28 GP-015899-00 Pulling Sensor Support(F) Q=M MX|X|CH (M) 1
1-29 SC-0105-7500 Screw(M4xP0.7 L=4) ELIAHM4XP0.7,L=4) 1
1-30 SC-001241-00 Screw(M3xP0.4 L=3) ZELFAHM3XP0.5,L=3) 1
1-31 WS-000165-00 Pulling Cylinder Rubber Washer A CIEABIH DR 2IMA 4
1-32 06025MC-7113 Screw(M6XP1.0 L=25) ZILIAHMBXP1.0 L=25) 1
1-33 22006SC-7113 Screw(M3xP0.5 L=8) ELFAHM3XPO0.5,1.=8) 2
1-34 11-016W-2700 Spring Washer AT M (2AA 3) 2
1-35 06011SW-2111 Washer et (& H 3) 2
1-36 GP-015837-00 Moving Bracket olseai 1
1-37 SC-0105-7500 Screw(M4XxP0.7 L=4) ZELIAHM4XP0.7,L=4) 1
1-38 GP-015824-00 Pulling Device Metric Rubber QI Z & X|0|E{ At 1
-39 GP-024237-00 Sponge O|E{ XA ZX| 1
I-40 GP-015827-00 Pulling Sensor Plate Q&M AT 1
1-41 GP-015906-00 Belt Pulling Bracket HE olFE =2ail 1
1-42 49A003S-811H Elbow A 1
1-43 GP-015498-01 Piston for Grip Block J2|ZESTAE 1
1-44 06-051R-1600 O-Ring Az 1
|-45 GP-015830-00 Pulling Device Return Spring lEExaleaT 1
1-46 PN-000253-00 Pulling Return Spring Pin olEe|eA=ZEZo|H 1
1-47 GP-015826-00 Belt Holding Plate(L) H E Fro| ZH(St) 1
|-48 18014SW-3115 Spring Washer AT (SEE 4) 2
1-49 SC-000726-00 Screw(M4xP0.7 L=12) ELIAHM4XP0.7, L=12) 2
1-50 05014SC-7113 Screw(M4XxP0.7 L=25) ZELIAHM4XP0.7 L=25) 2
1-51 18014SW-3115 Spring Washer ATRIM(TEA 4) 2
I-52 2080755-306H Washer ot (524 4) 2
1-53 GP-015838-01 New Type Grip Block HECIZSEH 1
1-54 PN-000362-00 Needle Roller Pin(@3x23.8L) Ht= E2] H(@3x23.8L) 1
I-55 WS-000166-00 Belt Holding Plate washer H E THo| et 4
1-56 GP-015825-00 Belt Holding Plate(U) HWEZOIE () 1
I-57 GP-016843-01 Rear Grip Stopping Bracket QI EEX|F{H EEP2 2

From the library of: Superior Sewing Machine & Supply LLC




Belt Loop Pulling Unit Mechanism

HEZ| AESEX| A

64
\ 13
! -
| 67
\ 5
o~ 72 B fojes o
’ ] g
30

From the library of: Superior Sewing Machine & Supply LLC




Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
1-58 22-012W-2516 Spring Washer 2Z2AM(ZEZE 6) 2
1-59 08091SC-7113 Screw(M6XP1.0 L=20) Z LEAHMBXP1.0,L=20) 2
1-60 GP-022130-00 Cover Support Rubber(P) FHX|X| 12 (P) 2
1-61 GP-020634-00 Cover Support Rubber FHHX|X| 17 1
1-62 SC-000738-00 Screw(M5xP0.8 L=12) E LIAHM5XP0.8,L=12) 2
1-63 SC-000042-00 Screw CFEMEI X XS L E- BLEAL 1
I-64 GP-016841-02 Cover for drawing out unit QIEEAAH 1
|-65 GP-011441-01 Dustproof Rubber A 2RI SA 3
1-66 GP-011442-01 Dustproof Rubber B gXDEB 1
1-67 18014SW-3115 Spring Washer Az M (SEE 4) 2
1-68 18049SW-3111 Washer HetM (534 5) 4
1-69 2080755-306H Washer Heotd(s2Z 4) 4
1-70 22-012W-2516 Spring Washer 2=Z3 M (53 6) 2
=71 18015SW-3111 Washer Heotd(58Z 6) 2
|-72 WS-000556-00 Pulling Cylinder Rubber Washer ClEAEIH IR 2N 1 May.19.09

From the library of: Superior Sewing Machine & Supply LLC




Belt Loop Cutting Unit Mechanism

HEZ| DAY TR 2HA

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period
J-1 GP-016170-02 Cutter cylinder Base HE{ A I H| 0| A 1
J-2 02033SC-4113 Screw(M6XP1.0 L=15) Z LEAHM8XP1.25,.=30) 4
J-3 15095SW-4115 Spring Washer AT (5EH 8) 4
J-4 06-128A-106L DU bushing(@10x20L) DU &4 (@10%x20L) 1
J-5 GP-023879-00 Pipe X S Io| = 1
J-6 GP-023880-00 Hose A HIHZ| i ESAA 1
J-7 GP-019910-00 Super Nozzle(U) FHIE(Y) 1
J-8 GP-019911-00 Super Nozzle(L)) LS -Z(81) 1
J-9 GP-023882-00 Hose B HIH7| i &S AB 1
J-10 GP-023883-00 Pocket MIHZ| FHY 1
J-11 49A003S-811H Elbow SAdHEHSP 1
J-12 SC-000190-00 Screw(M4XxP0.7 L=30) ELIAHM4XP0.7 L=30) 2
J-13 18014SW-3115 Spring Washer ﬁEE'EMﬂié‘J%‘ 4) 2
J-14 20S075S-306H Washer et (524 4) 2
J-15 GP-016165-01 Cutter cylinder Bracket FHE{ MBI 22l 1
J-16 AS-005485-00 Cutter cylinder Ass'y ZiEH MEIH(X) 1
J-17 01-005C-AT12 Screw(M10XP0.8 L=35) ZE LAHM10XP1.5,L=35) 4
J-18 WS-000235-00 Spring Washer Az (SEH 10) 4
J-19 05008MC-4517 Screw(M5XP0.8 L=8) ZLIAHM5XPO0.8, L=8) 1
J-20 SC-000516-00 Cutter Adjusting Screw F{E{ O|M =& LIA} 2
J-21 GP-015295-00 Cutter Tension Spring HE{ R AT 2
J-22 GP-020273-01 Rotation Cutter Base Holder 3™ HE Ho|A B0 1
J-26 SC-001229-00 Screw(M10XP1.5 L=25) ZE LIAKM10XP1.5,L=25) 1
J-29 08037SC-4517 Screw(M6xP1.0 L=10) ZE LEAKMBEXP1.0, L=10) 1
J-30 GP-015306-00 Cutter Support Guide FE{X|X|7}0| = 1
J-31 GP-015304-01 Safety Cover Guide SHMF {70 = 1 May.19.09
J-32 02023SC-7113 Screw(M4xP0.7 L=8) ZLIAHM4XP0.7,1=8) 2
J-33 18014SW-3115 Spring Washer AT AN (SAE 4) 4
J-34 2050755-306H Washer et (52 4) 4
J-35 GP-015302-00 Safety Cover Support Bracket OHM 7 X| X| 2220 1
J-36 02015SC-7113 Screw(M4xP0.7 L=10) ZE LEAKM4XP0.7,L=10) 2
J-39 GP-015303-00 Safety Cover Fixing Plate oFMZ{ 7 T 1
J-40 GP-015300-01 Safety Cover O {1 1
J-41 SC-000902-00 Screw(M4xP0.7 L=12) Z LEAHM4XP0.7,L=12) 4
J-43 01-017W-1600 Washer HetM (s34 4) 4
J-44 GP-015301-00 Belt Tension Spring HE Zd Az 1
J-45 GP-015298-02 Belt Guide HEJIo|= 2
J-46 GP-015296-03 Hammer Slide Plate o S2tol= g 1
J-47 GP-028748-01 Rotation Cutter Hammer S 7E AN 1
J-48 GP-015508-03 Hammer Cylinder HA2H 1
J-49 49A015S5-811H Nipple HE (LA M5,40) 3
J-50 SC-000739-00 Screw(M3xP0.5 L=3) Z LHAHM3XPO0.5, L=3) 1
J-51 RI-000075-01 O-Ring -& MYP9(DYP9, MYP9) 2
J-52 PN-000244-00 Hammer Pin HHE 1
J-53 GP-015451-00 Hammer Piston HHEAE 1
J-54 PN-000363-00 Needle Roller Pin(@4x15.8L) Ht= E2] H(@4X15.8L) 1
J-55 SC-000751-00 Screw(M4xL10) E LEAKM4XL10) 1
J-56 SC-000752-00 Screw(M4x1.28) E LEAHM4XL28) 1
J-57 SC-000727-00 Plug Bolt Z{2=2E(PT 1/4, L=10) 1
J-58 RI-000076-00 O-Ring P-12.5 Oo-g& P-12.5 1
J-59 GP-015372-00 Belt Support Sensor Lever Hinge Shaft HESZHNMAHEXF 1
J-60 GP-015317-00 U Bracket ez 1
J-61 GP-015371-00 Feeler Press Spring Ly sFE AT 1
J-62 CL-000091-00 Feeler Press Spring Collar de| £ 5 2=8 7t} 1
J-63 SC-0105-7500 Screw(M4xP0.7 L=4) ELIAHM4XPO0.7, L=4) 1
J-64 GP-015326-00 Loop Discard Holder Block FZE0EY 1
J-65 05008MC-4517 Screw(M5xP0.8 .=8) Z LIAHM5XP0.8, L=8) 1

From the library of: Superior Sewing Machine & Supply LLC




Belt Loop Cutting Unit Mechanism

HEZ| DAY TR 2HA

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = H Q'ty No
J-66 18047SC-7113 Screw(M5XP0.8 L=15) Z LIAHM5XP0.8,L=15) 1
J-67 GP-015373-02 Belt Support Sensor Plate HES M A B 1
J-68 GP-015308-00 Anti-Vibration Spring SUX| A=Y 2
J-69 GP-015294-01 Sensor Holder Lever MM =M 2l 1
J-70 SC-0164-2700 Screw(M5xP0.8 L=5) Z LIAHM5XP0.8, L=5) 1
J-71 10-0435-2700 Stud Screw CHFARB/167, n=32) 1
J-75 07035SC-7113 Screw(M3xP0.5 L=8) ZLIAHM3XPO0.5,1=8) 1
J-76 GP-015316-02 Loop Brake Plate Fo =i B 1
J-77 02044SC-3123 Screw(M5xP0.8 L.=8) Z LIAHM5XP0.8,L=8) 2
J-78 02023SC-7113 Screw(M4xP0.7 L=8) Z LHAHM4XPO0.7,L=8) 1
J-79 09-045W-3701 Washer 0| 20| 2k 1
J-80 GP-015312-01 Belt Support Sensor Lever Shaft HMSSHA= 1
J-81 06060MC-4517 Screw(M6XP1.0 L=6) E LIAHMBXP1.0, L=6) 1
J-82 03020MC-7113 Screw(M3XxP0.5 L=20) Z LEAHM3XP0.5,L=20) 1
J-83 GP-015452-01 Belt Support Sensor Lever Crank HESZHMMAHIAHT 1
J-84 GP-015315-01 Feeler e 1
J-85 PN-000364-00 Needle Roller Pin(@3x14L) Holg &3 H(@3x14L) 1
J-86 12060MC-4113 Screw(M12XP1.75 L=60) Z LEAHM12XP1.75,L.=60) 1
J-87 WS-000253-00 Spring Washer AT (EEH 12) 1
J-88 SC-000728-00 Screw(M10xP1.5 L=20) ZE LEAHM10XP1.5, L=20) 1
J-89 AS-006726-00 Hammer Cylinder Ass’y BH MEIH(X) 1set
J-90 GP-027282-00 Belt Loop Guide HE 1a| JjolE 1
J-91 SC-000726-00 Screw(M4xL12) DX LA} 2
J-92 GP-027283-00 Belt Loop Guide Control Plate WE Da| Jjo|=E =HEH 1
J-93 02023S5-7113 Screw(M4xL8) T LEA} 2
J-94 GP-020274-01 Rotation Cutter Slide Plate 3| ™ HE S2lo| = 7 1
J-95 GP-020275-01 Rotation Cutter Base 3| ™ 7E H|o|A 1
J-96 GP-020276-01 Rotation Cutter Cylinder Base 3| M HE A2IH HolA 1
J-97 GP-020277-03 Rotation Cutter 3| ™ HE] 1
J-98 GP-020278-01 Rotation Cutter Cylinder Piston 3™ FHE AEIH T AE 2
J-99 02-016R-1230 O-Ring o-g 4
J-100 GP-020279-00 Rotation Cutter Base shaft s5|™ 7HH HlojA = 1
J-101 GP-020280-00 Rotation Cutter Base Holder Bushing S|™M HE Ho|A 2H R4 1
J-102 WS-000196-00 Tray Spring Washer Al Az M 1
J-103 WS-000252-00 Tray Spring Washer (M6) YAl 2=Z8 2l (M6) 3
J-104 SN-000179-00 Nut Z 22X E(M6) 1
J-105 GP-031266-00 Sensor Holder Lever Bracket MM 20 2 2212 1
J-106 SC-000774-00 Screw(M10X120) T LEAHMI10XL20) 2
J-107 SC-000042-00 Bolt(M5XP0.8, L=12) Lid] 2 E(M5XP0.8, L=12) 1
J-108 WS-000236-00 Washer AH B2 DMt 2
J-109 18014SW-3115 Spring Washer Ao oM (5EE 4) 4
J-110 20S075S-306H Washer Hetq(sald 4) 4
J-111 WS-000552-00 Washer = otM 4

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
£
O
0
=
e
S
n
=
J

|

2fo0|= X[

Fa)
=

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = H Q'ty No
K-1 GP-015178-01 Equipment Base Plate SZExH o] AH 1
K-2 GP-020282-00 Coating Film for Equipment Base Plate [ 2&xHo|AE IEHEE 1
K-3 GP-015693-00 Equipment Centering Plate SR e T 1
K-4 GP-020283-00 Coating Film for Center Plate MEHEIZEIE 2
K-5 GP-023987-00 Handle £2l0|EX| 12 D™ E(GN 300-108-M16-SW) 1
K-6 GP-015797-01 Equipment Base Plate Guide SS &R O| AT = 1
K-7 GP-015828-00 Base Plate Guide Fixing Plate S=&xHolA Jto|E DT 1
K-8 SC-000729-00 Screw S2EAH0[A 70| = THB THLIAHMIOXP1.5,L=65) 2
K-9 SC-000730-00 Screw IHLEAHM16XL100) 1
K=11 GP-015694-00 Jig Slide Plate X|as&elo|lEm 1
K-12 14006SC-7113 Screw X|a&2to| Em DX LEAHMEBXP1.25,L=15) 2
K-13 15095SW-3115 Washer X|2&2to| =8 AT R (M8) 2
K-14 GP-015789-00 Base Moving Plate Block o= 1
K-15 SC-000777-00 Screw =3 DFYLAHMEXP1.0,L=15) 2
K-16 SN-000116-00 Nut "A” £2to|E 0|& x| EHFHEA” 1

SN-000117-00 Nut “B” £2l0|E ol & X1 HFHE"B” 1
K-18 WS-000255-00 Washer S 2+A (M10) 1
K-19 SC-000519-00 Jig Shaft Screw K| 2FLEAL 1
K-21 GP-023930-00 Handle S &xH o] AM0| S8 E(GN 323-80-B10-D) 1
K-22 SC-000796-00 Screw(M6xL12) E LA MBEXL12) 1
K-23 GP-015573-00 Quick Angle Bar 2|y Zdt 1
K-24 26018SC-7113 Screw 2 Y ZHE DHLIAHM5XP0.8,L=40) 2
K-25 22-012W-2516 Washer Az 2t (M5) 2
K-26 GP-015794-00 Jig Leg x| actz| 1
K-28 DO-000321-00 Metric Ruler 0|E{XH101) 1
K-29 GP-015907-00 Jig Support Plate PP A= Ry 1
K-30 08062SC-7113 Screw A a2 I LEAHM5 X P0.8,L=20) 4
K-31 07-011W-1230 Washer Az LM (M5) 4
K-32 GP-015574-00 Moving Jig Spacers O| SX| 1AM 0| A 2
K-33 GP-020527-00 Supply Unit Guid Block S=&X70|EEY 1
K-34 02031SC-7113 Screw 2= &% 7t0|EE3 I HLIAHM5XP0.8,L=10) 4
K-35 GP-020285-00 Coating Film “A”for Guide Block JI0|EESIHIEA 1
K-36 GP-020287-00 Coating Film “B”for Guide Block JIOIEEE3EHEEB 1
K-37 GP-022758-00 Quick Angle Bar Bushing 2 H 2L g4 1
K-38 SC-000796-00 Screw(M6x12) O™ LEA} 2
K-39 GP-001800-00 Bushing £4 1
K-40 22-012W-2516 Spring Washer A T2l LM (M6) 2
K-41 15077SW-2111 Washer X|a&a2to| EE HebM (MB) 2
K-42 07-050W-750L Washer = EHEIRM 1

From the library of: Superior Sewing Machine & Supply LLC




e

o0F
N1

Lubrication Mechanism

—

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
L-1 44-0000-1230 Oil Wick 22 74
L-2 GP-034904-00 Qil Hose 2 sA
L-3 GP-017278-00 Oil Return Felt A et 2 EA 1
L-4 GP-028850-00 Arm Oil Return Felt ofelf et A E 1
L-5 445002S-306H Oil Hose Ofl & 57 EE AT A 1
L-6 44-008C-120H Hose Holder ot stR EE A Ho| 1
L-7 SC-0531-2302 Screw(9/64”n=40) ZLIAH9/647n=40) 3
L-8 44-017C-120H Crank Rod Lubrication Plate Histl 383 2= ZFE 1
L-9 44-019M-120H Crank Rod Lubrication Felt HsO 33 2= 2RYUE 1
L-10 4450345-306H Balance Lubrication Plate WAHA SRE 1
=11 4450355-306H Balance Lubrication Felt WHA S7 HE 1
L-12 SC-0340-3710 Screw(9/64”n=40) ZLIAH9/647n=40) 1
L-13 4450525-306H Oil Window 7 1
L-14 445053S-306H Oil Gauge 27 0| X| 1
L-15 445054S5-306H Oil Window Rubber Ring IR 1
L-16 44-015C-300G Holder For oil Hose (D) SAZFO| D 1
L-17 SC-0543-2302 Screw (9/64"n=40) SAZTO| D DX LIAL 4
L-18 225019S-306H Qil Hose Holder 2 A Fo| 1
L-33 GP-024229-00 Y-Union Y- el 1 L35
L-35 AS-006511-00 Hook Oil Unit Ass’y = 27 A fA(x) 1set
L-36 SC-000738-00 Screw OHLIAL 4
L-37 Washer(M5) 2tM ol 20[ 2tA (M5) 4
L-38 49A009S-811H Nut(M5) HE 2
L-39 GP-016729-03 Oil Tank Base =7 Y3 HolA 1
L-42 GP-036589-00 Oil Wick Support Plate ek 1
L-43 GP-036590-00 Wick A 1
L-44 GP-036458-00 Felt Holder 2 E Fol 1
L-45 GP-036457-00 Felt HE 1
L-46 SC-0543-2302 Screw OHLIAL 1
L-47 07-011W-1230 Spring Washer AmEl QLM (M5) 2
L-48 01-011C-2350 Cable Holder(5N) 70l £ ZOol(5N) 2
L-49 SC-0543-2302 Screw 70l Fol D& LA} 2

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
©
£
3}
Q
=
o
e}
c
O
(&)
=
<

=i
ol
[0

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
M-1 AS-005483-00 Main Supply Unit Ass'y ool ISEX(X) 1set
M-1-1 GP-0022313-00 Solenoid Valve & 5 (SY5140-5L.2-028S) 1
M-1-2 GP-022314-00 Slide Valve 20| =W 2 (SH-02) 1
M-1-3 GP-022315-00 Nipple HE(TP1/4-L) 3
M-1-4 GP-022316-00 Silencer 2HAFTI[(ASS-02) 1
M-1-5 49A004S-811H Coupling 7 E 3 (CM20-CH20) 2
M-1-6 GP-022317-00 Filter Z E{(AF30-03C) 1
M-1-7 GP-022318-00 Regulator | = 2] 0|E{ (AR30-03BG) 1
M-1-8 GP-022319-00 Y31-02 =27(Y31-02) 1
M-1-9 GP-022320-00 Switch 2+24 A 2| X[ (1IS1000E-302Y) 1
M-1-10 GP-022321-00 Fitting 5| & (KQ2H08-02S) 3
M-1-11 GP-022324-00 Distributor =4l 7£(AD08-02) 1
M-1-12 GP-022325-00 Fitting 3|8 (KQ2H08-018) 6
M-1-13 GP-022326-00 Fitting 3|8 (KQ2U06-02S) 1
M-2 SC-000796-00 Screw(M6xL12) ZE|LEAKMSG, L=12) 4
M-3 22-012W-2516 Spring Washer(M6) AT 22 (M6) 4
M-4 AS-005493-00 Finger Valve Ass'y LA E(x) 1set
M-4-1 GP-022363-00 Solenoid Valve & 5 (SY7140-5L7) 3
M-4-2 GP-022364-00 Manifold Block oL 2 =(SS5Y7-42-03-02) 1
M-4-3 49-004C-5030 Fitting 3| & (KQ2L06-02S) 2
M-4-4 GP-022326-00 Fitting 3| & (KQ2U06-02S) 2
M-4-5 GP-022338-00 Fitting 3|8l (KQ2U04-02S) 2
M-4-6 GP-022321-00 Fitting 3| & (KQ2U04-06) 3
M-4-7 GP-022365-00 Fitting 3|8 (KQ2W08-02S) 1
M-4-8 GP-022316-00 Silencer 2HAFI[(ASS-02) 2
M-5 SC-000753-00 Screw(M4xL45) Z LEAHM4, L=45) 4
M-7 AS-005487-00 Trimming Valve Ass'y AlEE B (x) 1set
M-7-1 GP-022337-00 Solenoid Valve &4 = (3Y7140-5LZ-02) 1
M-7-2 GP-022326-00 Fitting 3| & (KQ2U06-02S) 1
M-7-3 GP-022338-00 Fitting 3|8/ (KQ2U04-02S) 2
M-7-4 GP-022316-00 Silencer LAAZT|(ASS-02) 2 ASS'y
M-8 05014SC-7113 Screw(M4xL25) ZE|LEAKM4, L=25) 6
M-11 AS-005484-00 Cutter Valve Ass'y ZHE{H E () 1set
M-11-1 GP-022327-00 Solenoid Valve &9 = (VF5144-5DZ-02) 1
M-11-2 GP-022321-00 Fitting 5| & (KQ2H08-02S) 3
M-11-3 GP-022316-00 Silencer 2HAZT[(ASS-02) 2
M-12 SC-000754-00 Screw(M5x1.25) ZELEAKMS, L=25) 2
M-14 GP-016714-00 Pressur Unit Base Bracket S AR H o] A2 1
M-18 GP-015305-00 Bracket A= FUH =2 1
M-19 AS-005896-00 Reduction of Pressure Unit Ass'y SEEXL(=E) 1set
M-19-1 GP-024232-00 Check Regulator x| 3 2l 22l 0| E{ (AR20K-02BG) 1
M-19-2 49-004C-5030 Fitting 3|8 (KQ2L06-02S) 2
M-20 SC-000864-00 Screw(M5%L15) ZLIAKMS5, L=15) 2
M-22 AS-005897-00 Supply Unit Valve Ass'y SEERUE(F) 1set
M-22-1 49-004C-5030 Fitting 3| & (KQ2L06-02S) 2
M-22-2 GP-022323-00 Exhaust Valve =517 5 (AQ2000-02) 1
M-22-3 GP-022357-00 Solenoid Valve &4 = (VT301-025G) 1
M-22-4 GP-022356-00 Nipple U E(TP1/4-L-1/4) 2
M-22-5 GP-024233-00 Bracket 2221 (PL-30) 1
M-22-6 GP-022316-00 Silencer 2HAFTI[(ASS-02) 1
M-22-7 GP-022356-00 Fitting 5| & (KQ2VF08-02S) 1
M-23 05014SC-7113 Screw(M4xL25) Screw(M4xL25) 2
M-24 27-005A-7507 Nut(M4) 62t L4 E(M4) 2
M-25 SC-000476-00 Bolt(M8) Elol22dEE(M8) 4
M-26 15077SW-2111 Washer IHEELGM 12
M-27 15095SW-4115 Spring Washer DYEEATZ LM 4
M-28 SN-0112-1230 Nut IMEE L{E(M8) 4

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
©
<
(&)
Q
=
o
e}
c
o
&)
=
<

=i
ol
[0

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
M-29 AS-005486-00 Cutter Support Tank Ass'y ZIE B X3 (X) 1set
M-29-1 GP-022333-00 Air Tank of| 012 = (VBATO5A) 1
M-29-2 | 52A026S-306H Regulator 2| 22l 0| e (AR20-02BG) 1
M-29-3 | GP-022336-00 Fitting 32/ (KQ2L08-028) 3
M-29-4 | GP-022366-00 Union U 2(KQ2U08-00) 1
M-30 BD-000455-00 Joint Board ZFPE RE 1
M-31 GP-010736-00 Stud AE{E(4-6-10) 4
M-32 150425C-3123 Screw(M4xP0.1) T LIAHMAXPO.7) 4
M-35 84-012A-4532 Union FU 2(KQ2U04-06) 1
M-36 GP-022402-00 Union 74 2(KQ2H04-06) 1
M-37 05A0395-811H Air Hose ol o] S A(TU0425B) 20
M-38 05A0525-811H Air Hose o 0] 3 A (TU0604B) 10
M-39 GP-001854-00 Air Hose of 0] & A (TU0BO5B) 3
M-40 49-0000-1060 Cable Connect 70| =24l et 15
M-41 GP-022366-00 Union 74 2(KQ2T08-00) 2
M-42 GP-022356-00 Fitting 3|2l (KQ2VF08-02S) 1
M-43 49-004C-5030 Fitting 3| &/ (KQ2L06-02S) 1
M—44 AS—-006008-00 Air Gun oflojA 1set
M-45 SC-000864-00 Screw(M5XL6) Z LEAHM5XL6) 2
M-46 AS-005500-01 Buffer Unit Valve ASYRYWE(xE) 1set
M-46-1 22A046S-306H Solenoid Valve & 2 (SY3120-5LE-M5) 10
M-46-2 | 51A0485-81H2 Manifold Block o L| & =(SS5Y3-20-04) 1
M-46-3 | 49A—-088A-106L Fitting 3| 2l(KQ2H06-019) 1
M-46-4 | 49A0155-811H Nipple L Z(M-5H-4) 10
M-46-5 | GP-022385-00 Nipple L Z(M-5HL-6) 1
M-46—6 09-0045-5030 Plug Z2{31(M-5P) 7
M-46-7 | 49A020S-811H Silencer ~BAZT|(ASS-01) 2
M-47 GP-023862-00 Air Unit Cover SYUER FHH 1
M-48 SC-000709-00 Air Unit Cover Shaft Screw SER| HH FLIAL 2
M-49 GP-032277-00 Speed Controller ATE HEER 1
M-50 18014SW-3115 Spring Washer A1 ey 2
M-51 18015SW-3111 Washer(M6) 2t (M6) 4
M-52 - Hinge eS| 2
M-53 02023SC-7113 Screw(M4xL8) Z LIAHM4 X L8) 8
M-54 18014SW-3115 Spring Washer(M4) Az 2hq(M4) 8
M-55 20S075S-306H Washer(M4) 2t (M4) 8
M-56 40-037C—106L Nut(M4) OHIA D™ Y LHE 4
M-57 90S015S-306H Nut(M8) L1 E(M8) 4
M-58 SC-000042-00 Screw ER 2

From the library of: Superior Sewing Machine & Supply LLC




Stand & Thread Stand Mechanism

AR 2 MRo| A

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
N-1 GP-013862-00 Stand—Right TCH 5H2 & () 1
N-2 GP-013861-00 Stand-Left Tot2l sk (=h 1
N-3 GP-013857-00 Guide TCH2|7H0| = 4
N-4 02031SC-7113 Screw(M5xP0.8 L=10) ZE LEAKM5XP0.8, L=10) 16
N-5 07-011W-1230 Spring Washer AT EILM (M5) 16
N-6 GP-013853-00 Worm Wheel Shaft 2EE 1
N-7 KY-000008-00 Key HF|(ABSZE, 8X7X45) 2
N-8 CL-000087-00 Worm Wheel Shaft Collar HEF7I2t 2
N-9 08037SC—-4517 Screw(M6XP1.0 L=5) ZE LAHMBXP1.0, L=5) 4
N-10 GP-013849-00 Spur Gear TCH2| A 7|0 2
N-11 SC-000732-00 Screw(M8XP1.25 L=6) ZLIAHM8XP1.25, L=6) 2
N-12 SC-000733-00 Screw(M8xP1.25 L=12) ZE LIAHMBXP1.25, L=12) 2
N-13 GP-023885-00 Speed Reducer 457 1
N-14 GP-023886-00 Crank Lever Handle 3H FeH3HS(GN 471-125-B14) 1
N-15 08037SC-4517 Screw(M6XP1.0 L=6) ZLIAHMBEXP1.0, L=6) 1
N-16 GP-013850-01 Gear Box Bracket oAzl 2
N-17 GP-013851-00 Bearing Holder #Hojg s 1
N-18 15095SW-3115 Spring Washer A T2 2M (M8) 8
N-19 14006SC-7113 Screw(M8xP1.25 L=15) ZLIAHM8XP1.25, L=15) 8
N-20 BR-000137-00 Bearing | 01 (6205DDU) 2
N-21 RI-000077-00 C-Ring CHHEY(THE-R52) 1
N-22 14006SC-7113 Screw(M8xP1.25 L=15) Z LIAHM8XP1.25, L=15) 8
N-23 15095SW-3115 Spring Washer A T2k (M8) 8
N-24 90S015S-306H Nut L{ E(M8) 8
N-25 GP-013860-00 Upper Stand-Rigt T2 (%) 1
N-26 GP-013859-00 Upper Stand-Left TCh2| (=H 1
N-27 GP-016265-00 Guide Plate TCt2|7to| =2 2
N-28 14003SC-7113 Screw(M8xP1.25 L=25) ZE LIAHMBXP1.25, =25) 4
N-29 15095SW-3115 Spring Washer A I EI9LM (M8) 12
N-30 90S015S-306H Nut L E(M8) 4
N-31 14006SC-7113 Screw(M8xP1.25 L=15) ZLIAHM8XP1.25, L=15) 8
N-32 GP-013858-00 Rack Gear Tk 7| of 2
N-33 GP-013854-00 Back Side Bracket TCh2| & & 1
N-34 GP-013852-00 Air Unit Bracket =7 FET 1
N-35 GP-013856-00 Bottom Bracket TCh2|5He 1
N-36 14006SC-7113 Screw(M8xP1.25 L=15) E LIAHMBXP1.25, L=15) 10
N-37 15095SW-3115 Spring Washer A I EI9LM (M8) 10
N-39 14002SC-7113 Screw(M6XP1.0 L=15) Z LEAHMBXP1.0, L=15) 6
N-40 22-012W-2516 Spring Washer 2T M (M6) 6
N-41 18015SW-3111 Washer =2t (M6) 32
N-42 GP-013855-00 Table Support HOIEMEZE 1
N-43 GP-017323-00 Table Support Cover EHOIEMEEAH 1
N-44 14003SC-7113 Screw(M8xP1.25 |=25) ZLIAHM8XP1.25, L=25) 8
N-45 15095SW-3115 Spring Washer AT E|9kM (M8) 8
N-46 15079SN-2311 Nut L E(M8) 8
N-47 GP-016599-00 Air Gun Bracket ol o{ 4 227l 1
N-48 22006SC-7113 Screw(M3xP0.5 L=8) ZLIAHM3XPO0.5, L=8) 2
N-49 GP-017298-00 Table Support B EHO|EMEZEB 1
N-50 GP-020120-00 Hinge Stud Base ERNE L 1
N-51 GP-020085-00 Hinge Stud Bushing BIX| 2| F4 2
N-52 GP-020135-00 Hinge Stud Shaft EREES 2
N-53 SC-000796-00 Screw(M6XP1.0 L=12) ZE LEAKMBEXP1.0, L=12) 6
N-54 22-012W-2516 Spring Washer A I EI9LM (M6) 6
N-55 GP-014764-02 Table Plate o] St 1
N-56 GP-014765-02 Table Bl ol = 1
N-57 GP-020573-00 Bed Support Rubber B E2HE D& 1
N-58 01S117S-306H Bed Rubber HEDS 2

From the library of: Superior Sewing Machine & Supply LLC




Stand & Thread Stand Mechanism

AR 2 MRo| A

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = y Q'ty No
N-59 SC-000476-00 Bolt ElolEXEEE(M8) 12
N-60 15077SW-2111 Washer DY EEQRN 15
N-61 15095SW-4115 Spring Washer IHEEATZLIM 15
N-62 SN-0112-1230 Nut IMEE LHE(M8) 15
N-63 SC-000735-00 Screw(M8XP1.25 L=60) ZE LEAHMBXP1.25, L=60) 4
N-64 90S0085-306H Oil Supporter 2 Ego| 1
N-65 91-002C-7400 Qiler A 1
N-67 GP-025065-02 T stand Front Bracket T Cl2| M9 f3E 1
N-68 GP-025271-00 Box HWE 2| ol & 1
N-69 GP-025499-00 Hanger Plate Zolg 1
N-70 GP-025500-00 Hanger 202 2
N-71 08062SC-7113 Screw E LA 2
N-72 GP-022082-00 Bracket for Table Support Cover HolE& MEZE 7 22}l 1
N-73 02015SC-7113 Screw(M4xL10) T LEAHMAXL10) 4
N-74 EP-000187-00 Rotary Switch ZEZ| AR 1
N-75 SC-000703-00 Screw(M5xL10) 2E{2] AR[X] DHLIA} 4
N-76 GP-024742-00 Bracket for Table Support Cover B HolE& MEZE 7 B2} B 1
N-77 02015SC-7113 Screw(M4XL10) DY LA(MAXL10) 4
N-78 EP-000191-00 Emergency Stop Switch Hl & HX| ALR[F] 1
N-79 GP-026551-00 Air Gun Bracket oozl a7l 1
N-80 11-016W-2700 Spring Washer(M3) A I 2k (M3) 2
N-81 18014SW-3115 Spring Washer(M4) A= 2bM(M4) 8
N-82 18049SW-3111 Washer(M5) =2k (M5) 2

From the library of: Superior Sewing Machine & Supply LLC




Control Box Mechanism

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period

0-1 01-000A-BTLP Control Box Ass'y HAEEYA(E) 1Set
0-2 GP-022128-00 Box Body gtAHIC] 1
0-3 GP-008671-01 Front Profile Upper Mo 8 =T 2abol-At 1
0-4 10-016S—-CPT1 Screw(M4xL12) Mg T 2ol -A DHLIAL 2
0-5 GP-008672-01 Front Profile Lower HMHE =T 2aiel-5t 1
0-6 10-016S-CPT1 Screw(M4xL12) MHE Z2ad-st THLEA} 2
0-7 GP-008673-00 Rear Profile Upper THE T 2aol-At 2
0-8 10-016S—-CPT1 Screw(M4xL12) FTHE T 2Ol A THLEA} 4
0-9 GP-008674-00 Rear Profile Lower THE T 2ol-5} 1
0-10 10-016S-CPT1 Screw(M4xL12) FTHE T2alel-st DHELIA} 2
o-11 GP-013686-00 Upper Frame Zt2X|X|Ch -4+ 1
0-12 10-004M-SW68 Screw(M3XL5) 2 X|X|CH-&F D™ LA 4
0-13 GP-013687-00 Lower Frame 7} 2X| X|cH -5} 1
0-14 10-004M-SW68 Screw(M3XxL5) 7t2X| X| -8t D™ LA 4
0-15 GP-008662-03 Upper Cover A 1
0-16 EP-000112-00 Control Box Fan ZEEYA M 1
0-17 SC-000656-00 Screw(M5x1.10) ZEEHA W DX LA} 4
0-18 GP-022122-01 Side cover ZEHAHH 1
0-19 10-003M-PTO1 Screw(M4xL8) =0 A ™LA 2
0-20 10-004M-SW68 Screw(M3XL5) A7 DH LA} 6
0-21 GP-008667-00 Insulation Plate A E0|E 3
0-22 BD-000372-00 Backplane Board WEg ol E= 1
0-23 10-020M-SW66 Screw(M3xL12) SEZe ol EE TFHLIAL (X) 18
0-24 GP-013683-01 Rear Cover FHAHH 1
0-25 10-004M-SW68 Screw(M3xL5) FHAY DTHELIA} 6
0-26 EP-000039-00 SMPS SMPS 1
0-27 GP-008701-05 SMPS Bracket SMPS Ez}31 1
0-28 10-002S-SW66 Screw(M3xL8) SMPS D LIAH(X) 5
0-29 BD-000203-06 DDC Board DDC 2= 1
0-30 10-002S-SW66 Screw(M3xL8) DDC EE nHLIAKZE) 6
0-31 BD-000533-02 Digital Board CIXI"E 2= 1 Feb.10.09
0-32 GP-008668-04 Digital Board Bracket CIXY 22 a7l 1
0-33 GP-007198-00 Digital Board Ragiator Sheet CIX|Y EE YANE 1
0-34 10-002S-SW66 Screw(M3xL8) CIX|E 22 DHLIAHE) 4
0-35 GP-012617-00 Board Bracket Handle HE =213 &Ffo| 1
0-36 10-073S-3701 Screw(M3xL10) He =233 270 D™ LA} 2
0-37 SC-000507-00 Screw(M3.5XL6) CIXY H= 227 DX LA} 2
0-38 GP-013684,00 Step Board Bracket AH HE =gzl 1
0-39 GP-013685-00 Step Board Radiator AR HE glodmt 1
0-40 06-001C—-SE50 Screw(M4xL8) AR EE g LA 4
0-41 GP-014003-00 Step Board Radiator Sheet(A) ABEC HHAIE (A) 2
0-42 BD-000532-01 Step Board(A) AHBEE (A) 1 Feb.10.09
0-43 10-002S-SW66 Screw(M3xL8) AH BE TYLIAL (X) 4
0-44 GP-012617-00 Board Bracket Handle E 22l &F0| 1
0-45 10-073S-3701 Screw(M3xL10) E =all &0 DHLIA} 2
0-46 SC-000507-00 Screw(M3.5XL6) Al HE S2170 DX LIA} 2
0-47 GP-000441-04 Main Board FHREE 1 Feb.10.09
0-48 GP-007203-00 Main Board Radiator FEES SAE 1
0-49 10-012M-PT10 Main Board Stud F5 EE AFHE 3
0-50 01-003S-2070 Screw(M4xL16) BEX|CO|2E DHLIANE) 1
0-51 10-003M-PT10 Screw(M4x1.10) IPM DM LIAK(ZE) 2
0-52 GP-008670-04 Main Board Bracket FE EE 2219 1
0-53 GP-012617-00 Board Bracket Handle HE 22131 £70] 1
0-54 10-073S-3701 Screw(M3xL10) HE =27 &Fo| DX LIAL 2
0-55 10-002S-SW66 Screw(M3xL8) F& HE DHLIAL(X) 4
0-56 SC-000507-00 Screw(M3.5%16) F& HE 23131 IXHLIAL 2
0-57 07-004S-SM5S Screw(M4xL10) FHHH FHX|LEAHE) 1

From the library of: Superior Sewing Machine & Supply LLC




Control Box Mechanism

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = H No
0-58 GP-008660-01 Cable Cover H 0l S 7t 1
0-59 10-003M-PTO1 Screw(M4xL8) HOlE 7 DHLIA} 4
0-60 GP-007711-00 Digital Board Sticker CIX|YH 2= AEA 1
0-61 GP-014311-00 Step Board Sticker AR HE AEH 1
0-62 GP-014312-00 Main Board Sticker TF HE AE|A 1
0-63 09-023C-SC53 QC Passed Sticker QC Passed AE|H 1
0-64 GP-014313-00 Voltage Sticker QAL AE|H 1
0-65 09-012S-CE53 Earth Sticker O AAE|H 1
0-66 04-004S-AU10 Caution Sticker My 10 AEA 1
0-67 08091SC-7113 Screw(M6xL20) ZEE gtA DHLIA} 4
0-68 91-001C-BT10 Urethane Washer el EF 2k 4
0-69 CA-000351-00 Jumper Cable 2o i AHolE 1
0-70 CA-000339-02 Input Cable Q8 Ml 4™ 7ol 1
O-71 CA-000340-00 Main Board 110V/220V Jumper Cable FHEHEE110V/220V M AHolE 1
0-72 CA-000341-00 Fan Connecting Cable Fan 912 70| & 1
0-73 CA-000342-00 SMPS Connecting Cablel SMPS 1 #Hol=1( 1
0-74 CA-000343-00 SMPS Connecting Cable2 SMPS o1 70| E2(& 1
0-75 GP-016338-00 Box Bracket gtA =23l 1
0-76 SC-000476-00 Screw(M8) Holg 1Y EE 4
o-77 GP-027061-00 Fan Bracket o =23 1
0-78 10-002S-SW66 Screw(M3xL8) W =2apA I AL 2
0-79 15095SW-3115 Spring Washer A= 2N 4
0-80 90S015S-306H Nut(M8) HE 4
0-81 22-012W-2516 Spring Washer(M6) A= 2t (M6) 4

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
L
(&)
Q
=
.-.u
c
>
c
S
©
| &
QO
(o
@)

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty :
Period

P-1 EM-000290-00 Operation Box(Assy) 22 o|d HtA(XE) 1Set

p-2 GP-014336-03 Front Cover HMEHAHH 1

P-3 GP-014339-01 Membrane Switch H =aj ol AfX| 1

P-4 02-002A-BHUP LCD LCD 1

P-5 SC-000637-00 LCD screw(ST2XL60) LCD D& LIAHST2XL6) 4

P-6 BD-000454-18 OP Board o/P EE 1 Nov.17.09

BD-000454-17 OP Board o/P EE 1 Sep.07.09

P-7 GP-014337-02 CF Card Reader Board FHAH 1

P-8 SC-000459-00 Fixing Screw For CF Card Reader Board |[FM7{H T&LIAHST3XL8) 4

P-9 CA-001890-00 LCD Cable LCD &7+4Z CABLE 1

P-10 GP-016661-00 OP-Box Bracket Holder OoP-BOXEzl=H 1

P-11 SC-000756-00 Screw(M8x%P1.25 L=30) ZE LEAHM8XP1.25,.=30) 2

P-12 15095S8W-4115 Spring Washer 2ZYN (58 8) 2

P-13 08041SW-4115 Washer Hetq(sald 8) 2

P-14 GP-016662-00 OP-Box Hinged Block OP-BOX8IX| £ 1

P-15 SC-000724-00 Screw(M6xP1.0 L=15) ZE LEAHMBXP1.0,L=15) 2

P-16 17-026W-3000 Spring Washer AT AN (SEH 6) 4

P-17 GP-016660-00 OP-Box Bracket OP-BOXE =z} 1

P-18 08035SC-4113 Screw(M6xP1.0 L=10) ZE LEAKMBXP1.0,L=10) 2

P-19 CA-001891-01 Power Input Cable My o= Aol 1

P-20 CA-001883-01 Air Signal Output Cable S &S £ AHolE 1

p-21 CA-002885-00 Sensor Cable MM 7ol E 1

p-22 18153SC-3123 Screw(M4x1.10) ZLIAHM4XL10) 4

From the library of: Superior Sewing Machine & Supply LLC




Accessories Mechanism
o M| M| A

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
Q-1 91-002C-1230 Driver(L) E2}o|#(X) 1
Q-2 91-103C-1230 Driver(M) =2jol () 1
Q-3 91-103C-1230 Driver(S) E2lole{ (/) 1
Q-4 915004S-306H Spaner(9x10) ESIE] 1
Q-5 91-011C-1230 Oiler 2 FRE 1
Q-6 GP-022450-00 Qil 2 1
Q-7 GP-036621-00 1955-01-MR4.5 Ht=(1955-07-MR4.5) 1
Q-8 GP-036622-00 1955-07-MR4.0 HH=(1955-07-MR4.0) 1
Q-9 GP-028395-01 Bobbin HHl 4
Q-10 91-001C-2700 L-Shaped Wrench LA &l X[(2mm) 1
Q-11 91-004C-2700 L-Shaped Wrench LA} 3l X[ (2.5mm) 1
Q-12 91-003C-2700 L-Shaped Wrench LA 3 X[ (3mm) 1
Q-13 91-001C-3800 L-Shaped Wrench LA} &l X| (4mm) 1
Q-14 91-002C-2700 L-Shaped Wrench LA} &l X[ (5mm) 1
Q-15 12-046C-SC53 Fuse(15A, 30mm) FZ=(15A, 30mm) 1
Q-16 91-115M-2516 Head Cover 0|4l 7 1
Q-17 GP-001994-00 Grease Nozzle Je|A FRT 1
Q-18 GP-014973-00 Grease aelA 1
Q-19 91-008A-7400 Thread Stand Ass’y Alafj Z2of(x) 1set
Q-20 GP-031224-00 Feed Plate(N) 0| & EHN) 1
Q-21 GP-014439-01 Feed Plate(30, 50) 0| &EH(30, 50) 1
Q-22 GP-020453-01 Feed Plate(40, 60) 0| 5 (40, 60) 1
Q-23 GP-018598-00 Hammer[Straight cut Type](D) Bo[228]1(D) 1
Q-32 GP-033810-00 | Option |Presser Foot(F) 2 U(F) 1
Q-33 GP-033811-00 Option |Presser Foot(R) L F4(R) 1
Q-34 91-007C-106L L-Shaped Wrench LAF 3 X[ (1.5mm) 1

From the library of: Superior Sewing Machine & Supply LLC




—
c
o

ﬁ
Q

=
£

2
c
©

<
o
Q

=

)
o
o

W
—
Q
2
0
o
|

(2
e
Q

T

£

>

o
o
c

ﬁ
o

<

2

Qo
3
o

o

12@

1\,

9/L-8-8of

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty )
Period
R-1 SC-001312-00 Screw OFLEAL (M5%118) 4
R-2 SC-000026-00 Screw TOHLEAL (M5%L.20) 4
R-3 GP-018257-01 Ball Support Plate = X|X| 2 1
R-4 SC-000653-00 Screw (M6) = X|X| 2 ELIAHMS6) 2
R-5 06-034A-3900 Ball = 7
R-6 22-040A-120H Ball Base = Hjo]A 1
R-7 SN-0116-3400 Nut TH2S ZHF H{E(1/4"n=40) 1
R-8 GP-046220-00 Cylinder Bracket B A2l 221718 1
R-9 GP-046221-00 Cylinder Bracket A Azl =22p2A 1
R-10 ST-000130-00 Cylinder Shaft A = 2
R-11 GP-046222-00 Guide Plate JolE &= 1
R-12 SN-000293-01 Cylinder Nut A AZHHEA 2
R-13 SN-000294-00 Cylinder Nut B ARIHIHEB 2
R-14 GP-046223-01 Presser Foot Guide g lol= 2
R-15 GP-046224-01 Stopper A EIH(M) 1
R-16 GP-046216-01 Presser Foot Bracket Base e == L [ 1
R-17 GP-046217-01 Presser Foot Bracket B 2e =22P21B 1
R-18 GP-046218-01 Presser Foot Bracket A LR =HalAA 1
R-19 GP-046219-01 Feed Bracket Ijol= =23 1
R-20 49A023S5-811H Valve 2o = (ARJ1020F-M5-04) 1
R-21 GP-046765-00 Cylinder 22N (CJP2D16-25D) 2
R-22 49A003S-811H Elbow SAUE P (M-5HL-4) 7
R-23 49A016S-811H Union T2 (KQ2U04-00) 2
R-24 05A039S-811H Tube o0 F 2 (TU-0425) 2
R-25 18013SC-7113 Screw ELEAL (M5x12L) 4
R-26 07-011W-1230 Spring Washer A T2 (M5) 10
R-27 18048SW-3115 Spring Washer AT EILM (M5) 8
R-28 10-020W-2700 Washer ek (M5) 10
R-29 08020MC-7113 Screw ZLIAL (M8,L=20) 2
R-30 01-011C-2350 Cable Holder Aol £ Fol(5N) 2
R-31 02014SC-7113 Screw ELHAL (M4,L=5) 2

From the library of: Superior Sewing Machine & Supply LLC




Stair Gap Double-Acting Cylinder Presser Foot Mechanism (Option)

Chit =5 AR TR BH (M AR

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty )
Period
S-1 AS-016714-00 Stair Gap Double—Acting Cylinder Ass’y CEXp R ABIL(X) 1Set
S-1-1 05A039S-811H Tube AR A BIHO| 0 FETU-0425 2
S-1-2 49A003S-811H Elbow SAUE PM-5HL-4 4
S-1-3 GP-022340-00 Cylinder Al2IH(CDJ2D16-15) 2
S-2 CL-000339-00 Hinge Stud Collar SIX| AE{E Fl2} 1
S-3 GP-047539-00 Guide Block for Feed Plate Clamp olEm M= JlolE EH(E2|E) 1
S-4 PSC-AC000800 Bolt FUTHE0| SE 2
S-5 DWS-AA000100 Washer e "oty 2
S-6 CCP-BJ000100 Presser Foot Guide Cover R J10|E AHH 3
S-7 DSC-BB000100 Screw YAl ZH2LEAL 4
S-8 DSC-BB000900 Screw YAl ZE2LEAL 2
S-9 GP-047540-00 Cylinder Link Algin g3 2
S-10 GP-047542-00 Cylinder Boss AlRH A 2
S-11 PSC-CB000600 Screw S2TFHZ0| HELIAHMAXLS) 6
S-12 GP-047543-00 Cylinder Bracket Az 2243 1
S-13 GP-047544-00 Presser Foot Lever 2y 2
S-14 43-0175-7500 Stud Screw FESEAZERECILIAL 2
S-15 GP-047545-01 Cylinder Bracket Base L2ul =217 Ho|A 1
S-16 GP-047546-00 Stopper (Separation) AEH(22E) 1
S-17 GP-047547-01 Presser Foot — Left (Option) CRU-ZH(FME) 1
S-18 GP-047548-01 Presser Foot — Right (Option) CRU-2(SME) 1
S-19 GP-047549-00 Wiper Cylinder Base (R) (Separation) oto|m MM () HlojA-F2| ¥ 1
S-20 GP-047550-00 Wiper (R) Bracket (Separation) ool (F)=22lH-22|8 1
S-21 GP-048315-00 Finger Plate LA Ze| 0| E(THRbS M AL 1
S-22 GP-048316-00 Finger Stiffening Support (front) HE De|EEol (B[Rt §4] 1
S-23 ST-000222-01 Cylinder Shaft A = 1
S-24 ST-000223-01 Lever Hinge Stud 2l SIX| AEE 1
S-25 WS-000591-00 Cylinder Washer AN 2k 1

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-000A-BTLP|Control Box Ass'y 57 | 0-1 ||03050SC-4517|Screw(M3xP0.5 L=3)| 33 | H-153 | |06-128A-106L|DU bushing(@10x20L) | 41 | J-4
01-003S-2070 |Screw(M4xL16) 57 | 0-50 | |03071SC-4113|Screw(M3xP0.5 L=10) | 31 | H-113 | [07-004S-SM5S|Screw(M4XL10) 57 | 0-57
01-005C-AT12 |Screw(M10XP0.8 L=35)| 41 | J-17 | |03071SC~4113|Screw(M3xP0.5, L=10)| 7 | A-34 | |07-011W-1230|Spring Washer 11 | B-50
01-011C-2350|Cable Holder 65 | R-30 03071SC-7113|Screw(M3xP0.5 L=10) | 33 | H-138 | |07-011W-1230|Spring Washer 19 | D-15
01-011C-2350|Cable Holder(5N) 47 | L-48 | |03071SC-7113|Screw(M3xP0.5 L=10) | 33 |H-140 | [07-011W-1230|Spring Washer 23 | F-36
01-015A-7400 |Thread Guide with Three Holes| 9 | A-98 | |03071SC-7113|Screw(M3xP0.5 L=10) | 33 | H-169 | [07-011W-1230|Spring Washer 37 -5
01-017P-7400 |Thread Tension Disk | 27 | G-32 | [03071SC-7113|Screw(M3XP0.5 L=10) | 35 |H-179 | |07-011W-1230|Spring Washer 37 | I-16
01-017W-1600|Washer 23 | F-22 | [03071SC-7113|Screw(M3xP0.5, L=14)| 19 | D-24 | [07-011W-1230|Spring Washer 47 | L-47
01-017W-1600|Washer 23 | F-38 | [04-003R-120H Needle Bar Rubber Cap| 7 | A-42 | [07-011W-1230|Spring Washer 53 | N-5
01-017W-1600|Washer 41 | J-43 | |04-004A-120B |Needle Bar Lower Bushing | 13 | B-89 | [07-011W-1230|Spring Washer 65 | R-26
01-017W~-7400 |Plate for Thread Tension Disk | 27 | G—-33 | |04004MC-4517|Screw(M4xP0.7 L=4)| 37 | 1-26 | |07-011W-1230|Washer 45 | K-31
01-018P—7400 |Stud for Tread Tension Conirol Small | 27 | G—23 | [04—004S—AU10|Caution Sticker 59 | 0-66 | [070835SC-7113|Screw(M3) 19 | D-59
01-019C~-7400 |Stopper for Thread Tension Control | 27 | G-46 | [04-009C-3710 |[E-Ring 9 | A-63 | [07035SC-7113|Screw(M3xP0.5 L=6)| 33 | H-154
01-019G—7400 |Thread Tension Release Spring 27 | G-42 | [04014SC-4517|Screw(M5xP0.8 L=5)| 21 | E-17 | |070358C-7113 Screw(M3xP0.5=8)| 43 | J-75
01-019R=7400 |Std Svew o Tread Tersin Reease P | 27 | G—44 | |04—104R-1230 |Arm Rubber Cap 7 | A-43 | [07-050W-750L Washer 45 | K-42
01-020S-7400 |Nut for Thread Tension Stud | 27 | G-17 | |045106S-306H |Needle Bar Guide Block| 11 | B-18 | [07S007S-306H Needle Bdaring 15 | C-5
01-022P-7400 |Pin for Thread Guide | 27 | G-26 | [05-007W-4532|E-Ring 21 | E-11 | [07S0085-306H Trust Washer 15 | C-4
01-027C—-1230 |Thread Guide with Two HolesNut | 9 | A-97 | |05008MC—-4517|Screw 11 | B-40 | [07S0085-306H|Washer 13 | B-83
01-042R-640L |Rubber Cap(L) 7 | A-44 | |05008MC-4517|Screw(M5%0.8, L=8) | 15 | C-35 | |[98020MC-7113|Screw 65 | R-29
01-073R-120H |Bed Rubber 7 | A-45 | [05008MC-4517|Screw(M5XP0.8 L=8)| 31 | H-9g | [080356SC-4113|Screw(M6xP1.0=10) | 61 | P-18
01-110R-1230 |Face Plate Rubber Cap | 7 | A-10 | [05008MC-4517|Screw(M5xP0.8 L=8)| 33 | H-162 | |08037SC-4517|Screw(M6xP1.0 L=10) | 41 | J-29
01-1365-1230 |Screw 9 | A-94 | |05008MGC-4517|Screw(M5xP0.8 L=8)| 37 | I-17 ||08037SC-4517 Screw(M6xP1.0 L=5)| 83 | N-9
01A1245-811H|Nut 31 | H-76 | |05008MC-4517|Screw(M5xP0.8 L=8)| 41 | J-19 | [080378C-4517|Screw(M6xP1.0 L=6)| 53 | N-15
0150475-306H [Safety Plate Hinge Screw | 9 | A-86 | |05008MC-4517|Screw(M5xP0.8 L=8)| 41 | J-65 | [08037SC-4517 Screw(M6xP1.0, L=10)| 19 | D-6
01S117S-306H |Bed Rubber 53 | N-58 | [05-014C~1230|E-Ring 21 | E-2 ||08037SC-4517 Screw(M6xP1.0, L=20)| 15 | C-49
015127S-306H|Nut 31 | H-81 | |05014SC~7113|Screw(M4x1.25) 49 | M-8 | |08041SW-4115|Washer 61 | P-13
015127S-306H |Nut 31 | H-91 | |050145C-7113|Screw(M4x1.25) 49 | M—23 | |08062SC-4113|Screw(M5x0.8, L=20) | 17 | C-69
015127S-306H|Nut(M6) 13 | B-80 | |05014SC-7113|Screw(M4xP0.7 L=25) | 37 | 1-50 | [08062SC-7113|Screw 45 | K-30
02-002A-BHUP |LCD 61 | P-4 ||05A0395-811H|Air Hose 17 | c-103 | [08062SC-7113|Screw 55 | N-71
02-0035-2500 |Screw(15/64”n=28) | 11 | B-4 | [05A0395-811H|Air Hose 51 | M-37 | |08062SC-7113|Screw(M5xP0.8,L=20) | 23 | F-35
02-011W-2302|Washer 7 | A-59 | |05A039S-811H|Tube 65 | R-24 ||08091SC-4113|Screw(M6XP1.0 L=20) | 31 | H-75
02014SC-7113|Screw 65 | R-31 | |05A0395-811H|Tube 67 | S—1-1 | [08091SC-7113 Screw(M6XL20) 59 | 0-67
02015SC-7113|Screw(M4x0.7, L=10) | 15 | C-34 | |05A0525-811H|Air Hose 51 | M—38 | |08091SC-7113|Screw(M6xP1.0 L=20) | 29 | H-28
02015SC~7113|Screw(M4XL10) 55 | N-73 | |06-001C-SE50|Screw(M4xL8) 57 | 0-40 ||08091SC-7113|Screw(M6xP1.0L=20) | 39 | I-59
020153C~7113|Screw(M4x110) 55 | N-77 | |06011SW-2111|Washer 19 | D-26 | [08091SC-7113|Screw(M6xP1.0, L=20)| 19 | D-50
02015SC-7113|Screw(M4xP0.7 L=10) | 29 | H-16 | |[06011SW-2111|Washer 21 | E-28 ||08-5085—123A |Needle Bar Holder Screw | 11 | B-15
020155C-7113|Screw(M4xP0.7 L=10) | 31 | H-103 | [06011SW-2111|Washer 21 | E-31 ||08-511A-123A|Needle Bearing 11 | B-10
020153C~7113|Screw(M4xP0.7 L=10) | 33 | H-137 | [06011SW-2111|Washer 33 | H-156 | |08-511A-123A|Needle Bearing 11 | B-11
02015SC-7113|Screw(M4xP0.7 L=10) | 41 J-36 06011SW-2111|Washer 33 | H=171 | [0855045-306H [Needle Bar Crank Rod 11 B-12
02-016R-1230|0-Ring 43 | J-99 06011SW-2111|Washer 35 | H—181 | [0855065—-306H |Thread Take-Up Lever Pin | 11 B-16
02-020S-120D [Screw(M5, L=25) 11 B-49 06011SW-2111|Washer 35 | H-201 | |0855075-123A |Needle Bar Left Screw 11 B-13
02023S-7113 |Screw(M4xL8) 43 | J-93 ||06011SW-2111|Washer 37 | 1-35 | |09-004S-5030|Plug 51 |M-46-6
02023SC-7113|Screw(M4XL8) 51 M-53 0601SW-2111 [Washer 31 | H=107 | |09007SC-4113 Screw(M3xP0.5, L=12) | 19 | D-10
020235C-7113|Screw(M4xP0.7 L=8)| 21 | E-16 | |06025MC-7113|Screw 13 | B-68 | [09-0125-CES3 Earth Sticker 59 | 0-65
02023SC-7113|Screw(MaxP0.7 L=8)| 41 | J-32 | |06025MC~7113|Screw(M6xP1.0 L=25) | 29 | H-6 | [09-023C-SCS53|QC Passed Sticker | 59 | 0-63
02023SC-7113|Screw(MaxP0.7 L=8)| 43 | J-78 | [06025MC-7113|Screw(MexP1.0 L=25) | 29 | H-31 | [09-046W-3701|Spring Washer 13 | B-91
020235C-7113|Screw(M4xP0.7, 1=8) | 23 | F-52 | 06025MC~7113|Screw(M6xP1.0 L=25) | 29 | H-48 | |097045W=3701|Washer 31 | H-62
02023SC-7113|Screw(M4xP0.7, L=8) | 23 | F-54 | |06025MC~7113|Screw(M6xP1.0 L=25) | 31 | H-58 | [09-045W=3701 Washer 33 | H-182
02-026A—120D|Hand Pulley 13 | B-61 | [06025MC-7113[Screw(M6xP1.0 L=25) | 31 | H-g0 | |29=045W=3701Washer 35 |H-197
020315C-7113|Screw 13 | B-88 | [06025MC-7113[Screw(M6xP1.0 L=25) | 37 | I-32 | [09-045W=3701/Washer 43 | J-79
02031SC-7113|Screw 45 | K-34 | |06-034A-3900 [Ball 65 | R-5 | | 10-0025-SW6E |Screw(M3XL8) 57 | 0-28
02031SC-7113|Screw(M5x0.8, L=10) | 17 | C-67 | |06-051R—1600|0-Ring 37 | a4 | |10-002S-SW66 |Screw(M3XL8) 57 | 0-30
02031SC-7113|Screw(M5xP0.8 L=10) | 37 | -4 ||06-051R-1600|Piston O-Ring 7 | A-og | |10-0025-SW66 |Screw(M3xL8) 57 | O-34
02031SC-7113|Screw(M5xP0.8 L=10) | 53 | N-4 | | 06-05IR-1600 |0-Ring 31 | H-7g | [ 10-0025-SW66 |Screw(M3xL8) 57 | 0-43
020315C-7113|Screw(M5xP0.8, L=10) | 25 | F-56 | |06060MC-4517|Screw(M6 L=5) 23 | F-a6 | | 10-0025-SW66 |Screw(M3XL8) 57 | 0-55
02031SC—7113|Screw(M5XP0.8,L=10) | 23 | F-40 | |06060MC-4517|Screw(M6xP1.0 L=5)| 29 | H-13 | | 1070025-SW66 |Screw(M3XL8) 59 | O-78
020335C—4113|Screw(M6xP1.0 L=15) | 41 | J-2 | |06060MC-4517|Screw(M6xP1.0 L=6)| 29 | H-39 | |10-003M-PTO1|Screw(M4xL8) 57 | 0719
020445C—3123|Screw(M5XP0.8 L=8)| 43 | J-77 | |06060MC-4517|Screw(M6xP1.0 L=6)| 43 | J-g1 | |10~003M-PTO1|Screw(M4xL8) 59 | 0-59
0250035-306H|Link Cam Washer | 11 | B-3 | |08060MC—4517|Screw(M6xP1.0, (=5) | 15 | C-19 | [{0-008M-PT10/Screw(M4x110) 57 | O-51
0250095 —306H |Babbin Winder Diving Wheel | 11 | B-39 | |06060MC—4517|Screw(MexP1.0, L=6) | 17 | C—71 | |.0-004M-SW68 |Screw(M3XL5) 57 | 012
03005MC-3123|Screw(M3xP0.5 L=5)| 33 | H-144 | | 060HSW-2111 |[Washer 31 | 1115 | |10-004M-SWEB |Screw(M3XLS) 57 | O-14
03020MC-7113|Screw(M3xP0.5 L=20) | 43 | J-82 | |06-102A-967B [Bearing 29 | H-ga | L10Z004M-SW68 |Screw(M3XL5) 57 | 0-20

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
10-004M-SW68 |Screw(M3XL5) 57 | 0-25 15095SW-3115|Washer 45 | K-13 20S075S-306H |Washer 33 | H-132
10-012M—-PT10|Main Board Stud 57 | 0-49 15095SW-4115|Spring Washer 41 J-3 20S075S-306H |Washer 37 1-52
10-016S—CPT1 |Screw(M4xL12) 57 0-4 15095SW-4115|Spring Washer 49 | M-27 | |20S075S-306H |Washer 39 1-69
10-016S-CPT1|Screw(M4XxL12) 57 0-6 15095SW-4115|Spring Washer 55 | N-61 20S075S—-306H |Washer 41 J-14
10-016S-CPT1|Screw(M4xL12) 57 0-8 15095SW-4115|Spring Washer 61 pP-12 20S075S-306H |Washer 41 J-34
10-016S-CPT1 [Screw(M4XxL12) 57 | O-10 15105SC~7113|Screw(M4xP0.7 L=15) | 33 | H-130 | |20S075S-306H|Washer 43 | J-110
10-020M-SW66 |Screw(M3xL12) 57 | 0-23 | |15105SC-7113|Screw(M4xP0.7 L=15) | 35 | H-177 | [20S075S5-306H|Washer(M4) 51 | M-55
10-020W-2700|Washer 9 A-87 15105SC-7113|Screw(M4xP0.7 L=15) | 37 1-23 20S055S-306H|Washer 29 | H-18
10-020W-2700(Washer 11 B-51 17-026W-3000|Spring Washer 61 P-16 | |20SO755-306H|Washer 25 | F-67
10-020W-2700|Washer 23 | F-24 | |18013SC-7113|Screw 65 | R—25 | |22006SC-7113|Screw(M3%xP0.5 L=8)| 37 | |-33
10-020W-2700|Washer 23 F-37 18014SW-3115|Spring Washer 25 F-68 22006SC-7113|Screw(M3xP0.5 =8)| 53 | N-48
10-020W-2700|Washer 65 | R-28 18014SW-3115|Spring Washer 29 | H-17 22006SC-7113|Screw(M3xP0.5, L=8) 21 E-25
10-043S-2700 |Stud Screw 43 | J-71 18014SW-3115|Spring Washer 29 | H-21 22006SC-7113|Screw(M3xp0.5) 17 | C-105
10-065A-9577 |Cable Holder 25 F-63 18014SW-3115|Spring Washer 29 | H-45 22-012W-2516|Spring Washer 19 | D-35
10-073S-3701 [Screw(M3xL10) 57 | 0-36 18014SW-3115|Spring Washer 31 H-87 22-012W-2516|Spring Washer 19 | D-48
10-073S-3701 [Screw(M3xL10) 57 | 0-45 18014SW-3115|Spring Washer 33 | H-128 | [22-012W-2516|Spring Washer 29 H-7
10-073S-3701 [Screw(M3xL10) 57 | 0-54 | |18014SW-3115|Spring Washer 33 | H-131 | |22-012W-2516|Spring Washer 29 | H-29
10S114S-306H |Lower Shaft Collar 15 | C-8 18014SW-3115|Spring Washer 35 | H-199 | |22-012W-2516|Spring Washer 29 | H-32
11-016W-2700|Spring Washer 19 | D-25 18014SW-3115|Spring Washer 35 | H-202 | [22-012W-2516|Spring Washer 29 | H-50
11-016W-2700|Spring Washer 21 E-27 18014SW-3115|Spring Washer 37 1-48 22-012W-2516|Spring Washer 31 H-59
11-016W-2700(Spring Washer 21 E-30 18014SW-3115|Spring Washer 37 1-51 22-012W-2516|Spring Washer 31 H-64
11-016W-2700(Spring Washer 31 | H-106 | [18014SW-3115|Spring Washer 39 1-67 22-012W-2516|Spring Washer 31 H-70
11-016W-2700|Spring Washer 31 | H-114 | |18014SW-3115|Spring Washer 41 | J-13 | |22-012W-2516|Spring Washer 33 |H-166
11-016W-2700|Spring Washer 33 | H-141 | |18014SW-3115|Spring Washer 41 | J-33 | |22-012W-2516|Spring Washer 39 | I-58
11-016W-2700|Spring Washer 33 | H-155 | [18014SW-3115|Spring Washer 43 | J-109 | |[22-012W-2516|Spring Washer 39 | I-70
11-016W-2700|Spring Washer 33 | H-170 | [18014SW-3115|Spring Washer 51 | M-50 | |22-012W-2516|Spring Washer 45 | K-40
11-016W-2700|Spring Washer 35 | H-180 | |18014SW-3115|Spring Washer(M4) 51 | M=54 | [22-012W-2516|Spring Washer 53 | N-40
11-016W-2700|Spring Washer 37 | 1-34 18014SW-3115|Spring Washer(M4) 55 | N-81 | |[22-012W-2516|Spring Washer 53 | N-54
11-016W-2700|Spring Washer(M3) 55 | N-80 | [180155W-3111|Washer 19 | D-36 | |22-012W-2516|Spring Washer(M6) 49 | M-3
12-046C-SC53|Fuse(15A, 30mm) 63 | Q-15 18015SW-3111|Washer 13 | B-69 22-012W-2516|Spring Washer(M6) 59 | O-81
12060MC—4113|Screw(M12xP1.75.=60) | 43 | J-86 18015SW-3111|Washer 29 | H-33 22-012W-2516|Washer 45 K-25
13030SC-4517|Screw(M4x0.7, L=8) | 15 | C-45 | |180158SW-3111|Washer 29 | H-51 22-040A-120H |Ball Base 65 R-6
13030SC-4517|Screw(M4xP0.7 L=5)| 29 | H-35 18015SW-3111|Washer 33 | H-167 | |22-0535-1254 |Screw 23 F-14
13030SC-4517|Screw(M4xP0.7 L=6)| 35 |H-186 | [18015SW-3111|Washer 35 | H-198 | |22-0535-1254 |Screw(11/64”n=40) 23 F-8
14002SC-7113|Screw(M6xP1.0 L=15) | 31 H-63 | |18015SW-3111|Washer 39 -71 22A044S-306H|Speed Controller 21 | E-4-1
14002SC-7113|Screw(M6XP1.0 L=15) | 31 | H-69 | [18015SW-3111|Washer 53 | N-41 22A046S-306H|Solenoid Valve 51 |[M—-46-1
14002SC-7113|Screw(M6xP1.0 L=15) | 33 |H-165 | |18015SW-3111|Washer(M6) 51 M-51 225019S-306H |Oil Hose Holder 47 L-18
14002SC~-7113|Screw(M6XP1.0 L=15) | 37 -2 18047SC-7113|Screw(M5XP0.8 L=15) | 37 I-15 25S0018-306H |Hand Pulley Gear A 11 B-52
14002SC-7113|Screw(M6xP1.0 L=15) | 53 | N-39 | |18047SC-7113|Screw(M5XP0.8 L=15) | 43 | J-66 | |2550015-306H|Hand Pulley Gear A | 11 | B-54
14002SC-7113|Screw(M6xP1.0, L=15)| 17 | C-76 18047SC-7113|Screw(M5xP0.8, L=15)| 25 | F-57 25S5006S—-306H [Hand Pulley Roller Stud Screw | 11 B-59
14002SC-7113|Screw(M6xP1.0, L=15)| 19 | D-34 | [18047SC-7113|Screw(M5XP0.8,L.=15) | 23 | F-44 | [25S0075-306H|Hand Pulley Roller 11 | B-58
14003SC-7113|Screw(M8xP1.25 L=25)| 53 | N-28 | |18047SC~-7113|Screw(M5xP0.8,L=15) | 23 | F-45 | |[2550125-306H|Screw 13 | B-62
14003SC-7113|Screw(M8XP1.25 [=25)| 53 | N-44 | |18048SW-3115|Spring Washer 65 | R—27 | [2581055-306H|Hand Pulley Shaft 11 | B-57
14006SC-7113|Screw 45 | K=12 | [18049SW-3111|Washer 37 -6 26018SC-7113|Screw 45 | K-24
14006SC-7113|Screw(M8xP1.25 L =15)| 53 | N-19 | [18049SW-3111|Washer 39 | I-68 26018SC-7113|Screw(M6XP1.0 L=35) | 29 | H-49
14006SC-7113|Screw(M8xP1.25 L=15)| 53 | N-22 18049SW-3111|Washer(M5) 55 | N-82 26018SC-7113|Screw(M6XP1.0, L=35)| 17 | C-68
14006SC-7113|Screw(M8xP1.25 L=15)| 53 | N-31 18152SC-3123|Screw(M4xP0.7 L=15) | 31 H-61 27-005A-7507 |Nut 11 B-26
14006SC—7113|Screw(M8xP1.25 L=15)| 53 | N-36 | |18153SC-3123|Screw(M4XL10) 61 | P-22 | [27-005A-7507 |Nut 17 | C-82
15039SC-4113[Screw(M3xP0.5 L=15) | 31 | H-105 | |18153SC-3123|Screw(M4xP0.7 L=10) | 29 | H-55 | |27-005A-7507 |Nut 29 | H-23
15039SC-7113|Screw(M3xP0.5, L=15) | 21 E-26 18153SC-3123|Screw(M4xP0.7 L=10) | 33 | H-151 27-005A-7507 |Nut 31 |H-110
150425C-3123|Screw(M4xP0.1) 51 | M-32 | |18153SC-3123|Screw(M4xP0.7 L=10) | 35 |H-190 | [27-005A-7507 |Nut 35 |H-178
15077SW-2111|Washer 45 | K-41 20-001A-120H|Y-Feed Bushing(F) 23 F-1 27-005A-7507 |[Nut(M4) 37 | I-11
15077SW-2111|Washer 49 | M-26 20-002A-120H [Y-Feed Bushing(R) 23 F-2 27-005A-7507 |[Nut(M4) 49 | M—24
15077SW-2111|Washer 55 | N-60 20-003A-1254 |Y-Feed Shaft 23 F-3 27-00900-7507 |Washer 17 | C-101
15079SN-2311 [Nut 53 | N-46 | |20-030A-120H|Y-Drive Gear 23 | F-27 | |27-015A-7507 |Spring Washer 19 | b-11
15084SC-8119|Screw(M4, L=6) 11 | B-23 | [20-046A—120H|Cloth Feed Support Plate | 25 | F-58 | [40-007W-1600Washer 9 | A-66
15095SW-3115|Spring Washer 53 | N-18 | |20—116A—120H |X-Feed Lever Gear Shaft Collar | 23 | F—16 | [40-011P-7500 |Thread Tension Adusting Shait 27 | G-8
150958W-3115|Spring Washer 53 | N-23 20S055S8—-306H |Washer 29 | H-22 40—-013A-300G [Thread Guide with Two Holes 9 A-96
15095SW-3115|Spring Washer 53 | N-29 20S075S-306H [Washer 17 | C-83 40-013P-7500 [Thread Take-up Spring Guide Plate| 27 | G—10
15095SW-3115|Spring Washer 53 | N-37 20S075S-306H |Washer 29 | H-46 40-014P-7500 |Plate for Guide Plate | 27 | G-11
150958SW-3115|Spring Washer 53 | N-45 20S075S-306H |Washer 31 H-88 40-015P-7500 |Washer for Guide Plate | 27 | G-12
150955W-3115|Spring Washer 59 | 0-79 20S075S—-306H |Washer 33 | H-129 | [40-016P-7500 |Collar for Guide Plate| 27 | G-13

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
40-018S-7500 |Screw [9/64"n=40] 27 | G-20 49-004C-5030 |Fitting 49 |[M-19-2| [AS-005488-00 |Trimming Cylinder Ass’y| 21 E-33
40—-019G—7500 |Stopper for Thread Take-up Spring | 27 | G—19 49-004C-5030 |Fitting 49 [M-22-1| [AS-005489-00 |cylinder Ass'y 29 | H-12
40-024A-1230 |Spring Cover 9 | A-79 | |49-004C-5030 Fitting 51 | M-43 | |AS-005490-00Safety Valve Ass'y | 29 | H-19
40-037C-106L |Nut(M4) 51 | M-56 | [49A003S-811H Elbow 37 |1-42 AS-005493-00 |Finger Valve Ass'y 49 M-4
40-100A—75L7 |Sub Thread Tension Spring| 27 | G-37 | |49A003S-811H|Elbow 41 | J-11 AS-005494-00 |Pulling Cylinder Ass'y| 37 | 1-13
40-102A-7500 [Thread Take-up Spring(Right) | 27 | G-14 | |49A003S-811H|Elbow 65 | R-22 | |AS-005495-00 Pulling Cylinder Ass'y| 37 | I-12
40-108G—2070 |Thread Tension Spring(Foundation) | 27 | G—4 | |49A003S-811H|Nipple 7 | A-25 | |AS-005496-00 Buffer Cylinder Ass'y | 31 | H-68
40-110S-7500 |Screw [1/8”n=44, L=4]| 27 | G-16 | [49A003S-811H|Nipple 19 | D-33 | [AS-005497-00 Wiper Cylinder Ass'y | 19 | D-32
40—111A-7500 |Body for Thread Teke-up Spring. | 27 | G—15_| |49A003S-811H |Nipple 21 | E-4 ||ASZ005500-01Buffer Unit Valve 51 | M-46
40-111G-3800 |Thread Take-up Spring(Left) | 27 | G-9 | |49A003S-811H |Nipple 31 | H-84 | |AS—-005521-00 |Beat Loop Supply UnitAssy | 21 | E-35
40—113A~7500 |Adusting Plets for Thread Teke-up Sping | 27 | G—18 | |49A003S-811H |Nipple 33 | H-126 | |[AS—005829-00|Finger Cylinder Ass’y | 35 | H-193
40-116P-7500 |Sud for Thiead Tension Contrl (Llarge) | 27 | G—22 | |49A003S-811H |Nipple 33 | H=142 | [AS-005848-02|X-Y Roller Guide 23 | F-34
40-117P-7500 |Thiead Take-up Spring Guide Shaft| 27 | G—21 | |49A003S-811H |Nipple 35 | H=182 | [AS-005848-03 |X-Y Roller Guide 23 | F-34
40-120P-7500 |Stud for Thread Guide (Large) | 27 | G-27 | |49A003S-811H|Nipple 67 | S-1-2 | [AS—005849-01 |Thread Tension Control Ass'y(General) | 27 G-2
40-122P-7500 [Stud for Thread Guide (Small) | 27 | G-28 | [49A004S-811H|Coupling 49 | M—1-5 | |[AS-005852-00Bobbin Winder Ass’y | 7 | A-48
40-123P-7500 |Sub Thread Tension Nut| 27 | G-38 | [49A009S-811H[Nut(M5) 37 | 1-25 | |AS-005853-00 Safety Plate Ass'y 9 | A82
40-126P-7500 |Sub Thread Tension Disk | 27 | G-36 | |49A009S-811H |Nut(M5) 47 | L-38 | |AS-006854-00]Thread Take-Up LeverAssy | 11 | B-6
40-127A-7500 |Thread Tension Plate | 27 G-7 49A015S-811H |Nipple 15 | c-50 | |AS—005896-00 |Reduction of Pressure Unit Assy| 49 | M-19
40-128C-7500|Nut [11/64"n=40] 27 | G-29 | |49A015S-811H|Nipple 19 | D-46 | |[ASZ005897-00|Supply Unit Valve Ass'y | 49 | M-22
40-132P-7500 |Thread Release Pin (Small) | 27 | G-30 | |49A015S-811H |Nipple 41 J-49 AS—-005898—-00 Thread Tension Control Ass'y(Foundaiion) | 27 G-1
40-138P-7500 |Thread Release Pin (Large) | 27 | G-31 49A015S-811H|Nipple 51 |M—46-4| |AS—005899-00 |Thread Tension Control Ass'y(Heawy)| 27 G-3
40-140S-7500 |Screw [9/64"n=40] | 27 | G-40 | [49A0165-811H|Union 65 | R—23 | |AS-006008-00 Air Gun 51 | M-44
40~141P-7500 |Pin for Tension Disk (Small) | 27 | G-24 | |49A020S-811H|Silencer 51 |M-46-7| |AS-006511-00|Hook Oil Unit Ass’y | 47 | L-35
40~142P-7500 |Pin for Tension Disk (Large) | 27 | G-25 | |49A023S-811H |Valve 65 | R—20 | |AS=006724-00|Slide Ass’y 17 ] €90
40-204A-1230 |Thread Tension Disk | 9 | A-76 | |49A-088A-106L |Fitting 51 |M-46-3| |AS~006726-00|Hammer Cylinder Ass’y | 43 | J-89
40-204A-2350 |Control Cap for Thiead Tension | 27 | G—35 | |51A0485-81H2|Manifold Block 51 |M-46-2| |AS-006727-00 |Presser Foot Brackei(R) Assy | 19 | D-55
40-204A-2350|Thread Tension Nut | 9 | A-80 | [52A0265-306H|Regulator 51 |M-29-2| |AS-006728-00 |Presser Foot Brackei(F) Ass'y | 19 | D-56
40-333G—123A|Thread Tension Spring(Genera) | 27 | G-5 | |84-012A-4532 |Union 51 | M-35 | |AS-008929-01 [Thread Tension Adusting Ass'y | 9 | A-73
40-333G—123B |Thread Tension Spring(Heawy) | 27 | G-6 | |84-012A-4532 |Union Y 17 | c-102 | [AS-016714-00 |Cylinder Ass'’y 67 | S-1
40-804W—1230 |Stopper for Thread Tension Spring | 27 | G—34 | |90S0085-306H |Oil Supporter 55 | N-g4 | |BD—-000203-06/DDC Board 57 | 0-29
40~804W~1230|Thread Tension Spring Stopper 9 | A-78 | |90S0155-306H |Nut 13 | B-93 | |BD~000372-00 Backplane Board 57 | 0-22
41S001S-306H |Bobbin Winder Base Ass'y | 7 | A-49 | [90S0155-306H |Nut 53 | N-24 ||BD-000454-17|OP Board 61 | P-6
41S0065-306H [Bobbin Winder Pulley | 7 | A-52 | [90S0155-306H |Nut 53 | N-30 | |BD-000454-18|OP Board 61 | P-6
415008S-306H |Bobbin Winder Action Ring| 7 | A-54 | [90S015S-306H Nut(M8) 19 | D-58 | |BD~000455-00Joint Board 51 | M=30
41S009S~-306H Bobbin Winder Shaft Rubber Ring | 7 | A-55 | |90S0158-306H [Nut(M8) 37 | 1-19 | |BD-000532-01|Step Board(A) 57 | 0-42
415010S-306H|Bobbin Winder Lever | 7 | A-56 | [90S015S-306H Nut(M8) 51 | M-57 | |BD-000533-02|Digital Board 57 | 031
415011S-306H |Bobbin Winder Adjusting Plate | 7 | A-57 | [90S015S-306H Nut(M8) 59 | 0-80 | |BE-000089-00|Upper shaft Timing Belt| 13 | B-74
41S013S-306H [Bobbin Winder Lever Shaft| 7 | A-60 | |91-001C-2700|L-Shaped Wrench 63 | Q-10 | |BEZ000090-00|Hook Shaft Timing Bdit | 17 | C-58
41S014S-306H [Bobbin Winder Adusting Cam | 7 | A-61 | |91-001C-3800|L-Shaped Wrench 63 | Q-13 | |BEZ000091-00 Hook A Shaft Timing Bdt | 17 | C-84
41S017S-306H |Bobbin Winder Action Plate | 9 | A-64 | |91-001C-BT10|Urethane Washer 59 | 0-68 | |BR-000085-00 Bearing 13 | B-72
41S018S-306H [Bobbin Winder ActionBody | 9 | A-65 | |[91-001M-120D|Caution Sticker 7 | A-11 | [BR-000089-01 Idler Bearing 13 | B-78
41S021S-306H [Bobbin Winder Spring| 9 | A-67 | [91-002C~1230 |Driver(L) 63 | Q-1 ||BR-000093-00 Bearing 11 | B-42
4150225-306H [Bobbin Stopper 9 | A-68 ||91-002C-2700 |L-Shaped Wrench 63 | Q-14 | |BR-000135-00 Ball Bearing 29 | H-26
41502353064 |Screw 9 | a—sg | [91-002c-7400]0iler 55 | N-65 | |BR-000137-00 Bearing 53 | N-20
4150255-306H [Bobbin Winder Mes | 9 | A-71 | |91-003C-2700 |L-Shaped Wrench | 63 | q-12 | |BR=000138-00|Bearing 17 ] C-85
4150285—-306H Tread Tension Adjusting Shaft | 9 | A—74 | |91-004C—2700|L-Shaped Wrench | 63 | Q-11 | |BR=000138-00Bearing A 11| B35
43-0175-7500 [Stud Screw 67 | S-13 | |91-007C—-106L|L-Shaped Wrench | 63 | Q-34 | |BR=000139-00|Bearing B 11 | B-36
44-0000-1230 | Oil Wick 47 | L-1 ||91-008A-7400|Thread Stand Ass’y | 63 | Q-19 | [BR=000139-00 Bearing for Lower ShaftB | 15 | C-21
44-008C—120H|Hose Holder 47 | -6 | |91-011C-1230]0iler 63 | Q-5 ||BRZ000141-00Bearing 1| B-45
44-015C—-300G| Holder For oil Hose (D) | 47 | L-16 | [91-103C—1230]Driver(M) 63 | Q-2 | |BR000143-00|Bearing(F) for Hook(F) | 15 | C-54
44-017C—120H|Crank Rod Lubrication Plate | 47 | L-8 | |91-103C—-1230 |Driver(s) 63 | Q-3 | |CAZ000339-02|input Cable 59 | 0-70
44-019M—120H|Crank Rod Lubrication Felt| 47 | L-9 | |91-115M-2516|Head Cover 63 | Q-16 | | CA=000340-00 Men Board 110V/220V umper Cae | 59 | O—71
4450025-306HOil Hose 47 | 1-5 | |9150045-306H|Spaner(9x10) 63 | Q-4 ||CA=000341-00Fan Connecting Cable | 59 | O-72
445034S-306H |Balance Lubrication Plate | 47 | L-10 | |AS-003849-00[Spline Holder Ass'y | 15 | Cc—-17 | |CA=000342-00ISMPS Connecting Cablet | 59 | O-73
4450355-306H|Balance Lubrication Felt | 47 | L-11 | |AS-003851-00|Piston Assy A-27 | |CA=000343-00|SMPS Connecting Cable2 | 59 | O-74
4450525-306H|0il Window 47 | =13 | |AS-004442-05Bed Right Cover () Ass'y A-37 | [CA~000351-00|Jumper Cable 59 | 0-69
4450535-306H|0il Gauge 47 | =14 | |AS-004444-07|Bed Left Cover (A) Ass'y A-3g | |CA~001883-01|Air Signal Output Cable | 61 | P-20
445054S-306H|Oil Window Rubber Ring| 47 | L-15 | |AS-005483-00 [Main Supply Unit Ass'y | 49 | m-1 | |€AZ001890-00|LCD Cable 61 | P9
4650025-306H [Washer 17 | c-73 | |AS-005484-00 [Cutter vaive Ass'y | 49 | M—11 | |[CAZ001891-01|Power Input Cable | 61 | P19
4650025-306H |Washer 17 | c-88 | |AS-005485-00|Cutter cylinder Ass'y | 41 | J-16 | |[SA=001905-00]Cable 21 | E-8
49-0000-1060 |Cable Connect 51 | M—40 | |AS-005486-00 [Cutter Support Tank Ass'y | 51 | M-2g | |SAZ001906-00]Limit Switch Cable | 17 | C=100
49-004C-5030 |Fitting 49 | M-4-3 | | AS-005487-00[Trimming Valve Ass'y| 49 | m—7 | LSAZ002885-00]Sensor Cable 61 | P-2i

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CCP-BJ000100|Presser Foot Guide Cover | 67 S-6 GP-013729-02|Bed 7 A-2 GP-014229-00|X-Feed Lever Gear Shaft 23 F-15
CL-000086-00 |Hook Collar 15 | C-11 GP-013729-05|Bed 7 A-2 GP-014231-00(Thread Take-Up Lever | 11 B-7
CL-000087-00 |Worm Wheel Shaft Collar 53 N-8 GP-013790-00|Piston Holder 15 | C-33 GP-014236-00|Timing Pully 15 | C-20
CL-000088-00 |Lower Shaft Rear Bush Collar | 15 C-6 GP-013791-00 |Stopper 21 E-6 GP-014237-00|Lower Shaft B Bushing | 15 | C-22
CL-000091-00 |Feeler Press Spring Collar | 41 J-62 GP-013792-01 |Ficed Shaft for Cylinder | 21 E-12 GP-014260-03|Hook Base 15 | C-31
CL-000235-00 |Upper Shaft Collar 11 B-43 GP-013793-00|Hook Shaft Felt 15 | C-25 GP-014261-00|Hook Bushing(U) 15 | C-51
CL-000339-00 |Hinge Stud Collar 67 S-2 GP-013794-00(Fork for Cylinder 21 E-9 GP-014264-00 |Lower Shaft A Bushing(F) | 15 | C-10
DO-000318-00|Metric Ruler 31 | H-112 | [GP-013797-00 |Stopper 17 | C-66 GP-014265-00|Y-Feed Arm 23 F-4
DO-000321-00|Metric Ruler 45 | K-28 GP-013798-00|Connecter 17 | C-72 GP-014266-00|X-Feed Block Shaft 23 F-11
DSC-BB000100|Screw 67 S-7 GP-013800-00|Rotor Shaft 15 | C-44 | |GP-014267-00|X-Feed Block 23 | F-10
DSC-BB000900 |Screw 67 S-8 GP-013801-00(Trimming Lever(F ) 21 E-14 GP-014268-01|X-Feed Lever Gear 23 F-9
DWS-AA000100|Washer 67 S-5 GP-013802-00 |Spacer 21 E-15 GP-014311-00|Step Board Sticker 59 | O-61
EM-000290-00 [Operation Box(Assy) | 61 P-1 GP-013804-00|Rotor 15 | C-39 GP-014312-00|Main Board Sticker 59 | 0-62
EM-000304-02|Switch Box Ass’y 17 | C-91 GP-013811-01 |Sensor Bracket 17 | C-79 | |GP-014313-00|Voltage Sticker 59 | O-64
EP-000039-00|SMPS 57 | 0-26 GP-013812-00 [Rotor Spring 15 | C-87 GP-014316-04|Needle Plate (F) 15 | C-46
EP-000112-00 |Control Box Fan 57 | 0-16 | |GP-013813-00|Rotor Stop Ball 15 | C-38 | |GP—014317-04|Needle Plate (R) 15 | C-48
EP-000187-00 [Rotary Switch 55 | N-74 | |[GP-013815-00|Hook Shaft 15 | C-24 | |GP-014318-00|Lower Shaft B 15 | C-16
EP-000191-00 |[Emergency Stop Switch| 55 | N-78 GP-013816-00|Hook Holder Block 15 | C-27 | |GP—014328-01 |Thread Tension Release Plate | 27 | G-43
GP-000441-04|Main Board 57 | 0-47 | |GP-013849-00|Spur Gear 53 | N-10 | |GP-014336—-03|Front Cover 61 p-2
GP-000814-00|Hook 15 | C-13 GP-013850-01 |Gear Box Bracket 53 | N-16 GP-014337-02|CF Card Reader Board | 61 P-7
GP-001800-00|Bushing 45 | K-39 GP-013851-00 |Bearing Holder 53 | N-17 | |GP-014339-01|Membrane Switch 61 P-3
GP-001854-00 |Air Hose 51 M-39 | |GP-013852-00|Air Unit Bracket 53 | N-34 | |GP-014417-00|Top Cover 7 A-47
GP-001882-00|DU bushing(@6x8L) | 33 |H-134 | |GP-013853-00Worm Wheel Shaft 53 N-6 GP-014437-01|Clamp Bracket 23 | F-42
GP-001994-00|Grease Nozzle 63 | Q-17 | |GP-013854-00|Back Side Bracket 53 | N-33 | [GP-014438-01|Clamp Support 23 | F-43
GP-002313-00(Solenoid Valve 49 | M-1-1| |GP-013855-00(Table Support 53 | N-42 GP-014439-01 |Feed Plate(30, 50) 63 | Q-21
GP-002480-00|Coupling 11 | B-46 | |GP-013856-00 |Bottom Bracket 53 | N-35 | |GP-014439-01|Feed Plate(60) 23 | F-41
GP-003213-01 [Thread Tension Spring 9 A-77 | |GP-013857-00|Guide 53 N-3 GP-014440-03|Feed Guide Plate 23 | F-47
GP-007198-00 [Digital Board Ragiator Sheet 57 | 0-33 | |GP-013858-00|Rack Gear 53 | N-32 GP-014454-00|Bed Cover 17 | C-60
GP-007203-00|Main Board Radiator | 57 | 0-48 | |GP—013859-00|Upper Stand-Left 53 | N-26 | |GP-014599-01|Feed Bracket 23 | F-39
GP-007711-00|Digital Board Sticker | 59 | 0-60 GP-013860-00|Upper Stand—-Rigt 53 | N-25 GP-014764-02|Table Plate 53 | N-55
GP-008660—-01 |Cable Cover 59 | O-58 GP-013861-00|Stand-Left 53 N-2 GP-014765-02|Table 53 | N-56
GP-008662-03 |Upper Cover 57 | 0-15 | |[GP-013862-00|Stand-Right 53 N-1 GP-014766-01 [Shaft for Trimming Cyliner | 21 E-1
GP-008667-00 |Insulation Plate 57 | 0-21 GP-013983-00 |Pulley for Lower Shaft A| 13 | B-70 | [GP-014812-00Take—-up Lever Cover| 7 A-12
GP-008668-04 |Digital Board Bracket| 57 | 0-32 GP-013984-01 |Needle Bar Upper Bushing | 11 B-20 GP-014836-00|X-Sensor 23 F-30
GP-008670-04|Main Board Bracket 57 | 0-52 GP-013985-00|Timing Pully 15 c-2 GP-014837-01|Y-Sensor 23 F-33
GP-008671-01 |Front Profile Upper 57 | 0-3 GP-013986-00 |Upper Shaft Bearing Bushing(M) | 11 | B—41 | [GP—-014973-00|Grease 63 | Q-18
GP-008672-01 |Front Profile Lower 57 0-5 GP-013987-00 |Upper Shaft Bearing Bushing(F) | 11 B-37 GP-015032-00|Grip Guide 37 -1
GP-008673-00 |Rear Profile Upper 57 0-7 GP-013990-00 [Lower Shaft Rear Bush | 15 Cc-7 GP-015146-00|Fixed Mes Bracket 21 E-22
GP-008674-00|Rear Profile Lower 57 0-9 GP-013991-02 [X-Motor Mounting Plate| 23 | F-25 GP-015178-01 |[Equipment Base Plate | 45 K-1
GP-008701-05|SMPS Bracket 57 | 0-27 GP-013992-02|Y-Motor Mounting Plate| 23 | F-28 GP-015225-00|Guide Shaft 29 | H-24
GP-009821-00|Caution Sticker A 9 | A-101 | |GP-013995-00 |Upper shaft Timing Pully 13 | B-63 GP-015233-01|Finger Fixed Support | 33 | H-147
GP-010328-00 |Bracket For Idler 13 | B-75 | |GP-014003-00 |Step Board Radiator Sheet(A) | 57 | O-41 | |[GP-015235-00|Finger Plate 33 | H-149
GP-010736-00|Stud 51 M-31 GP-014048-01 [Triming Pulley(S) 15 | C-52 | |GP-015236—-00|Presser Foot Piston 19 D-4
GP-011441-01 |Dustproof Rubber A 35 | H-191 | |GP—014050-02(Triming Pulley(L) 15 | C-55 | |GP-015241-01 |Presser Foot Support Block 19 | D-12
GP-011441-01 |Dustproof Rubber A 39 |1-65 GP-014191-00 [Needle Clamp A Fix Plate | 11 B-25 | |GP-015242-01|Presser Foot Guide 19 D-8
GP-011442-01 |Dustproof Rubber B 35 | H-192 | |GP-014193-00|Needle Bar 11 B-19 | |GP-015247-00 |Presser Foot Bracket Shaft| 19 D-1
GP-011442-01 |Dustproof Rubber B 39 1-66 GP-014195-00 [Fixed Mes 21 E-23 GP-015248-00 |Plate for Presser Foot Guide 19 D-9
GP-011733-00|Oscillator Shaft 13 | B-73 GP-014196-01 [Moving Mes 21 E-20 GP-015249-00|Gib for Presser Foot Guide| 19 D-7
GP-011734-00|Oscillator Shaft Gear | 13 | B-71 | |GP-014202-00|Hook Holder 15 | C-26 | |GP-015250-00 Roller Suppor Bracket | 29 | H-30
GP-012051-00 |Idler Shaft 13 | B-79 | |GP-014204-00|Thread Trimmer Support | 21 | E-18 | |[GP—015251-00|Pivot for Sensor Reading | 31 | H-67
GP-012606-00 Thread Take-Up Lever Crank | 11 | B-9 | [GP-014206-02|Spline Shaft 15 | C-18 | |GP-015252-00|Connector 31 |H-100
GP-012609-00 |Needle Bar Crank 11 B-8 GP-014213-00|Cylinder Body 7 A-24 | |GP-015253-01|Rack Gear Guide 33 |H-136
GP-012617-00|Board Bracket Handle | 57 | 0-35 | |GP-014216—00Tension Release flange | 7 | A-32 | [GP-015255-00 Buffer Fixing 29 | H-43
GP-012617-00|Board Bracket Handle | 57 | O-44 | [GP-014217-00 Piston Spring 7 | A-31 | |GP-015256-00 Buffer 29 | H-42
GP-012617-00|Board Bracket Handle | 57 | O-53 | [GP-014221-00|Hook Bushing(L) 15 | C-53 | [GP-015258-01|Finger Base Plate Support | 31 | H-89
GP-013382-00|Upper shaft Drive Gear | 13 | B-65 | [GP-014222-00|Slide Plate 17 | C-64 | |GP-015259-00|Sensor Bracket 29 | H-53
GP-013654-00|Hand Pulley Bushing | 11 | B-55 | |GP-014223-01|Gib 17 | c-62 | |GP-015271-00|Presser Foot Bracket (F) | 19 | D-3
GP-013683-01|Rear Cover 57 | 0-24 | |GP-014224-00|Upper Shaft 11 B-1 GP-015272-00|Presser Foot Bracket (R) | 19 | D-2
GP-013684,00 [Step Board Bracket 57 | 0-38 | |GP-014225-00|Space 17 | C-63 | |GP-015277-00 [Hook Base Cover(R ) Holder 15 | C-32
GP-013685-00|Step Board Radiator | 57 | O-39 GP-014226-00|Base Plate 17 | C-65 GP-015286-00 |Cylinder Support Plate 31 |H-116
GP-013686-00|Upper Frame 57 | O-11 GP-014227-00|Lower Shaft A 15 | C-1 GP-015288-05|Presser Foot(F) 19 | D-18
GP-013687-00|Lower Frame 57 | 0-13 | |GP-014228-00|Rear Cover 7 | A-22 | |GP-015289-05|Presser Foot(R) 19 | D-19

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-015293-02 |Finger Shaft Base 33 | H-133 | |[GP-015829-00 [Pulling Cylinder Sensor Plate 37 =20 GP-017298-00|Table Support B 53 | N-49
GP-015294-01|Sensor Holder Lever | 43 | J-69 GP—-015830-00 |Pulling Device Return Spring 37 |1-45 GP-017323-00(Table Support Cover | 53 | N-43
GP-015295-00|Cutter Tension Spring| 17 | C-78 GP-015834-00 |Finger Holder Plate Support 31 H-93 GP-017798-00 |Trimming Lever(R ) 21 E-13
GP-015295-00|Cutter Tension Spring| 41 J-21 GP-015837-00|Moving Bracket 37 1-36 GP-018052-00|Bobbin Case 15 | C-15
GP-015296-03|Hammer Slide Plate | 41 | J-46 GP-015838-01|New Type Grip Block | 37 1-53 GP-018205-00|CE Mark 9 A-95
GP-015298-02|Belt Guide 41 J-45 GP-015840-02|Hat Support 33 | H-139 | |GP-018257-01 |Ball Support Plate 65 R-3
GP-015300-01 |Safety Cover 41 J-40 GP-015841-00|Finger Plate 31 H-99 | |GP-018377-00 |Fixed Shaft For Supply Unit 29 | H-40
GP-015301-00|Belt Tension Spring 41 | J-44 | |GP—-015842-01 |Finger Stiffening Support(L) 33 | H-160 | |GP-018598—-00|Hammer[Straight cut Type](D)| 63 | Q-23
GP-015302—-00 [Safety Cover Support Bracket | 41 J-35 GP-015843-01 |Finger Stiffening Support(R) 33 |H-159 [ [GP-018599-00 |X—Drive Gear 23 | F-19
GP-015303-00 |Safety Cover Fixing Plate 41 J-39 GP-015845-00 |Finger Unit Lift Cylinder | 31 H-77 GP—-018634-02 |Belt Loop Holder Cylinder Piston | 33 | H=172
GP-015304-01 |Safety Cover Guide 41 | J-31 GP-015846-00|Sliding Suppor Block | 29 | H-25 | |GP-018648-01|Cylinder 33 |H-168
GP-015305-00 |Bracket 49 | M-18 GP-015847-00|Loader Sliding Plate 29 | H-57 GP-018653-00 |Belt Loop Holder Sopport B 33 |H-163
GP-015306-00|Cutter Support Guide | 41 J-30 GP-015899-00 [Pulling Sensor Support(F) | 37 |1-28 GP-018656—-00|Belt Loop Holder 35 | H-185
GP-015308-00|Anti-Vibration Spring | 43 | J-68 GP-015900-00 |Pulling Cylinder Support(R ) 37 =14 GP-018660-00 (Belt Holder Cylinder Plate | 35 | H-176
GP-015312-01 [Belt Support Sensor Lever Shaft 43 | J-80 GP-015901-00 [Pulling Cylinder Guide Shaft 37 =21 GP-018662-00 |Belt Loop Support Shaft| 35 | H-184
GP-015315-01|Feeler 43 | J-84 GP-015902-00 |Pulling Sensor Support(R ) Base | 37 =22 GP-018663-01 [Spring 35 |H-175
GP-015316-02|Loop Brake Plate 43 | J-76 GP-015906-00 |Belt Pulling Bracket 37 I-41 GP-018761-00|Base Bracket (B-2) 29 H-2
GP-015317-00|U Bracket 41 J-60 GP-015907-00|Jig Support Plate 45 | K-29 | |GP-018762-00|Base Bracket (B-3) 29 H-3
GP-015326-00 |Loop Discard Holder Block| 41 J-64 GP—-015994-00 |Rack Gear for Finger Rotate 33 |H-122 | |GP-018763-00|Base Bracket (B—4) 29 H-4
GP-015371-00|Feeler Press Spring 41 | J-61 GP-016002-00 [Pinion Gear for Finger Rotate | 33 | H-135 | [GP—-019602-00 |Hinge Screw 25 | F-61
GP-015372-00 |Belt Support Sensor Lever Hinge Shaft | 41 | J—59 GP-016049-00 |Cylinder Piston for Finger Rotate 33 |H-121 | |GP-019624-01|Feed Plate(55) 23 |F-41-2
GP-015373-02 [Belt Support Sensor Plate | 43 | J-67 GP-016055-00 |Cylinder Spacer for Finger Rotate | 33 | H=123 | [GP-019772-01 |[Rear Cover 17 | C-93
GP-015388-00 [Belt Loop Support Plate| 33 | H-164 | [GP—016075-00 |Cylinder for finger rotate 33 |H-118 | |GP-019773-00|Push 1 17 | C-96
GP-015390-00|Metric Ruler Support | 31 | H-104 | |GP-016140-00 |Finger unit lift lever Spring | 31 | H-92 | [GP-019774-00|Push 2 17 | C-97
GP-015397-00|Spacer for Finger Fixing| 31 | H-101 | |GP-016165-01|Cutter cylinder Bracket | 41 J-15 GP-019776-03 |Front Cover 17 | C-92
GP-015398-00|Support for Hook Plate | 33 | H-161 | |GP—-016170-02|Cutter cylinder Base | 41 J-1 GP-019910-00 |Super Nozzle(U) 41 J-7
GP-015449-01|Bumper Supprot 31 | H-74 | |GP-016265-00|Guide Plate 53 | N-27 | |GP-019911-00|Super Nozzle(L)) 41 J-8
GP-015450-00 |Moving Cylinder Support 29 | H-41 GP-016338-00|Box Bracket 59 | O-75 | |GP-020085-00|Hinge Stud Bushing 53 | N-51
GP-015451-00|Hammer Piston 41 J-53 GP-016414-00|Rear Cover Gasket 7 A-23 GP-020120-00|Hinge Stud Base 53 | N-50
GP-015452-01 |Belt Support Sensor Lever Crank | 43 J-83 GP-016438-02|Support For Wiper Base| 19 D-28 GP-020135-00|Hinge Stud Shaft 53 N-52
GP-015461-00|Base Bracket (L) 29 H-8 GP-016439-01 |Wiper Cylinder (F) Base(B)| 19 | D-42 | [GP-020273-01 |Rotation Cutter Base Holder | 41 | J-22
GP-015462-00|Base Bracket (R) 29 | H-37 | |GP-016440-01 |Wiper Cylinder (F) Base(A)| 19 | D-44 | [GP-020274-01 |Rotation Cutter Slide Plate | 43 | J-94
GP-015463-00|Base Bracket (M) 29 H-5 GP-016441-01 |Wiper Cylinder Base (R ) 19 | D-29 GP-020275-01 |Rotation Cutter Base | 43 | J-95
GP-015464-00|Base Bracket (B-1) 29 H-1 GP-016442-00|Bed Cover(L) Gasket | 7 A-18 GP-020276-01 |Rotation Cutter Cylinder Base | 43 | J-96
GP-015498-01 |Piston for Grip Block | 37 -43 GP-016443-00(Bed Cover(L) 7 A-17 | [GP-020277-03|Rotation Cutter 43 | J-97
GP-015508-03 |Hammer Cylinder 41 J-48 GP-016445-00|Bed Cover(R ) Gasket 7 A-16 GP—-020278-01 |Rotation Cutter Cylinder Piston| 43 | J—98
GP-015509-00|Cut Fixing 29 | H-14 | |GP-016448-00|Bed Cover(R) 7 A-15 GP-020279-00 |Rotation Cutter Base shaft| 43 | J-100
GP-015510-02|Sliding Block Guide 29 | H-47 GP-016481-00|Bobbin Winder Shaft 7 A-50 GP-020280-00 [Rotation Cutter Base Holder Bushing | 43 | J=101
GP-015527-01 |Finger Mobile Support 33 | H-150 | |[GP-016599-00 Air Gun Bracket 53 | N-47 | |GP-020282-00|Coating Fim for Equipment Base Plate 45 K-2
GP-015528-00|Valve Openning Plate| 31 H-60 GP-016660-00|OP-Box Bracket 61 P-17 GP-020283-00 |Coating Film for Center Plate | 45 K-4
GP-015529-00|Holder Bracket 29 | H-52 GP-016661-00|0OP-Box Bracket Holder | 61 P-10 GP-020285-00 |Coating Film "A"for Guide Block 45 | K-35
GP-015537-00|Grip Positioning Pivot| 33 | H-145 | |GP—-016662-00|0P-Box Hinged Block | 61 | P-14 | [GP—020287-00 |Coating Film "B"for Guide Block | 45 | K-36
GP-015546-01 |Finger Unit Lift Cylinder Piston | 31 | H-78 | |GP—016714-00 |Pressur Unit Base Bracket | 49 | M—14 | [GP—020437-00 |Wiper Support Base Fix Plate | 19 | D—38
GP-015566-00|Valve Holder Bracket | 29 | H-15 | |GP-016729-03|Qil Tank Base 47 | L-39 GP-020438-03 |Wiper Support Base 19 | D-37
GP-015573-00|Quick Angle Bar 45 | K-23 | |GP-016827-00|Bed Right Cover (B) 7 A-35 | |GP-020439-00|A Carpet Stoper(R) 23 | F-49
GP-015574-00|Moving Jig Spacers 45 | K-32 | |GP-016828-00|Bed Left Cover (B) 7 | A-36 | [GP-020440-03|A Carpet Stoper(L) 23 | F-50
GP-015580-00|Hat Support Cover 33 | H-143 | |GP-016840-00|Cover for Supply Uint| 35 | H-187 | [GP—020441-00 |A Carpet Stoper Fixed Plate 23 F-51
GP-015692-00 [Pulling Cylinder Base(U) 37 -9 GP-016841-02|Cover for drawing out unit | 39 1-64 GP-020453-01 |Feed Plate(40, 60) 63 | Q-22
GP-015693-00 |[Equipment Centering Plate| 45 K-3 GP-016843-01 |Rear Grip Stopping Bracket | 37 |I-57 GP-020453-01 |Feed Plate(57) 23 |F-41-3
GP-015694-00|Jig Slide Plate 45 | K-11 GP-016939-00|Felt 29 | H-27 | |GP-020527-00|Supply Unit Guid Block | 45 | K-33
GP-015695-00 |Pulling Cylinder Base(L)| 37 -3 GP-017042-00|Bumper Stopper 31 H-71 GP-020573-00|Bed Support Rubber | 53 | N-57
GP-015696-01 |Pulling Cylinder Base(L)| 37 -8 GP-017081-01 [Model Mark 7 A-46 GP-020634-00|Cover Support Rubber 35 | H-188
GP-015697-01 |Pulling Cylinder Base(R)| 37 -7 GP-017082-00 |Base For Lower Shaft Drive Gaer| 13 | B-67 GP-020634-00|Cover Support Rubber 39 1-61
GP-015789-00 |Base Moving Plate Block 45 | K-14 GP-017105-00|Safety Plate Holder 9 A-85 GP-020636-00 [Cover Support Rubber(F) 35 | H-189
GP-015793-00|Pulling Sensor Support | 37 |1-27 GP-017106-00|Safety Plate Bracket A-84 | |GP-020916-00|Wiper 19 | D-53
GP-015794-00 Jig Leg 45 | K-26 | |GP-017108-00|Y-Sensor Base 23 | F-32 | [GP-020926-00 |Wiper Arm 19 | D-52
GP-015797-01 |Equipment Base Plate Guide | 45 K-6 GP-017109-01|Y-Sensor Film 23 F-7 GP-020936-00 [Sensor Bracket(F) 29 | H-54
GP-015824-00 [Pulling Device Metric Rubber 37 1-38 GP-017110-00|X-Sensor Base 23 F-29 GP-022082-00 |Bracket for Table Support Cover | 55 | N-=72
GP-015825-00|Belt Holding Plate(U) | 37 |I-56 GP-017111-01 [X-Sensor Film 23 | F-13 | |GP-022122-01|Side cover 57 | O-18
GP-015826-00 |Belt Holding Plate(L) | 37 |1-47 GP-017160-00|Bobbin Stand 9 A-70 GP-022128-00|Box Body 57 0-2
GP-015827-00|Pulling Sensor Plate | 37 |-40 GP-017278-00|0il Return Felt A 47 -3 GP-022130-00 |Cover Support Rubber(P) | 39 | 1-60
GP-015828-00 |Base Plate Guide Fixing Plate | 45 K-7 GP-017286-00|Cover for back electricity 9 A-93 GP-022314-00|Slide Valve 49 |M-1-2

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-022315-00|Nipple 49 | M-1-3| |GP-024232-00|Check Regulator 49 |M-19-1| [GP-037449-00|Hand Pulley Spring 13 | B-60
GP-022316-00|Silencer 49 | M-1-4| |GP-024233-00 |Bracket 49 |M—-22-5| |GP-037846-00|Presser Foot(F)-12mm | 19 | D-62
GP-022316-00|Silencer 49 | M-4-8 | |GP—-024234-00|Safety Plate 9 A-83 GP-037847-00|Presser Foot(R)-12mm | 19 | D-63
GP-022316-00|Silencer 49 |M-7-4 | |GP-024237-00|Sponge 37 -39 GP-037848-00 |Feed Plate 12mm(30. 50) | 25 F-65
GP-022316-00|Silencer 49 |M-11-3| |GP-024738-01 |Safety Guide 23 F-53 GP-037860-00 |Feed Plate 12mm(Normal)| 25 F-66
GP-022316-00|Silencer 49 |M-22-6| |GP—024742-00 [Bracket for Table Support CoverB | 55 | N-76 | |GP—039228-00 Base 9 | A-104
GP-022317-00 |Filter 49 | M-1-6| |GP—025021-00 |Feed Bracket Support 25 | F-55 | [GP-041774-00|Face Plate 9 |A-103
GP-022318-00|Regulator 49 | M-1-7| |GP-025062-00 [Needle(1955-07-MR425) | 11 B-34 | |GP-044126-00 |Motor Cover Support Bar A-91
GP-022319-00(Y31-02 49 |M-1-8| |GP-025065-02(T stand Front Bracket 55 | N-67 | |GP-045554-00|Hose Holder 17 | C-104
GP-022320-00 |Switch 49 |M-1-9 | |[GP-025271-00 |Box 55 | N-68 | |GP-046216-01|Presser Foot Bracket Base| 65 | R-16
GP-022321-00 |Fitting 49 |M-1-10| |GP-025274-00(Thread Guide(T) 7 A-20 | |GP-046217-01|Presser Foot Bracket B | 65 | R-17
GP-022321-00 |Fitting 49 | M-4-6 | |GP-025499-00|Hanger Plate 55 | N-69 | |GP-046218-01|Presser Foot Bracket A | 65 | R-18
GP-022321-00|Fitting 49 |M-11-2| |GP-025500-00|Hanger 55 | N-70 | |GP-046219-01|Feed Bracket 65 | R-19
GP-022323-00 |[Exhaust Valve 49 |M-22-2| |GP-026551-00 |Air Gun Bracket 55 | N=79 | |GP-046220-00|Cylinder Bracket B 65 R-8
GP-022324-00 |Distributor 49 |M-1-11| |GP—027061-00|Fan Bracket 59 | 0-77 | |GP-046221-00|Cylinder Bracket A 65 R-9
GP-022325-00|Fitting 49 |M-1-12| |GP-027178-00 |Control Support for Wiper Base | 19 | D-51 GP-046222-00|Guide Plate 65 | R-11
GP-022326-00 |Fitting 49 |M-1-13| |GP-027282-00(Belt Loop Guide 43 | J-90 GP-046223-01 |Presser Foot Guide 65 | R-14
GP-022326-00|Fitting 49 | M—4—4 | |GP-027283-00 |Belt Loop Guide Control Plate | 43 | J-92 GP-046224-01|Stopper 65 | R-15
GP-022326-00 |Fitting 49 | M-7-2 | |GP-027546-01 |Presser Foot Return Spring| 19 | D-16 | |GP—046765-00|Cylinder 65 | R—21
GP-022327-00|Solenoid Valve 49 [M-11-1| |[GP-028395-01 |[Bobbin 15 | C-14 GP-047539-00|Guide Block 67 S-3
GP-022333-00|Air Tank 51 |M-29-1| |GP—028395-01 |Bobbin 63 Q-9 GP-047540-00|Cylinder Link 67 S-9
GP-022336-00|Fitting 51 |[M-29-3| |GP-028397-02|Arm 7 A-1 GP-047542-00|Cylinder Boss 67 | S-10
GP-022337-00(Solenoid Valve 49 | M-7-1 | |GP-028398-01 |[Face Plate Gasket 7 A-4 GP-047543-00|Cylinder Bracket 67 | S-11
GP-022338-00 [Fitting 49 | M-4-5| |GP-028399-01 [Face Plate 7 A-3 GP-047544-00 |Presser Foot Lever 67 | S-12
GP-022338-00 |Fitting 49 | M-7-3| |GP-028401-02|Support Needle Bar 13 | B-84 GP-047545-01 |Cylinder Bracket Base 67 | S-14
GP-022340-00|Trimming Cylinder 21 E-3 GP-028402-01 [Needle Thread Guide A | 11 | B-28 | |GP—047546-00|Stopper 67 | S-15
GP-022340-00(Trimming Cylinder 21 E-32 GP-028403-00 [Needle Thread Guide B | 11 B-29 GP-047547-01 |Presser Foot-Left 67 | S-16
GP-022340-00|Cylinder 67 | S-1-3 | |GP-028404-01 [Needle Clamp B 11 B-31 GP-047548-01 |Presser Foot—Right 67 | S-17
GP-022356-00 |Fitting 49 |M-22-7| |GP-028427-01 |[Needle Clamp A 11 B-30 GP-047549-00 |Wiper Cylinder Base | 67 | S-18
GP-022356-00 |Fitting 51 M-42 | |GP-028440-01|Needle Clamp 11 B-24 GP-047550-00 |Wiper R Bracket 67 | S-19
GP-022356-00 |Nipple 49 |[M-22-4| |GP-028441-01 |[Needle Bar Holder A | 11 B-14 | |GP-048315-00|Finger Plate 67 | S-20
GP-022357-00|Solenoid Valve 49 |M-22-3| |GP-028442-00|Needle Bar Holder B | 13 | B-85 | |GP—048316-00 |Finger Stiffening Support | 67 | S-21
GP-022363-00|Solenoid Valve 49 | M-4-1 | |GP-028444-00Block 13 | B-86 KY-000007-00 |[Key 33 |H-117
GP-022364-00|Manifold Block 49 | M-4-2 | |GP-028446-00 |Needle Bar Block Guide| 13 | B-87 KY-000008-00 |[Key 53 N-7
GP-022365-00 |Fitting 49 | M-4-7 | |GP-028748-01 |Rotation Cutter Hammer | 41 | J-47 | |PN-000220-00 Fork Pin 21 | E-10
GP-022366-00|Union 51 [M-29-4| |GP-028850-00|Arm Qil Return Felt 47 L-4 PN-000241-00 [Belt Loop Support Pin(U) | 33 | H-157
GP-022366-00|Union 51 M—41 GP-029071-00 |Bel Loop Holder Cyinder Psion Wear-Ring | 35 | H—=194 | [PN-000242-00 [Belt Loop Support Pin(L) 33 | H-158
GP-022385-00|Nipple 51 |[M—-46-5| |GP-030397-00|Thread Guide Bushing 9 | A-102 | [PN-000244-00 |Hammer Pin 41 J-52
GP-022402-00|Union 51 M-36 GP-030397-00|Thread Guide Bushing 27 | G-41 PN-000253-00 |Pulling Return Spring Pin 37 1-46
GP-022403-00|Fitting 31 H-85 GP-030422-00|Guide Shaft 25 F-60 PN—-000362-00 |Needle Roller Pin(@3x23.8L) 37 1-54
GP-022404-00|Nipple 31 | H-83 | |GP-030507-00|Screw(M5XP0.8) 19 | D-14 | |PN-000363-00 |Needle Roller Pin(@4x15.8) | 41 | J-54
GP-022404-00 |Nipple 35 | H-200 | |GP-030578-00(Thread Guide Plate 27 | G-39 | [PN-000363-00 |Needle Roller Pin(@4x15.8L) 31 | H-96
GP-022450-00|0il 63 Q-6 GP-030579-00(Thread Guide Plate 9 A-75 PN-000364-00|Needle Roller Pin(@3x14L)| 43 J-85
GP-022758-00 |Quick Angle Bar Bushing 45 | K-37 GP-031224-00|Feed Plate(N) 63 | Q-20 PN-000365-00 |Needle Roller Pin(@6x16.8L) 19 | D-43
GP-023707-00 |Lower Shaft B Busing (M) | 17 | C-86 | |GP—031266-00|Sensor Holder Lever Bracket | 43 | J=105 | |PN-000365-00 |Needle Roller Pin(g6x16.8L) 31 | H-95
GP-023859-00|Thread Guide(L) 7 | A-21 | [GP-032277-00|Speed Controller 51 | M—49 | |PSC-AC000800 |Bolt 67 | S-4
GP-023860-00(Thread Guide (R) 9 | A-100 | |[GP-032387-00|Needle Plate Cover 17 | C-98 RI-000010-00 |C—Ring 33 | H-125
GP-023862-00|Air Unit Cover 51 M-47 GP-032403-00|Rubber Cap 31 H-72 RI-000071-00 |O-Ring 33 | H-119
GP-023879-00|Pipe 41 J-5 GP-033404-00|Belt Loop Holder-28 | 35 | H-195 | | RI-000072-00 |O-Ring 33 |H-120
GP-023880-00|Hose A A J-6 GP-033810-00|Presser Foot(F) 63 | Q-32 RI-000073-00 |Ring 33 |H-124
GP-023882-00|Hose B 41 J-9 GP-033811-00|Presser Foot(R) 63 | Q-33 RI-000074-00 |Ring 29 | H-36
GP-023883-00|Pocket 41 | J-10 | |GP-033846-00 |Presser Foot(F)-16mm | 19 | D-60 | | RI-000075-01 |O-Ring 41 | J-51
GP-023885-00|Speed Reducer 53 | N-13 | |GP-033847-00 |Presser Foot(R)-16mm | 19 | D-61 RI-000076-00 |O-Ring P-12.5 41 | J-58
GP-023886-00|Crank Lever Handle 53 | N-14 | |GP-033848-00|Feed Plate-16(50) 25 | F-62 RI-000077-00 |C-Ring 53 | N-21
GP-023890-00|DU bushing(@6x10L) | 31 H-94 GP-034904-00|0il Hose 47 L-2 RI-000079-01 |O-RING (DYR-8) 19 D-5
GP-023890-00 [DU Bushing($6x10L) 7 A-33 GP-036245-00(Link Cam 1M B-2 RI-000084-00 |O—Ring 31 H-82
GP-023891-00|Motor Cover 9 A-90 GP-036457-00|Felt 47 L-45 RI-000096-00 |O-RING(DYR-10A) 33 |H-173
GP-023910-00|Clamping Lever 17 | C-74 | |GP-036458-00|Felt Holder 47 | L-44 RI-000140-00 |O-Ring 29 | H-36
GP-023911-00|DU bushing(@#5x8L) 21 E-19 | |GP-036589-00|0il Wick Support Plate | 47 | L—42 SC-000026-00 |Screw 65 R-2
GP-023930-00|Handle 45 | K-21 GP-036590-00 |Wick 47 | L-43 SC-000038-00 |Screw 7 | A-40
GP-023987-00|Handle 45 K-5 GP-036621-00({1955-01-MR4.5 63 Q-7 SC-000042-00|Bolt(M5XP0.8, L=12)| 43 | J-107
GP-024229-00|Y-Union 47 L-33 GP-036622-00(1955-07-MR4.0 63 Q-8 SC-000042-00 |Screw 39 1-63

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No.
SC-000042-00 [Screw 51 | M-58
SC-000160-00|Screw(M4XP0.7 L=35) | 31 | H-102
SC-000168-00 |Screw(M4XP0.7 L=20) | 29 | H-44
SC-000168-00 |Screw(M4xP0.7, L=20) | 7 | A-26
SC-000190-00 [Screw(M4xP0.7 L=30) | 29 | H-20
SC-000190-00 |Screw(M4xP0.7 L=30) | 41 | J-12
SC-000389-00 |Screw(ST4XL8) 17 | C-94
SC-000432-00|Screw(M6, L=70) 13 | B-77
SC-000433-00|Screw(M8, L=15) 13 | B-76
SC—-000459-00 [Firing Screw For CF Card Reader Board | 61 P-8
SC-000476-00|Bolt 55 | N-59
SC-000476-00|Bolt(M8) 49 | M-25
SC-000476-00|Screw(M8) 59 | O-76
SC-000484-00 |Y-Feed Hinge Stud Screw | 23 F-6
SC-000485-00 |Screw 17 | C-59
SC-000506-00|Screw(M6x90) 13 | B-81
SC-000507-00|Screw(M3.5XL6) 57 | 0-37
SC-000507-00 |Screw(M3.5XL6) 57 | O-46
SC-000507-00 |Screw(M3.5XL6) 57 | O-56
SC—-000515-00|Bolt 31 | H-73
SC-000516-00 |Cutter Adjusting Screw | 41 J-20
SC-000516-00 |Screw 17 | C-77
SC-000519-00 |Jig Shaft Screw 45 | K-19
SC-000564-00 [Finger Control Bolt 31 |H-108
SC-000568-00 |Screw 15 | C-47
SC-000568-00 |Screw 23 | F-48
SC-000624-00 |Screw 29 | H-38
SC-000637-00|LCD screw(ST2XL60) 61 P-5
SC-000653-00|Screw (M6) 65 R-4
SC-000654-00 |Screw(M3xL16) 17 | C-95
SC-000656-00|Screw(M5xL10) 57 | O-17
SC-000703-00|Screw(M5xL10) 55 | N-75
SC-000709-00 |Air Unit Cover Shaft Screw | 51 | M—-48
SC-000714-00|Screw(M8XP1.25 =30)| 29 | H-9
SC-000717-01 |Screw(M6XP1.0 L=15) | 31 | H-80
SC-000721-00|Screw(M4, L=15) 11 | B-27
SC-000721-00|Screw(M4XP0.7 L=12) | 35 | H-174
SC-000721-00 |ScrewM4xP0.7, L=12) | 19 | D-17
SC-000722-00|Screw(M4x0.7, L=6,) 15 | C-12
SC-000723-00 [Screw(M4XxP0.7 L=20) | 37 | I-10
SC-000724-00 |Screw(M6XP1.0 L=15) | 61 | P-15
SC-000726-00 |Lower Thread Catcher | 21 | E—21
SC-000726-00|Screw(M4 L=12) 23 | F-21
SC-000726-00 |Screw(M4x12) 11 | B-33
SC-000726-00 |Screw(M4xL12) 43 | J-91
SC-000726-00|Screw(M4XP0.7 L=12) | 17 | C-81
SC-000726-00 |Screw(M4XxP0.7 L=12) | 31 | H-86
SC-000726-00|Screw(M4XP0.7 L=12) | 33 | H-127
SC-000726-00|Screw(M4XP0.7 L=12) | 37 | 1-49
SC-000727-00 |Plug Bolt 41 | J-57
SC-000728-00 |Screw(M10xP1.5 L=20)| 43 | J-88
SC-000729-00 |Screw 45 K-8
SC—-000730-00 [Screw 45 K-9
SC-000731-00|Screw(M5xL40) 15 | C-41
SC-000732-00 |Screw(M8xP1.25 L=6) | 53 | N-11
SC-000733-00 |Screw(M8XP1.25 L=12)| 53 | N-12
SC-000735-00 [Screw(M8XP1.25 L=60)| 55 | N-63
SC-000736-00 Screw(M4x0.7, L=15) | 15 | C-29
SC-000736-00|Screw(M4xP0.7, L=10)| 7 | A-39
SC-000738-00 |Screw 47 | L-36
SC-000738-00 |Screw(M5%0.8, L=15) | 17 | C-70
SC-000738-00 |Screw(M5XP0.8 L=12) | 39 | |-62

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
SC-000738-00|Screw(M5%P0.8, L=15)| 17 | C-61 SC-0351-1600 |Screw 17 | C-87
SC-000739-00|Screw(M3xP0.5 L=3)| 41 J-50 SC-0528-1230 |Screw(9/64”n=40) 7 A-13
SC-000739-00 [Screw(M3xP0.5, L=8) | 21 E-24 | |SC-0531-2302|Screw [9/64"n=40] 27 | G-47
SC-000747-00 |Screw(M5XxL45) 15 | C-42 | |SC-0531-2302|Screw(9/64"n=40) 47 L-7
SC-000748-00 |Screw(M5XL50) 15 | C-43 | [SC-0533-3400|Screw 9 A-89
SC-000751-00|Screw(M4xL10) 4 J-55 SC-0533-3400 |Screw 13 | B-90
SC-000752-00 |Screw(M4x128) 4 J-56 SC-0533-3400 |Screw 23 | F-17
SC-000753-00 [Screw(M4xL45) 49 M-5 SC-0533-3400 [Screw(11/64, n=40) 7 A-9
SC-000754-00 |Screw(M5XL25) 49 | M-12 | [SC-0543-2302 |Screw 25 | F-64
SC-000755-00 |Screw(M5xL35) 15 | C-40 | |SC-0543-2302|Screw 47 | L-46
SC-000755-00 |Screw(M5xP0.8 L=35) | 37 |1-24 SC-0543-2302 |Screw 47 | L-49
SC-000756-00 |Screw(M8XP1.25 =30)| 61 P-11 SC-0543-2302|Screw (9/64”n=40) 47 | L-17
SC-000774-00 |Screw(M10x1.20) 43 | J-106 | [SC-0543-2302|Screw(11/64”n=40) 25 | F-59
SC-000777-00|Screw 45 K-15 SC-0543-2302 |Thread Guide Bushing 27 | G-45
SC-000777-00 |Screw(M6XP1.0 L=10) | 31 | H-97 | |SC-A308-4517|Screw(1/4”, n=40, L=6)| 13 | B-64
SC-000796-00 |Screw(M6x1.0, L=12) | 19 | D-47 | |SC-A308-4517|Screw(1/4”, n=40, L=6)| 15 | C-23
SC-000796-00 |Screw(M6x12) 45 | K-38 | |SC-A308-4517|Screw(1/4"n=40) 11 B-38
SC-000796-00 |Screw(M6XxL12) 45 | K-22 | |SC-A308-4517|Screw(1/4”"n=40) 23 F-5
SC—-000796-00 [Screw(M6XxL12) 49 M-2 SC-A308-4517|Screw(1/4"n=40, L=6) | 15 | C-57
SC-000796-00 [Screw(M6XP1.0 L=12) | 53 | N-53 | |SC-A308-4517|Screw(15/64"n=28) 11 B-53
SC-000864-00 |Screw(M5XL15) 49 | M-20 | |SC-A308-5607|Screw 23 | F-12
SC-000864-00 |Screw(M5XL6) 51 | M-45 | [SC-A320-4222|Screw 19 | D-54
SC-000902-00 |Screw(M4XP0.7 L=12) | 41 J-41 SFAM-550-001|Main Motor 11 B-48
SC-001083-00|Screw 17 | C-99 | |SN-000074-00|Fix Bushing Nut 15 | C-30
SC—-001102-00 |Screw(M6XxP1.0 L=8)| 33 | H-146 | |SN-000075-00|Nut 31 |H-109
SC-001229-00 |Screw(M10xP1.5 L=25)| 41 J-26 SN-000094-00|Nut 29 | H-10
SC-001241-00|Screw(M3xP0.4 =3)| 37 1-30 SN-000103-00|Nut 21 E-5
SC-001241-00|Screw(M3xP0.5 L=3)| 17 | C-80 | [SN-000104-01 |Nut 21 E-7
SC-001241-00|Screw(M3xP0.5 L=3)| 35 |H-183 | |SN-000116-00|Nut "A” 45 | K-16
SC-001312-00|Screw 65 R-1 SN-000117-00|Nut "B” 45 | K-16
SC-0104-5607 |Screw(11/64”, n=40)| 7 A-53 | |SN-000118-00|Nut 7 A-41
SC-0105-7500 |Screw(11/64"n=40) 33 | H-148 [ [SN-000179-00 |[Nut 43 | J-104
SC-0105-7500 |Screw(M4) 7 A-51 SN-000293-01 |Cylinder Nut A 65 | R-12
SC-0105-7500 |Screw(M4, L=6) 11 | B=32 | [SN-000294-00|Cylinder Nut B 65 | R-13
SC-0105-7500|Screw(M4x0.7, L=4) | 15 | C-28 | [SN-0112-1230 |Nut 49 | M-28
SC-0105-7500|Screw(M4XxP0.7 L=4)| 29 | H-56 | |SN-0112-1230|Nut 55 | N-62
SC-0105-7500|Screw(M4xP0.7 L=4)| 31 | H-66 | |SN-0116-3400|Nut 65 R-7
SC-0105-7500|Screw(M4xP0.7 L=4)| 37 1-29 SN-0121-7400 [Nut(15/64"n=28) 9 A-81
SC-0105-7500|Screw(M4xP0.7 L=4)| 37 1-37 SN-0121-7400 |Thiead Guide with Three Holes Nut | 9 A-99
SC-0105-7500|Screw(M4xP0.7 L=4)| 41 J-63 ST-000130-00 |Cylinder Shaft 65 | R-10
SC-0120-1230|Screw(9/64"n=40) 7 A-19 ST-000222-01 |Cylinder Shaft 67 | S-22
SC-0130-1230|Screw 9 A-72 ST-000223-01 |Lever Hinge Stud 67 | S-23
SC-0130-1230|Screw(1/8"”n=40) 7 A-58 STMO1-000001 |X-Driving Motor Ass'y 23 | F-18
SC-0164-2700|Screw(11/64"n=40) 15 C-9 STMO1-000001 |Y-Driving Motor Ass'y 23 | F-26
SC-0164-2700|Screw(M5x0.8, L=5) | 15 | C-36 | [WS-000157-00/Washer 13 | B-82
SC-0164-2700 |Screw(M5XP0.8 L=5)| 43 | J-70 | [WS-000163-00/Washer 19 | D-13
SC—-0173-1230 |Screw(15/64"n=28, L=6) 15 | C-56 | |WS-000165-00|Puling Cylinder Rubber Washer A 37 1-31
SC-0173-1230|Screw(3/16”, n=32) | 23 | F-31 WS-000166-00|Belt Holding Plate washer | 37 1-55
SC-0174-1230|Screw(11/64, n=40) A-14 | |WS-000196-00|Tray Spring Washer 43 | J-102
SC-0174-1230|Screw(11/64”, n=40)| 9 A-92 | |WS-000202-00|Rubber Washer 37 I-18
SC-0211-7500|Screw 7 A-62 | |WS-000235-00|Spring Washer 4 J-18
SC-0296-3900 |Screw(M5 L=12) 23 | F-23 | [WS-000236-00|Washer 43 | J-108
SC-0317-2700|Screw 11 | B-17 | [WS-000252-00|Spring Washer(M6) 9 A-88
SC-0317-2700|Screw 23 | F-20 | |WS-000252-00|Tray Spring Washer (M6) 43 | J-1083
SC-0317-2700|Screw(15/64"n=28) 11 B-5 WS-000253-00{Spring Washer 43 | J-87
SC-0317-2700|Screw(15/64"n=28) 11 B-44 | |WS-000255-00|Washer 45 | K-18
SC-0317-2700|Screw(15/64"n=28) 11 | B-56 | |WS-000552-00|Washer 43 | J-111
SC-0317-2700|Screw(15/64"n=28) 13 | B-66 | [WS-000556—-00|Pulling Cylinder Rubber Washer | 39 =72
SC-0317-2700|Screw(15/64"n=28) 15 C-3 WS-000591-00|Cylinder Washer 67 | S—24
SC-0317-2700 |Screw(M6, L=8) 11 | B-47 Hinge 51 | M-52
SC-0317-2700 |Screw(M6, L=8) 13 | B-92 Screw(M3x1=25) 21 E-34
SC—-0340-3710|Screw(9/64"n=40) 47 | L-12 Screw(M3xP0.5, L=15) 21 E-29

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

Washer(M5)

47

L-37

From the library of: Superior Sewing Machine & Supply LLC






